TAKE IT TO THE SKIES

NEXT LEVEL RACING FLIGHT SIMULATOR
MICROSOFT FLIGHT SIMULATOR EDITION
INSTRUCTION MANUAL

vk

RACING
I
e
I
|



https://manuals.plus/m/fbdb6218eadeceb4b7728b5f18296951591ee41c1478f57f026566e46378ceaf

YOUR
FLIGHT
JOURNEY
STARTS
HERE

We know you’re eager to start flying! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

0009@

support@nextlevelracing.com



TAKE IT
TO THE SKIES

NEXTLEVELRACING.COM

(G)

iR

RACING




8 support@nextlevelracing.com

PRE-FLIGHT
CHECKS

/\ WARNING & ASSEMBLY TIPS

- Please do not use power tools for assembly as over tightening can damage your frame.
- Lay out and build the cockpit on a level surface.
« Do not force parts together.

- Avoid cross threading bolts.

« If in doubt consult the installation video.

«  Ensure all assembly fittings are properly tightened and periodically thereafter for safety and stability.
- Moving parts present a pinch hazard. Take care when adjusting to avoid injury.

- Do not use the seating if any part is broken, torn, or missing.

\ If you require any support with
your product please contact our friendly team at:
§/

support@nextlevelracing.com

WARN I NG NLR-S044 NEXT LEVEL RACING FLIGHT

CHOKING HAZARD - Small parts SIMULATOR MICROSOFT FLIGHT
not for children under 3 years or any SIMULATOR EDITION
individuals who have a tendency to NLR-S044 INSTRUCTIONS
place inedible objects in their mouths. Date of Document: May, 2025

Manufactured by:
Next Level Racing Simulations PTY LTD

23 Olympic CCT,
Southport, QLD 4215,
Australia

ASSEMBLY .
VIDEO HRB,DLE.\UBJ

bit.ly/nlrbuild




Video Instruction: bit.ly/nirbuild

IN THE
BOX: FRAME

*NOT TO SCALE
NOTE: Some Items Come with Rust Resistant Coating

(RIGHT) (LEFT)

2 x SIDE PANELS

1x CENTRE YOKE PLATE 1x RUDDER ANGLE PLATE 1x END PLATE 1x CROSS MEMBER
J \U J \. J

1x KEYBOARD ARM 1x HOTAS PLATE 1x KEYBOARD PLATE

<>

AP

1x RUDDER FRAME 1x HOTAS OUTER POLE 1x HOTAS INNER POLE 1x CENTRE INNER POLE 1x CENTRE OUTER POLE
J \ J \ J \ J \ J




8 support@nextlevelracing.com

1x CLAMP PLATE

14 x M4 16mm BOLTS
26 x M6 16mm BOLTS
14 x M8 16mm BOLTS

J

8 x M5 60mm BOLTS

.

14 x M4 FLANGE NUTS
8 x M5 FLANGE NUTS
34 x M6 FLANGE NUTS
42 x M8 FLANGE NUTS

J

14 x M4 WASHERS
8 x M5 WASHERS
26 x M6 WASHERS
57 x M8 WASHERS

v

4 x 20mm KNOBS

~

1x M8 70mm BOLT

6 x SQUARE WASHERS

Ve

10x M6 20mm
THREADED STUDS

~

J

10 x M8 16mm OUTSIDE
DIAMETER WASHERS

M8
M6

&

4 x ALLEN KEYS

4

&7 -,

1x M4/M6 WRENCH

 1xM5/M6WRENCH |

6 x ADJUSTABLE FEET

1x KEYBOARD MAT

1x 13mm WRENCH (M8)

( \

6 x VELCRO CABLE TIES
\. J

1x MOUSE MAT

2 x TPR ADAPTORS

<

2 x FELT PADS
L (30mm x 120mm)

J

1x SUPPORT BRACKET

.

1x SUPPORT BRACKET

MOUNT

.

1x COLLECTIVE BRACKET

J

1x EXTENDED HOTAS
BRACKET

J




Video Instruction: bit.ly/nirbuild

IN THE
BOX: SEA

*NOT TO SCALE
NOTE: Some Items Come with Rust Resistant Coating

'd Y 4 Y 4 Y 4 Y 4 N\
(L)
X
1x SEAT BOTTOM ) 1x SEAT BACKREST 1x RIGHT RECLINER COVER 1x LEFT RECLINER COVER 4 x M8 25mm BOLT
|\ J |\ J |\ J |\
4 Y 4 N\ 4 N\ 4 N\
<
Q
@ @
(6

4 x M8 WASHER 2 x M5 12mm BOLT 2 x BOLT COVER 1x M6 LONG ARM ALLEN KEY
J \ J \ J \ J




8 support@nextlevelracing.com

MOUNTING LOCATIONS
HOTAS PLATE

PRODUCT LEGEND:

@® MOZA AB9 FFB HOTAS Base

@® TMHOTAS Warthog Stick / Winwing HOTAS Orion 2
@ Virpil Mongoos T-50CM2 Base

@ Virpil Mongoos T-50CM3 with WarBRD Base

@® Winwing Super Libra

NOT TO SCALE



Video Instruction: bit.ly/nirbuild

FLIGHT PLATE

OO0 © & OO
O O
® @
Oo @ @®@ 0O

NOT TO SCALE

(o]

PRODUCT LEGEND:

@ Logitech G X56 Throttle/HOTAS
@ Logitech G X52 Throttle/HOTAS
@ MOZA AB9 FFB HOTAS Base
MOZA MTP Throttle Panel-TOO
@ TMT16000M / TCA Sidestick Airbus
TM HOTAS Warthog Stick / Winwing HOTAS Orion 2
TM HOTAS Warthog Duel Throttle / Winwing Orion 2 Throttle
@® TM TCA Quadrant Airbus Edition Throttle
@ TM TCA Throttle Quadrant Boeing Edition
TM TWCS Throttle
@ Turtle Beach VelocityOne Flightstick
@ Virtual Fly TQ3+
Virtual Fly TQ6+
@ Vvirtual Fly V3RNIO+
@ VKB Gladiator NXT
VKB Gunfighter PRO MK.II
Virpil CDT-AEROMAX Flightstick
@ Virpil Mongoos T-50CM2 Base
Virpil Mongoos T-50CM3 with WarBRD Base
Virpil Universal Control Panel 1,2 & 3
@ Virpil CDT-VMAX Throttle
Virpil Mongoos T-50CM3 Throttle
@ Virpil Rotor TCS Plus Base

@ Winwing Gemini Throttle Base



8 support@nextlevelracing.com

MOUSE PLATE

® ®
® @ e
@ ®
® 0 -~ .0 ® °
o@o% ®
yO@%O O@@O% 5
087 "eUE
00° © & ©0 O ©
O O
@ @
O O O
°de o s0° 0
OO@@O%O @g@@o O
s
OCe@ >0 O

© ©® -y O©
® ®

PRODUCT LEGEND: NOT TO SCALE

O Honeycomb Bravo Throttle Quadrant @ Virtual Fly TQ3+
@ Logitech G X52 Throttle/HOTAS Virtual Fly TQ6+
@ Logitech G X56 Throttle/HOTAS @ Virtual Fly V3RNIO+
@ MOZA AB9 FFB HOTAS Base @ VKB Gladiator NXT
MOZA MTP Throttle Panel-TOO VKB Gunfighter PRO MK.II
@ TM 16000M / TCA Sidestick Airbus Virpil CDT-AEROMAX Flightstick
TM HOTAS Warthog Stick / Winwing HOTAS Orion 2 @ Virpil CDT-VMAX Throttle
TM HOTAS Warthog Duel Throttle / Winwing Orion 2 Throttle @ Virpil Mongoos T-50CM2 Base
@ TM TCA Quadrant Airbus Edition Throttle Virpil Mongoos T-50CM3 with WarBRD Base
@ TM TCA Quadrant Boeing Edition Throttle Virpil Mongoos T-50CM3 Throttle
TM TWCS Throttle Virpil Universal Control Panel 1,2 & 3
@ Turtle Beach VelocityOne Flightstick [ Virpil Rotor TCS Plus Base

o Winwing Gemini Throttle Base

10



@
N

©0
e

®

Video Instruction: bit.ly/nirbuild

CENTRE YOLK FLIGHT PLATE

® ®
O ¢ y O
50 T O
yo@@ @@Q%
@ Bo o0 @
© O ©
O © O 0
O O
@ © © @
O o o O
e O o
9o g@OOy
O O
©C @ 9> O f
o @ ° )0
® ®

NOT TO SCALE

®

%
®

N
®

1

PRODUCT LEGEND:

@ Logitech G X56 Throttle/HOTAS
@ Logitech G X52 Throttle/HOTAS
@ MOZA AB9 FFB HOTAS Base
MOZA MTP Throttle Panel-TOO
@ TMT.16000M / TCA Sidestick Airbus
TM HOTAS Warthog Stick / Winwing HOTAS Orion 2
TM HOTAS Warthog Duel Throttle / Winwing Orion 2 Throttle
@ TM TCA Quadrant Airbus Edition Throttle
@ TM TCA Throttle Quadrant Boeing Edition
TM TWCS Throttle
@ Virtual Fly TQ3+
Virtual Fly TQ6+
@ Vvirtual Fly V3RNIO+
@ Vvirtual Fly Yoko / Yoko+
@ Virpil Mongoos T-50CM2 Base

Virpil Mongoos T-50CM3 with WarBRD Base

@ Winwing Gemini Throttle Base



8 support@nextlevelracing.com

COLLECTIVE BRACKET

NOT TO SCALE

PRODUCT LEGEND:

@ Winwing Gemini Collective
@ Virpil Collective with Bracket - Vertical Setup

Virpil Collective with Bracket - Horizontal Setup

12



Video Instruction: bit.ly/nirbuild

ADJUSTMENT POINTS

The Flight Simulator is a fully adjustable cockpit making it perfect for flight
enthusiasts of all sizes. Utilize the various adjustment points to achieve the most
comfortable position.

SoP Ue=7
& -l
COLLECTIVE Q @ @ —<=— —feH ='\\

THROTTLE

ANGLE HEIGHT DISTANCE

COoQ

13



8 support@nextlevelracing.com

PARTS:

o 1x Rudder Frame __

o 1x Rudder Angle Plate

a___)

9

® 4 x M8 55mm Bolts

e 4 x Square Washers

/

o

« 4 x M8 Flange Nuts
,r"
@

01 A) Align the mounting holes on the Rudder Angle Plate with the slots on the Rudder Frame.
B) Bolt through and secure with 4 x M8 Bolts, Square Washers and Flange Nuts.

PARTS:
o 1x Rudder Plate

® 4 x M8 16mm Bolts

[(((((T( >~

® 4 x M8 Washers

02 A) Align the mounting slots on the Rudder Plate with the threaded inserts on the Rudder Angle Plate.
B) Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:

e 2 x Seat Fr /«
4 4

e 2 x M8 55mm Bolt:

(@ (i

e 2 x M8 16mm Bolts

e 4 x M8 Washers

e 2 x M8 Flange Nuts
S
@

A) Align the mounting holes on the Seat Frames with the mounting holes and threaded inserts on the Rudder Frame.
B) On the top of the frame, bolt through and secure the Seat Frames with 2 x M8 16mm Bolts and Washers.

C) Bolt through the centre of the frame and secure with 2 x M8 55mm Bolts, Washers and Flange Nuts.

14



Video Instruction: bit.ly/nirbuild

PARTS:

o 1x End Plate

* 4 x M8 55mm Bolts

® 4 x M8 Washers

A) Align the threaded inserts on the End Plate with the mounting holes on the Left and Right Seat Frames.
B) Bolt through and secure with 4 x M8 Bolts and Washers.

N PARTS:

e 2 x Side Panels

~ o 4 x M8 Washers

* 4 x M8 Flange Nuts
,r"
@

Align the mounting holes on the Side Panels with the through holes on the Seat Frames. Bolt through
and secure with 4 x M8 Bolts, Washers and Flange Nuts.

PARTS:

o 1x Cross Member

e 4 x M8 Washers

e 4 x M8 Flange Nuts

@

A) Align the mounting holes on the Cross Member with the through holes on the Left and Right Seat Frames and Side Panels.

B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

15



8 support@nextlevelracing.com

NOTE: To lower your Flight Stick for the optional HOTAS PARTS:
OPTIONAL CROSS assembly, see Step 16, you can use this position. o 1x Cross Member (from Step 06)
MEMBER POS|T|°N This adjustment also moves the stick further forward.

Additionally, in this position, the center pole support

bracket for the YOKE assembly will not connect.

« 4 x M8 Washers (from Step 06)

* 4 x M8 Flange Nuts (from Step 06)

@

A) Uninstall the hardware and Cross Member.
B) Align the mounting holes on the Cross Member with the through holes on the Left and Right Seat Frames and Side Panels.

PARTS:

® 1x Seat Backrest
@ 1x Seat Bottom

&

® 4 x M8 25mm Bolts
® 4 x M8 Washers

A W (
~ S /i on Other (((((((('f (
WARNING: Make sure both Seat Recliner Arms are set to the same angle before Side «‘

assembling the seat. If an adjustment is required use a cloth to protect your
hand while adjusting. Remove warning labels once adjustment has been made.

B)

A) Align the threaded inserts on the Seat Backrest with the mounting holes on the Seat Recliners.
B) Bolt through and secure with the M8 Bolts and Washers.

PARTS:

o 1xRight Seat Recliner Cover
1x Left Seat Recliner Cover

® 2 x M5 12mm Bolts

/ G~
B ©
/e

e 2 x Bolt Covers

O

09 A) Align the mounting hole on the Seat Recliner Covers with the Seat Recliners.

B) Bolt through and secure with the M5 Bolts and press fit the Bolt Covers to cover the hole.

16



Video Instruction: bit.ly/nirbuild

[ SEAT RECLINER ADJUSTMENT WARNING: The Seat Recliners PARTS:

are spring loaded, take care when ‘ / o NIL
adjusting to avoid injury. /

Lift both Seat Recliner Levers to change the angle of the Seat Backrest. Release the levers adjusting

the backrest to lock in place.

PARTS:

e 2 x M8 16mm Square Neck Bolts
(preinstalled to seat rails)

© 2 x M8 Nylon Lock Nuts
® 2 x M8 Washers
(preinstalled to seat rails)

e
(4x Seat Mounting Locations) ‘\_—
(Two Each Side of Seat Frames)

A) Remove Preinstalled Hardware and pull the Seat Slider handle up and adjust the Seat to the forward-most position.
B) Align the mounting holes on the Seat Sliders with the seat mounting locations (Refer to image) on the Left and Right Seat Frames.
C) At the rear, bolt through and secure with 2 x M8 Square Neck Bolts, Nylon Lock Nuts and Washers.

PARTS:

e 2 x M8 16mm Square Neck Bolts
(preinstalled to seat rails)

v

e 2 x M8 Nylon Lock Nuts
® 2 x M8 Washers
(preinstalled to seat rails)

12 A) Pull the Seat Slider handle up and adjust the Seat to the rear-most position.
B) At the front, bolt through and secure with 2 x M8 Square Neck Bolts, Nylon Lock Nuts and Washers.

17



8 support@nextlevelracing.com

PARTS: b
e 2 x Side Arms ﬁ\

A

* 4 x M8 55mm Bolts

ESHE

® 4 x M8 Washers

* 4 x M8 Flange Nuts

@

13 A) Align the mounting slots on the Left and Right Side Arms with the through holes on the Left and Right Seat Frames and Side Panels.

B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

Loosen the Bolts to adjust the Side Arms to the desired height and angle. Tighten the Bolts to lock in
place. Utilize the extra through holes on the Seat Frames for back and forward adjustment.

NOTE: The plates are interchangeable and
can be mounted to accommodate either left
or right-handed users.

18

PARTS:

e 1Xx Mouse Plate




Video Instruction: bit.ly/nirbuild

[
[ OPTIONAL HOTAS INSTALL ]
(

SKIP TO PAGE 24 FOR EXTENDED HOTAS SETUP)

PARTS:
« 1x HOTAS Outer Pole

iP
:ol’

® 2 x M8 55mm Bolts

® 2 x M8 Washers

e 2 x M8 Flange Nuts
=\
@

A) Align the mounting holes on the HOTAS Outer Pole with the through holes on the Cross Member.
B) Bolt through and secure with 2 x M8 Bolts, Washers, and Flange Nuts.

PARTS:
©1x HOTAS Inner Pole

<A

® 2 x 20mm Knobs

A) Align the threaded inserts on the HOTAS Inner Pole with the slot on the HOTAS Outer pole.
B) Bolt through and secure with 2 x Knobs.

PARTS:
o 1x HOTAS Plate

e 3 x M8 16mm Washers

e 3 x M8 Flange Nuts
2
@

A) Align the mounting holes on the HOTAS Plate with the through holes on the HOTAS Inner Pole.
B) Bolt through and secure with 3 x M8 Bolts, Washers and Flange Nuts.

19



8 support@nextlevelracing.com

PARTS:
o 1x Centre Outer Pole
A) B) 0
i 2 x M8 55mm Bolts
\ (
% 8 © 2 x M8 Washers
@ =
ANV ©
\ 2 9
» O~ e 2 x M8 Flange Nuts
= 5@ =
Q @
NS >
\\i\\\\\\\\\\\\\ = 1 x Barrel Spacer
NS
AVA\|[e e Mo g holes o e Ce e Outer Pole e hole e Rudde ame
e B) Alig e Barre pace e holes o e Ce e Outer Pole. B oug d se e 8 Bo e and

-1/

—— —7 ﬁ\‘lﬂk\"' -

il

[ —

Gently place the Centre Pole on top of the Rudder
Frame and make sure the latch is down.

20a

N

Hook the U-Bolt into the locking tab on the
Rudder Frame.

20b

Make sure the U bolt is sitting properly in the
locking tab and pull the latch until its tight.

20c

20

| il |
NOTE: Periodically tighten the nuts.

For a tighter lock, undo the latch, adjust the nuts
at the top of the latch and close it back again.

20d



Video Instruction: bit.ly/nirbuild

PARTS:

o 1x Centre Inner Pole

® 2 x 20mm Knobs

v

o 1x Felt Pad

A) Install 1 x Felt Pad onto the top of the Centre Inner Pole. Align the threaded inserts on the Centre Inner Pole
with the slots on the Centre Outer Pole. B) Bolt through and secure with 2 x Knobs.

PARTS:

e 1x Centre Yoke Plate

CENTRE YOKE PLATE INSTALL

e 3 x M8 16mm Washers

e 3 x M8 Flange Nuts

) ¢ \

22 A) Align the mounting holes on the Centre Yoke Plate with the through holes on the Centre Inner Pole.
a B) Bolt through and secure with 3 x M8 55mm Bolts, Washers and Flange Nuts.

PARTS:
e 1x Turtle Beach Adaptor Plate

=

e 2 x M6 20mm Press Fit Studs

e

e 2 x M6 Flange Nuts

[
OPTIONAL TURTLE BEACH
ADAPTOR INSTALL

(Continue from Step 19a)

A) Insert the 2 x M6 Studs into the rear-most holes on the Centre Yoke Plate.
B) Align the mounting holes on the Turtle Beach Adaptor Plate with the threaded studs, secure with 2 x M6 Flange Nuts.

21



8 support@nextlevelracing.com

PARTS:

e 1x Clamp Plate

(YOKE/CLAMP PLATE INSTALL ]

7

® 2 x M8 55mm Bolts

® 2 x M8 Washers

* 2 x M8 Flange Nuts

@

A) Place the Clamp Plate on top of the Centre Inner Pole.
B) Slide the Clamp Plate forward and align the mounting holes on the Centre Inner Pole and Clamp Plate.
C) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
o 1x Keyboard Plate

¢

e 2 x M8 55mm Bolts

e 2 x M8 Washers

e 2 x M8 Flange Nuts

@

Kl

\\\ vﬂ‘l / -
=== | l—1//
C N e SN\ AN

22d A) Align the mounting holes and slots on the Keyboard Plate with the through holes on the Centre Inner Pole.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

22



Video Instruction: bit.ly/nirbuild

PARTS:
* 6 x Adjustable Feet

A) Align the Adjustable Feet with the threaded inserts on the bottom of the Rudder Frame and Seat Frames.
B) Lock into place by twisting the Adjustable feet into the threaded inserts. To raise an Adjustable Feet, twist anti-clockwise.

24 Your Flight Simulator cockpit is complete.

PARTS:

o 1x Support Bracket

[ OPTIONAL SUPPORT BRACKET INSTALL ]

e 1x M8 70mm Bolt

o 1x Barrel Spacer

e 1x M8 Washer

e 1x M8 Flange Nut

25 Align the pivot point on the Support Bracket with the mounting holes on the Support Bracket Mount.

Bolt through and secure with 1 x M8 Bolt, Washer, Barrel Spacer and Flange Nut.

23



8 support@nextlevelracing.com

A) Uninstall the Knobs securing the Centre Inner Pole to the Centre Outer Pole and remove the Centre Outer Pole.
B) Uninstall the 2 x M8 Flange Nuts securing the HOTAS Outer Pole to the Cross Member.

PARTS:

e 2 x M8 Flange Nuts

@

A) Align the mounting holes on the Support Bracket with the through holes on the Cross Member.
B) Secure with 2 x M8 Flange Nuts previously uninstalled in Step 26.

PARTS:

e 1x Centre Inner Pole

e 4 x12mm Knobs

v

A) Align the threaded inserts on the Centre Outer Pole with the slots on the Support Bracket. Bolt through with 2 x Knobs.
B) Fit the Centre Inner Pole into the Centre Outer Pole. Align the threaded inserts on the Centre Inner Pole with the slot in the

Centre Outer Pole. Bolt through and secure with 2 x Knobs previously uninstalled in Step 26.

24



Video Instruction: bit.ly/nirbuild

/ A

PARTS:
o 1x Keyboard Arm

o

e 2 x M6 16mm Bolts

OPTIONAL KEYBOARD PLATE SIDE MOUNT

e 2 x M6 Washers

N =
..... - A e 2 x M6 Flange Nuts

@

PARTS:
o 1x Keyboard Plate

.

e 2 x M8 55mm Bolts

® 2 x M8 Washers

\ e 2 x M8 Flange Nuts
e[ SN\ (@
[ (@ y = \\
30 A) Align the mounting holes on the Keyboard Plate with the through holes on the Keyboard Arm.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

N[ | \
[ OPTIONAL STRAIGHT SIDE ARM ]

~ >
: Z o\
A) Uninstall 2 x M8 Bolts, Washers and Flange Nuts securing the Side Arm. Detach the Flight Plate from the Side
Arm.

B) Uninstall 2 x M8 Bolts, Washers and Flange Nuts securing one side of the Cross Member to the Seat Frame.

25



8 support@nextlevelracing.com

PARTS:

o 1x Straight Side Arm

NOTE: The Straight Side Arm is
interchangeable and works on both
sides of the cockpit.

® 2 x M8 Washers

e 2 x M8 Flange Nuts
2
@

A) Align the Straight Side Arm with the through holes in the Seat Frame and Cross Member.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts uninstalled in Step 31.

PARTS:

e 4 x M8 Flange Nuts

33 A) Align the Mouse Plate Threaded Studs with the mounting holes on the Straight Side Arm.

B) Secure with 4 x M8 Flange Nuts.

/O [ ] A
[ PEDAL PLATE ANGLE ADJUSTMENT ]

Uninstall the front Bolts, Square Washers and Flange Nuts securing the Rudder Angle Plate to the Rudder Frame and loosen the rear
Bolts. Adjust to the desired angle. Bolt through and secure with the Bolts, Square Washers and Flange Nuts previously uninstalled.

26



[N [®

HOTAS POLE HEIGHT ADJUSTMENT

PARTS:
o NIL

Loosen the Knobs securing the HOTAS Inner Pole to the HOTAS Outer Pole. Adjust to desired height

and tighten Knobs to lock in place.

/ / || |
[ HOTAS POLE ANGLE ADJUSTMENT ]

=~

~
R N
| \ (
I 1
= RN ] 1 d
’
4

So00 0 O
2 w o neooasoc00d O

(]

PARTS:
oNIL

36 Uninstall the front Bolts, Washers and Flange Nuts securing the HOTAS Plate to the HOTAS Inner Pole. Angle to

the desired position. Bolt through and secure with 1 x Bolt, Washer and Flange Nut previously uninstalled.

PARTS:
oNIL

Loosen the Knobs securing the Inner Centre Pole to the Outer Centre Pole. Adjust the Inner Centre Pole to the

desired height and tighten the Knobs to secure in place. Utilize the multiple threaded inserts for a perfect fit.

27




8 support@nextlevelracing.com

PARTS:
] o NIL

[ CENTRE PLATE ANGLE ADJUSTMENT

38 Uninstall the front Bolts, Washers and Flange Nuts securing the Centre Plate to the Inner Centre Pole. Angle to
the desired position. Bolt through and secure with 1 x Bolt, Washer and Flange Nut previously uninstalled.

PARTS:
e 1x TPR Adaptor

© 4 x M6 20mm Threaded Studs

T

PARTS:

@ 2x M6 Flange Nuts

@

o TPR Rudder (not included)

A) Align the mounting holes on the front of the TPR Rudder with the Threaded Studs on the TPR Adaptor.
B) Secure with 2 x M6 Flange Nuts. The TPR Rudders are ready to install onto the cockpit.

28



Video Instruction: bit.ly/nirbuild

——

BRI
' EXTENDED HOTAS INSTALLATION

PARTS:
o 1x Extended HOTAS Bracket

e 2 x 55mm Sockethead Bolts

\\ — £ X
g . f

® 2 x M8 Washers

e 2 x M8 Flange Nuts

@

NOTE: To achieve the lowest Flight Stick position, install the extended
HOTAS Bracket in the lower cross-member position as shown in Step 07.

e "IN /1 9
41 Align the mounting holes on the Extended HOTAS Bracket with the mounting holes on the cross
member. Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
o 1x HOTAS Plate

* 2 x M8 Washers

e 2 x M8 Flange Nuts

‘ ®

Align the mounting holes on the HOTAS Plate with the mounting holes on the Extended HOTAS Bracket. Bolt

through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

P = L. ‘ PARTS:
j HOTAS BRACKET ANGLE ADJUSTMENT 0 L )
\
(J | P
W\
4 Y,
Al Ao T4

Uninstall the front M8 Bolt, Washer and Flange Nut securing the HOTAS PLATE to the HOTAS Bracket. Adjust the

HOTAS Plate to the desired angle and re-install hardware to secure.

29



8 support@nextlevelracing.com

LN N AN PARTS:
COLLECTIVE BRACKET INSTALLATION '

[}

o 1x Collective Bracket

® 2 x M8 Washers

e 2 x M8 Flange Nuts
7
@

44 Align the horizontal slots on the Collective Bracket with the mounting holes on the frame of the cockpit. Bolt
through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

< v 7 L]

EXTENDED COLLECTIVE INSTALLATION
(RECOMMENDED FOR EXTENDED COLLECTIVES)

PARTS:

o 1x Collective Bracket

® 2 x M8 Washers

e 2 x M8 Flange Nuts

@

Align the horizontal slots on the Collective Bracket with the mounting holes on the frame of the cockpit. Bolt

through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

( COLLECTIVE BRACKET ADJUSTMENT ) PARTS:
o NIL
\ N\ /7 ™\
o
@"- coo0o0o0¢o@ © o
[@nr—©) my : ‘
m——— | =

4
\

\_ @ J \dlas )

46 Loosen the bolts securing the Collective Bracket to the cockpit. Adjust to the desired position and tighten bolts to

secure.

30



PARTS:
o 1x Buttkicker Pole

L

e 2 x M8 16mm Bolts

e 2 x M8 Washers

Align the mounting holes on the Buttkicker Pole with the threaded inserts under the Seat Bottom. Bolt through
and secure with 2 x M8 Bolts and Washers.

PARTS:

o 1x Mouse Mat

ST o o e

PARTS:
o 1 x Keyboard Mat

49

Place the Keyboard Mat on top of the Keyboard Plate. A keyboard may now be used.

31




8 support@nextlevelracing.com

NOTES

32



Video Instruction: bit.ly/nirbuild

Manual de instrucciones de Microsoft Flight Simulator
iSabemos que estas ansioso por empezar a volar! Témese su tiempo con las instrucciones y siga esta guia para ensamblar su producto. Se preparard para el éxito siguiendo el folleto de instrucciones para
optimizar completamente su producto.

CONTROLES PREVIOS A LA CARRERA
ADVERTENCIA'Y CONSEJOS DE MONTAJE

. No utilice herramientas eléctricas para el montaje, ya que un apriete excesivo puede dafiar su marco.

. Disefie y construya la cabina sobre una superficie nivelada.

. No fuerce las piezas juntas.

. Evite los pernos de rosca cruzada.

. En caso de duda, consulte el video de instalacion.

. Aseguirese de que todos los accesorios de ensamblaje estén correctamente apretados y periédicamente a partir de entonces para mayor seguridad y estabilidad.
. Las piezas mdviles presentan un peligro de pellizco. Tenga cuidado al ajustarse para evitar lesiones.

. No use el asiento si alguna pieza estd rota, rasgada o faltante.

Si necesita ayuda con su producto, pdngase en contacto con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA: PELIGRO DE ASFIXIA
Partes pequefias, no aptas para nifios menores de 3 afios o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

EMPEZAR

Consulte los pasos de las imégenes en las instrucciones.

01-A) Alinee los orificios de montaje de la placa de éngulo del pedal con las ranuras del marco del pedal. B) Atornille y aseguirelo con 4 pernos M8, arandelas cuadradas y tuercas de brida.

02 - A) Alinee las ranuras de montaje de la placa del pedal con los insertos roscados de la placa del &ngulo del pedal. B) Atorille y asegdrelo con 4 pernos y arandelas M8.

03 - A) Alinee los orificios de montaje de los marcos de asiento con los orificios de montaje y los insertos roscados en el marco del pedal. B) En la parte superior del marco, atornille y asegure los marcos de
asiento con 2 pemos y arandelas M8 de 16 mm. C) Atornille a través del centro del marco y asegurelo con 2 pernos, arandelas y tuercas de brida M8 de 55 mm.

04 - A) Alinee los insertos roscados de la placa final con los orificios de montaje de los marcos de asiento izquierdo y derecho. B) Atornille y asegtirelo con 4 pernos y arandelas M8.

05 - Alinee los orificios de montaje de los paneles laterales con los orificios pasantes de los marcos de los asientos. Atornille y asegirelo con 4 pernos, arandelas y tuercas de brida M8.

06 - A) Alinee los orificios de montaje en el travesafio con los orificios pasantes en los marcos de asiento izquierdo y derecho y los paneles laterales. B) Atornille y asegurelo con 4 pernos, arandelas y tuercas
de brida M8.

07 - POSICION OPCIONAL DEL TRAVESANO - A) Desinstale el hardware y el travesafio. B) Alinee los orificios de montaje en el travesafio con los orificios pasantes en los marcos de asiento izquierdo y derecho
y los paneles laterales. NOTA: Para bajar la palanca de vuelo para el montaje HOTAS opcional, puede utilizar esta posicion. Este ajuste también mueve la palanca mas hacia adelante. Ademads, en esta posicién
opcional, el soporte del poste central para el ensamblaje YOKE no se conectara.

08 - A) Alinee los insertos roscados del respaldo del asiento con los orificios de montaje de los sillones reclinables del asiento. B) Atornille y asegurelo con los pernos y arandelas M8. ADVERTENCIA: Asegurese
de que ambos brazos del sillon reclinable del asiento estén colocados en el mismo angulo antes de ensamblar el asiento. Si se requiere un ajuste, use un pafio para proteger su mano mientras realiza el ajuste.
Retire las etiquetas de advertencia una vez que se haya realizado el ajuste.

09 - A) Alinee el orificio de montaje de las fundas de los sillones reclinables del asiento con los sillones reclinables del asiento. B) Atorille y asegdrelo con los pernos M5 y presione las cubiertas de los pernos
para cubrir el orificio.

10 - AJUSTE DEL SILLON RECLINABLE DEL ASIENTO - Levante ambas palancas del sillén reclinable del asiento para cambiar el angulo del respaldo del asiento. Suelte las palancas que ajustan el respaldo para
bloguearlo en su lugar. ADVERTENCIA: Los sillones reclinables de los asientos estan accionados por resorte, tenga cuidado al ajustarlos para evitar lesiones.

11— A) Retire los herrajes preinstalados y tire de la manija del deslizador del asiento hacia arriba y ajuste el asiento a la posicion mas adelantada. B) Alinee los orificios de montaje de los deslizadores de asiento
con las ubicaciones de montaje del asiento (consulte la imagen) en los marcos de asiento izquierdo y derecho. C) En la parte trasera, atornille y asegurelo con 2 pernos de cuello cuadrado M8, tuercas de
seguridad de nailon y arandelas.

12 - A) Tire de la manija del deslizador del asiento hacia arriba y ajuste el asiento a la posicion mas trasera. B) En la parte delantera, atornille y asegurelo con 2 pernos de cuello cuadrado M8, tuercas de
seguridad de nailon y arandelas.

13 - A) Alinee las ranuras de montaje de los brazos laterales izquierdo y derecho con los orificios pasantes de los marcos de los asientos izquierdo y derecho y los paneles laterales. B) Atomille y asegurelo con
4 pernos, arandelas y tuercas de brida M8.

14 - AJUSTE DEL BRAZO LATERAL - Afloje los pernos para ajustar los brazos laterales a la altura y el &ngulo deseados. Apriete los pernos para que encajen en su lugar. Utilice los orificios pasantes adicionales
en los marcos de los asientos para ajustar hacia atras y hacia adelante.

15 - Alinee los pernos roscados de la placa del ratdn y la placa de vuelo con los orificios de montaje de los brazos laterales izquierdo y derecho. Asegurelo con 8 tuercas de brida M8.

16 - INSTALACION OPCIONAL DE HOTAS (VAYA A LA PAGINA 24 PARA UNA CONFIGURACION EXTENDIDA DE HOTAS) - A) Alinee los orificios de montaje en el poste exterior HOTAS con los orificios pasantes
en el travesafio. B) Atornille y asegdrelo con 2 pernos, arandelas y tuercas de brida M8.

17 - A) Alinee los insertos roscados del poste interior HOTAS con la ranura del poste exterior HOTAS. B) Atornille y asegurelo con 2 x perillas.

18 -A) Alinee los orificios de montaje de la placa HOTAS con los orificios pasantes del poste interior HOTAS. B) Atornille y asegurelo con 3 pernos, arandelas y tuercas de brida M8.

19 - A) Alinee los orificios de montaje en el poste exterior central con los orificios en el marco del pedal. B) Alinee el espaciador del cafién con los orificios del polo exterior central. Atomille y asegdrelo con 2
pernos, arandelas y tuercas de brida M8.

20a - Coloque suavemente el poste central en la parte superior del marco del pedal y asegurese de que el pestillo esté hacia abajo.

20b - Enganche el perno en U en la lengiieta de bloqueo del marco del pedal.

20c - Asegurese de que el perno en U esté bien colocado en la lengiieta de bloqueo y tire del pestillo hasta que esté apretado.

20d - Para un bloqueo mas apretado, afloje el pestillo, ajuste las tuercas en la parte superior del pestillo y vuelva a cerrarlo.

21- A) Instale 1x almohadilla de fieltro en la parte superior del poste interior central. Alinee los insertos roscados del polo interior central con las ranuras del polo exterior central. B) Atornille y asegdrelo con 2 x

33



8 support@nextlevelracing.com

perillas.

22a - INSTALACION DE LA PLACA DE YUGO CENTRAL - A) Alinee los orificios de montaje de la placa de yugo central con los orificios pasantes del poste interior central. B) Atornille y asegtirelo con 3 pemos,
arandelas y tuercas de brida M8 de 55 mm.

22b - INSTALACION OPCIONAL DEL ADAPTADOR TURTLE BEACH (Contintie desde el paso 19a) - A) Inserte los 2 x esparragos M6 en los orificios mas traseros de la placa de yugo central. B) Alinee los orificios
de montaje de la placa adaptadora Turtle Beach con los pernos roscados, asegurelos con 2 tuercas de brida M6.

22c - INSTALACION DEL YUGO/PLACA DE SUJECION - A) Coloque la placa de sujecion encima del poste interior central. B) Deslice la placa de sujecién hacia adelante y alinee los orificios de montaje en el
poste interior central y la placa de sujecion. C) Atornille y asegirelo con 2 pernos, arandelas y tuercas de brida M8.

22d - INSTALACION DE LA PLACA CENTRAL DEL TECLADO - A) Alinee los orificios de montaje y las ranuras de la placa del teclado con los orificios pasantes del poste interior central. B) Atornille y asegtirelo
con 2 pernos, arandelas y tuercas de brida M8.

23 - A) Alinee los pies ajustables con los insertos roscados en la parte inferior del marco del pedal y los marcos del asiento. B) Asegurelo en su lugar girando los pies ajustables en los insertos roscados. Para
levantar un pie ajustable, girelo en sentido contrario a las agujas del reloj.

24 - La cabina de tu Flight Simulator esta completa.

25 - INSTALACION OPCIONAL DEL SOPORTE DE SOPORTE - Alinee el punto de pivote del soporte con los orificios de montaje del soporte del soporte. Atorille y asegtirelo con 1 permo M8, arandela,
espaciador de barril y tuerca de brida.

26 - A) Desinstale las perillas que sujetan el poste interior central al polo exterior central y retire el poste exterior central. B) Desinstale las 2 tuercas de brida M8 que sujetan el poste exterior HOTAS al
travesafio.

27 - A) Alinee los orificios de montaje en el soporte de soporte con los orificios pasantes en el travesafio. B) Asegurelo con 2 tuercas de brida M8 previamente desinstaladas en el paso 26.

28 - A) Alinee los insertos roscados del poste exterior central con las ranuras del soporte de soporte. Atornille con 2 x perillas. b) Coloque el poste interior central en el poste exterior central. Alinee los insertos
roscados en el poste interior central con la ranura en el poste exterior central. Atornille y aseguirelo con 2 perillas previamente desinstaladas en el paso 26.

29 - MONTAJE LATERAL DE LA PLACA DEL TECLADO OPCIONAL: alinee las ranuras de montaje del brazo del teclado con los orificios de la placa del mouse. Atornille y asegtirelo con 2 pernos, arandelas y
tuercas de brida M6.

30 - A) Alinee los orificios de montaje de la placa del teclado con los orificios pasantes del brazo del teclado. B) Atorille y asegdrelo con 2 pernos, arandelas y tuercas de brida M8.

31-BRAZO LATERAL RECTO OPCIONAL - A) Desinstale 2 x Pernos, arandelas y tuercas de brida M8 que sujetan el brazo lateral. Separe la placa de vuelo del brazo lateral. B) Desinstale 2 x Pernos, arandelas y
tuercas de brida M8 que sujetan un lado del travesafio al marco del asiento.

32 - A) Alinee el brazo lateral recto con los orificios pasantes en el marco del asiento y el travesafio. B) Atornille y asegdrelo con 2 pernos, arandelas y tuercas de brida M8 desinstalados en el paso 31.

33 - A) Alinee los esparragos roscados de la placa del raton con los orificios de montaje en el brazo lateral recto. B) Asegirelo con 4 tuercas de brida M8.

34- AJUSTE DEL ANGULO DE LA PLACA DEL PEDAL - Desinstale los pernos delanteros, las arandelas cuadradas y las tuercas de brida que sujetan la placa del dngulo del pedal al marco del pedal y afloje los
pernos traseros. Ajuste al angulo deseado. Atornille y asegirelo con los pernos, las arandelas cuadradas y las tuercas de brida previamente desinstaladas.

35 - AJUSTE DE LA ALTURA DEL POSTE HOTAS - Afloje las perillas que sujetan el poste interior HOTAS al poste exterior HOTAS. Ajuste a la altura deseada y apriete las perillas para bloguearlas en su lugar.
36 - AJUSTE DEL ANGULO DEL POSTE HOTAS - Desinstale los pemos delanteros, las arandelas y las tuercas de brida que sujetan la placa HOTAS al poste interior HOTAS. Inclinese en angulo a la posicion
deseada. Atornille y asegtirelo con 1x perno, arandela y tuerca de brida previamente desinstalados.

37- AJUSTE DE LA ALTURA DEL POSTE CENTRAL - Afloje las perillas que sujetan el poste central interior al poste central exterior. Ajuste el poste central interior a la altura deseada y apriete las perillas para
asegurarlas en su lugar. Utilice los mdiltiples insertos roscados para un ajuste perfecto.

38- AJUSTE DEL ANGULO DE LA PLACA CENTRAL - Desinstale los pernos delanteros, las arandelas y las tuercas de brida que sujetan la placa central al poste central interior. Inclinese en angulo a la posicién
deseada. Atornille y asegtirelo con 1x perno, arandela y tuerca de brida previamente desinstalados.

39 - INSTALACION DEL TIMON TPR - Instale 4 x espérragos roscados M6 en el adaptador TPR.

40 - A) Alinee los orificios de montaje en la parte delantera del timon TPR con los esparragos roscados en el adaptador TPR. B) Asegtirelo con 2 tuercas de brida M6. Los timones TPR estdn listos para instalarse
en la cabina.

41- INSTALACION HOTAS EXTENDIDA - Alinee los orificios de montaje en el soporte HOTAS extendido con los orificios de montaje en el travesafio. Atornille y asegtirelo con 2 pernos, arandelas y tuercas de
brida M8.

42 - Alinee los orificios de montaje de la placa HOTAS con los orificios de montaje del soporte HOTAS extendido. Atornille y aseguirelo con 2 pernos, arandelas y tuercas de brida M8.

43- AJUSTE DEL ANGULO DEL SOPORTE HOTAS - Desinstale el perno M8 delantero, la arandela y la tuerca de la brida que sujetan la PLACA HOTAS al soporte HOTAS. Ajuste la placa HOTAS al dngulo
deseado y vuelva a instalar el hardware para asegurarla.

44 - INSTALACION DEL SOPORTE COLECTIVO - Alinee las ranuras horizontales del soporte colectivo con los orificios de montaje del marco de la cabina. Atomille y aseguirelo con 2 pemos, arandelas y tuercas
de brida M8.

45 - INSTALACION COLECTIVA EXTENDIDA (RECOMENDADA PARA COLECTIVIDADES EXTENDIDAS) - Alinee las ranuras horizontales del soporte colectivo con los orificios de montaje en el marco de la
cabina. Atornille y asegrelo con 2 pernos, arandelas y tuercas de brida M8.

46 - AJUSTE DEL SOPORTE COLECTIVO - Afloje los pernos que sujetan el soporte colectivo a la cabina. Ajuste a la posicion deseada y apriete los pernos para asegurar.

47 - INSTALACION DEL POSTE BUTTKICKER - Alinee los orificios de montaje en el poste Buttkicker con los insertos roscados debajo de la parte inferior del asiento. Atornille y asegtirelo con 2 pernos y
arandelas M8.

48 - INSTALACION DE LA ALFOMBRILLA DEL RATON - Se puede instalar una alfombrilla de raton en la parte superior de la placa de vuelo o del raton. Ahora se puede usar un mouse.

49 - INSTALACION DE LA ALFOMBRILLA DEL TECLADO - Coloque la alfombrilla del teclado encima de la placa del teclado. Ahora se puede usar un teclado.

34



Video Instruction: bit.ly/nirbuild

Manuel d'instructions du simulateur de vol Microsoft
Nous savons que vous avez hate de commencer a voler ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succes en suivant le livret
d'instructions pour optimiser pleinement votre produit.

VERIFICATIONS D'AVANT-COURSE
AVERTISSEMENT ET CONSEILS DASSEMBLAGE

. Veuillez ne pas utiliser doutils électriques pour 'assemblage, car un serrage excessif peut endommager votre cadre.

. Disposez et construisez le cockpit sur une surface plane.

. Ne forcez pas les pieces ensemble.

. Evitez les boulons a filetage croisé.

. En cas de doute, consultez la vidéo d'installation.

. Assurez-vous que tous les raccords d’assemblage sont correctement serrés et périodiquement par la suite pour plus de sécurité et de stabilité.
. Les pieces mobiles présentent un risque de pincement. Faites attention lors de I'ajustement pour éviter les blessures.

. N'utilisez pas le siege si une piece est cassée, déchirée ou manquante.

Sivous avez besoin d'aide pour votre produit, veuillez contacter notre équipe amicale a I'adresse suivante : support@nextlevelracing.com

AVERTISSEMENT RISQUE D'ETOUFFEMENT
Petites pieces pas pour les enfants de moins de 3 ans ou toute personne qui a tendance a placer des objets non comestibles dans sa bouche.

COMMENCER

Reportez-vous aux étapes a des images dans les instructions.

01- A) Alignez les trous de montage sur la plaque d'angle de la pédale avec les fentes sur le cadre de la pédale. B) Boulonnez et fixez avec 4 boulons M8, des rondelles carrées et des écrous a bride.

02 - A) Alignez les fentes de montage sur la plaque de pédale avec les inserts filetés sur la plaque d'angle de pédale. B) Boulonnez et fixez avec 4 boulons et rondelles M8.

03 - A) Alignez les trous de montage sur les cadres de siege avec les trous de montage et les inserts filetés sur le cadre de pédale. B) Sur le dessus du cadre, boulonnez et fixez les cadres de siege avec 2
boulons et rondelles M8 de 16 mm. C) Boulonnez au centre du cadre et fixez-le avec 2 boulons M8 de 55 mm, des rondelles et des écrous a bride.

04 - A) Alignez les inserts filetés sur la plaque d'extrémité avec les trous de montage sur les cadres de siege gauche et droit. B) Boulonnez et fixez avec 4 boulons et rondelles M8.

05 - Alignez les trous de montage sur les panneaux latéraux avec les trous traversants sur les cadres de siege. Boulonnez et fixez avec 4 boulons, rondelles et écrous a bride M8.

06 - A) Alignez les trous de montage de la traverse avec les trous traversants des cadres de siege et des panneaux latéraux gauche et droit. B) Boulonner et fixer avec 4 boulons, rondelles et écrous a bride M8.
07 - POSITION FACULTATIVE DE LA TRAVERSE - A) Désinstallez le matériel et la traverse. B) Alignez les trous de montage sur la traverse avec les trous traversants sur les cadres de siege gauche et droit et les
panneaux latéraux. REMARQUE : Pour abaisser votre Flight Stick pour 'assemblage HOTAS en option, vous pouvez utiliser cette position. Ce réglage permet également de déplacer le stick plus en avant. De plus,
dans cette position facultative, le support du poteau central pour 'ensemble YOKE ne se connectera pas.

08 - A) Alignez les inserts filetés sur le dossier du siege avec les trous de montage sur les fauteuils inclinables. B) Boulonnez et fixez avec les boulons et les rondelles M8. AVERTISSEMENT : Assurez-vous que les
deux bras du fauteuil inclinable sont réglés sur le méme angle avant d’assembler le siege. Si un ajustement est nécessaire, utilisez un chiffon pour protéger votre main pendant I'sjustement. Retirez les étiquettes
d’avertissement une fois que le réglage a été effectué.

09 - A) Alignez le trou de montage sur les housses des fauteuils inclinables avec les fauteuils inclinables. B) Boulonnez et fixez avec les boulons M5 et ajustez les couvercles de boulons pour couvrir le trou.

10 - REGLAGE DE L'INCLINAISON DU SIEGE - Soulevez les deux leviers du fauteuil inclinable pour modifier I'angle du dossier du siege. Relachez les leviers qui ajustent le dossier pour le verrouiller en place.
AVERTISSEMENT : Les fauteuils inclinables du siege sont a ressort, faites attention lors du réglage pour éviter les blessures.

11- A) Retirez la quincaillerie préinstallée et tirez la poignée du curseur du siege vers le haut et ajustez le siege a la position la plus avancée. B) Alignez les trous de montage sur les glissieres de siege avec les
emplacements de montage du siege (reportez-vous a limage) sur les cadres de siege gauche et droit. C) A Iarriere, boulonnez et fixez avec 2 boulons a col carré M8, des contre-écrous en nylon et des rondelles.
12 - A) Tirez la poignée coulissante du siege vers le haut et ajustez le siege a la position la plus arriere. B) A 'avant, boulonnez et fixez avec 2 boulons a col carré M8, des contre-écrous en nylon et des rondelles.
13- A) Alignez les fentes de montage sur les bras latéraux gauche et droit avec les trous traversants sur les cadres de siege et les panneaux latéraux gauche et droit. B) Boulonner et fixer avec 4 boulons,
rondelles et écrous a bride M8.

14 - REGLAGE DU BRAS LATERAL - Desserrez les boulons pour ajuster les bras latéraux a la hauteur et 3 I'angle souhaités. Serrez les boulons pour les verroiller en place. Utilisez les trous traversants
supplémentaires sur les cadres de siege pour le réglage vers I'arriere et vers I'avant.

15 - Alignez les goujons filetés sur la plaque de souris et la plaque de vol avec les trous de montage sur les bras latéraux gauche et droit. Fixez avec 8 écrous a bride M8.

16 - INSTALLATION HOTAS EN OPTION (PASSER A LA PAGE 24 POUR UNE CONFIGURATION HOTAS ETENDUE) - A) Alignez les trous de montage sur le pole extérieur HOTAS avec les trous traversants sur la
traverse. B) Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a bride.

17 - A) Alignez les inserts filetés sur le pole intérieur HOTAS avec la fente sur le pdle extérieur HOTAS. B) Boulonnez et fixez avec 2 x boutons.

18 -A) Alignez les trous de montage de la plaque HOTAS avec les trous traversants du péle intérieur HOTAS. B) Boulonnez et fixez avec 3 boulons M8, des rondelles et des écrous a bride.

19 - A) Alignez les trous de montage sur le poteau extérieur central avec les trous sur le cadre de la pédale. B) Alignez I'entretoise du canon avec les trous du pole extérieur central. Boulonnez et fixez avec 2
boulons M8, des rondelles et des écrous a bride.

20a - Placez doucement le poteau central sur le dessus du cadre de la pédale et assurez-vous que le loquet est abaissé.

20b - Accrochez le U-Bolt dans la languette de verrouillage du cadre de la pédale.

20c - Assurez-vous que le péne en U est correctement placé dans la languette de verrouillage et tirez le loquet jusqu'a ce qu'il soit bien serré.

20d - Pour un verrou plus serré, défaites le loquet, ajustez les écrous en haut du preto et refermez-le.

21- A) Installez 1x tampon en feutre sur le dessus du poteau intérieur central. Alignez les inserts filetés sur le pole intérieur central avec les fentes sur le pdle extérieur central. B) Boulonnez et fixez avec 2 x
boutons.

22a - INSTALLATION DE LA PLAQUE DE CULASSE CENTRALE - A) Alignez les trous de montage de la plaque de culasse centrale avec les trous traversants du pole intérieur central. B) Boulonnez et fixez avec 3
boulons, rondelles et écrous a bride M8 55 mm.

22b - INSTALLATION DE 'ADAPTATEUR TURTLE BEACH EN OPTION (suite de I'étape 19a) - A) Insérez les 2 x goujons M6 dans les trous les plus a I'arriere de la plaque centrale de I'épiecement. B) Alignez les

35



8 support@nextlevelracing.com

trous de montage sur la plaque d’adaptation Turtle Beach avec les goujons filetés, fixez-les avec 2 écrous a bride M6.

22 - INSTALLATION DE LETRIER/DE LA PLAQUE DE SERRAGE - A) Placez la plaque de serrage sur le dessus du poteau intérieur central. B) Faites glisser la plaque de serrage vers I'avant et alignez les trous de
montage sur le pdle intérieur central et la plaque de serrage. C) Boulonner et fixer avec 2 boulons M8, des rondelles et des écrous a bride.

22d - INSTALLATION DE LA PLAQUE CENTRALE DU CLAVIER - A) Alignez les trous de montage et les fentes sur la plaque du clavier avec les trous traversants sur le pole intérieur central. B) Boulonnez et fixez
avec 2 boulons M8, des rondelles et des écrous a bride.

23 - A) Alignez les pieds réglables avec les inserts filetés au bas du cadre de pédale et des cadres de siege. B) Verrouillez en place en tournant les pieds réglables dans les inserts filetés. Pour lever un pied
réglable, tournez-le dans le sens inverse des aiguilles d'une montre.

24 - Le cockpit de votre simulateur de vol est terminé.

25 - INSTALLATION DU SUPPORT DE SUPPORT EN OPTION - Alignez le point de pivot du support de support avec les trous de montage du support de support. Boulonnez et fixez avec 1 boulon M8, une
rondelle, une entretoise de canon et un écrou a bride.

26 - a) Désinstallez les boutons fixant le pdle intérieur central au pole extérieur central et retirez le pole extérieur central. B) Désinstallez les 2 écrous a bride M8 fixant le péle extérieur HOTAS a la traverse.

27 - A) Alignez les trous de montage sur le support de support avec les trous traversants sur la traverse. B) Fixez avec 2 écrous a bride M8 précédemment désinstallés a I'étape 26.

28 - A) Alignez les inserts filetés sur le pole extérieur central avec les fentes sur le support de support. Boulonner avec 2 x boutons. b) Insérez le ple intérieur central dans le pole extérieur central. Alignez les
inserts filetés sur le pdle intérieur central avec la fente dans le pdle extérieur central. Boulonnez et fixez avec 2 x boutons précédemment désinstallés a I'étape 26.

29 - SUPPORT LATERAL DE LA PLAQUE DE CLAVIER EN OPTION - Alignez les fentes de montage du bras du clavier avec les trous de la plaque de la souris. Boulonnez et fixez avec 2 boulons M6, des rondelles
et des écrous a bride.

30 - A) Alignez les trous de montage sur la plaque du clavier avec les trous traversants sur le bras du clavier. B) Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a bride.

31- BRAS LATERAL DROIT EN OPTION - A) Désinstallez 2 boulons, rondelles et écrous a bride M8 fixant le bras latéral. Détachez la plaque de vol du bras latéral. B) Désinstallez 2 boulons, rondelles et écrous a
bride M8 fixant un c6té de la traverse au cadre du siege.

32 - A) Alignez le bras latéral droit avec les trous traversants du cadre du siege et de la traverse. B) Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a bride désinstallés a I'étape 31.

33 - A) Alignez les goujons filetés de la plaque de souris avec les trous de montage sur le bras latéral droit. B) Fixez avec 4 écrous a bride M8.

34 - REGLAGE DE U'ANGLE DE LA PLAQUE DE PEDALE - Désinstallez les boulons avant, les rondelles carrées et les écrous a bride fixant la plaque d’angle de la pédale au cadre de la pédale et desserrez les
boulons arriere. Ajustez a I'angle souhaité. Boulonnez et fixez avec les boulons, les rondelles carrées et les écrous a bride précédemment désinstallés.

35 - REGLAGE DE LA HAUTEUR DU POTEAU HOTAS - Desserrez les boutons fixant le poteau intérieur HOTAS au pole extérieur HOTAS. Ajustez a la hauteur souhaitée et serrez les boutons pour les verrouiller en
place.

36 - REGLAGE DE LANGLE DU POTEAU HOTAS - Désinstallez les boulons avant, les rondelles et les écrous a bride fixant la plague HOTAS au péle intérieur HOTAS. Inclinez-vous a la position souhaitée.
Boulonnez et fixez avec 1 boulon, rondelle et écrou a bride précédemment désinstallés.

37 - REGLAGE DE LA HAUTEUR DU POTEAU CENTRAL - Desserrez les boutons fixant le poteau central intérieur au poteau central extérieur. Ajustez le poteau central intérieur a la hauteur souhaitée et serrez les
boutons pour le fixer en place. Utilisez les multiples inserts filetés pour un ajustement parfait.

38 - REGLAGE DE LANGLE DE LA PLAQUE CENTRALE - Désinstallez les boulons, les rondelles et les écrous a bride avant fixant la plaque centrale au poteau central intérieur. Inclinez-vous a la position souhaitée.
Boulonnez et fixez avec 1 boulon, rondelle et écrou a bride précédemment désinstallés.

39 - INSTALLATION DU GOUVERNAIL TPR - Installez 4 goujons filetés M6 dans I'adaptateur TPR.

40 - A) Alignez les trous de montage a 'avant du gouvernail TPR avec les goujons filetés de I'adaptateur TPR. B) Fixez avec 2 écrous a bride M6. Les gouvernails TPR sont préts a étre installés sur le cockpit.

41~ INSTALLATION HOTAS ETENDUE - Alignez les trous de montage sur le support HOTAS étendu avec les trous de montage sur la traverse. Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a
bride.

42 - Alignez les trous de montage de la plague HOTAS avec les trous de montage du support HOTAS étendu. Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a bride.

43 - REGLAGE DE U’ANGLE DU SUPPORT HOTAS - Désinstallez le boulon M8 avant, la rondelle et I'écrou a bride fixant la PLAQUE HOTAS au support HOTAS. Ajustez la plaque HOTAS a 'angle souhaité et
réinstallez le matériel pour le fixer.

44 — INSTALLATION DU SUPPORT COLLECTIF - Alignez les fentes horizontales sur le support collectif avec les trous de montage sur le cadre du cockpit. Boulonnez et fixez avec 2 boulons M8, des rondelles et
des écrous a bride.

45 - INSTALLATION DE COLLECTIFS ETENDUS (RECOMMANDEE POUR LES COLLECTIFS ETENDUS) - Alignez les fentes horizontales du support de collectif avec les trous de montage sur le cadre du cockpit.
Boulonnez et fixez avec 2 boulons M8, des rondelles et des écrous a bride.

46 - REGLAGE DU SUPPORT COLLECTIF - Desserrez les boulons fixant le support collectif au poste de pilotage. Ajustez a la position souhaitée et serrez les boulons pour les fixer.

47 - INSTALLATION DU POTEAU BUTTKICKER - Alignez les trous de montage sur le poteau Buttkicker avec les inserts filetés sous le bas du siege. Boulonnez et fixez avec 2 boulons et rondelles M8.

48 - INSTALLATION DU TAPIS DE SOURIS - Un tapis de souris peut étre installé sur le dessus de la plaque de vol ou de souris. Il est désormais possible d'utiliser une souris.

49 - INSTALLATION DU TAPIS DE CLAVIER - Placez le tapis de clavier sur la plaque du clavier. Il est désormais possible d'utiliser un clavier.

36



Video Instruction: bit.ly/nirbuild

Microsoft Flight Simulator Instructiehandleiding
We weten dat je staat te popelen om te beginnen met vliegen! Neem de tijd met de instructies en volg deze handleiding om uw product in elkaar te zetten. U bereidt zich voor op succes door het
instructieboekije te volgen om uw product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING & MONTAGETIPS

. Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien uw frame kan beschadigen.

. Leg de cockpit in en bouw deze op een vlakke ondergrond.

. Forceer geen onderdelen tegen elkaar.

. Vermijd kruisdraadbouten.

. Raadpleeg bij twijfel de installatievideo.

. Zorg ervoor dat alle montagefittingen goed zijn vastgedraaid en daarna regelmatig voor veiligheid en stabiliteit.

. Bewegende delen vormen een gevaar voor beknelling. Wees voorzichtig bij het afstellen om letsel te voorkomen.
. Gebruik de stoel niet als er een onderdeel kapot, gescheurd of ontbrekend is.

Als u ondersteuning nodig heeft bij uw product, neem dan contact op met ons vriendelijke team op: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

BEGINNEN

Verwijs de stappen naar de afbeeldingen in de instructies.

01- A) Lijn de montagegaten op de pedaalhoekplaat uit met de sleuven op het pedaalframe. B) Doorbouten en vastzetten met 4 x M8 bouten, vierkante ringen en flensmoeren.

02 - A) Lijn de montagesleuven op de pedaalplaat uit met de inzetstukken met schroefdraad op de pedaalhoekplaat. B) Doorbouten en vastzetten met 4 x M8 bouten en ringen.

03 - A) Lijn de montagegaten op de stoelframes uit met de montagegaten en schroefdraadinzetstukken op het pedaalframe. B) Schroef de stoelframes aan de bovenkant van het frame door en zet ze vast met 2
x M8 16 mm bouten en ringen. C) Bouten door het midden van het frame en vastzetten met 2 x M8 55 mm bouten, ringen en flensmoeren.

04 - A) Lijn de inzetstukken met schroefdraad op de eindplaat uit met de montagegaten op het linker en rechter stoelframe. B) Doorbouten en vastzetten met 4 x M8 bouten en ringen.

05 - Lijn de montagegaten op de zijpanelen uit met de doorgaande gaten op de stoelframes. Bouten doorboren en vastzetten met 4 x M8 bouten, ringen en flensmoeren.

06 - A) Lijn de montagegaten op de dwarsbalk uit met de doorgaande gaten op het linker en rechter stoelframe en de zijpanelen. B) Doorbouten en vastzetten met 4 x M8 bouten, ringen en flensmoeren.

07 - OPTIONELE POSITIE VAN DE DWARSLIGGER - A) Verwijder de hardware en de dwarsbalk. B) Lijn de montagegaten op de dwarsbalk uit met de doorgaande gaten op het linker en rechter stoelframe en de
zijpanelen. OPMERKING: Om uw Flight Stick te laten zakken voor de optionele HOTAS-montage, kunt u deze positie gebruiken. Door deze aanpassing wordt de stick ook verder naar voren verplaatst. Bovendien
zal in deze optionele positie de steunbeugel van de middenpaal voor de YOKE-assemblage niet worden aangesloten.

08 - A) Lijn de inzetstukken met schroefdraad op de rugleuning uit met de montagegaten op de fauteuils. B) Schroef door en zet vast met de M8 bouten en ringen. WAARSCHUWING: Zorg ervoor dat beide
armen van de fauteuil in dezelfde hoek staan voordat u de stoel monteert. Als een aanpassing nodig is, gebruik dan een doek om uw hand te beschermen tijdens het afstellen. Verwijder waarschuwingslabels
nadat de aanpassing is uitgevoerd.

09 - A) Lijn het montagegat op de afdekkingen van de stoelfauteuils uit met de stoelleuningen. B) Schroef ze door en zet ze vast met de M5-bouten en druk op de boutafdekkingen om het gat af te dekken.

10 — VERSTELLING VAN DE ZITTING - Til beide hendels van de zitfauteuil op om de hoek van de rugleuning te veranderen. Laat de hendels los en verstel de rugleuning om deze op zijn plaats te vergrendelen.
WAARSCHUWING: De fauteuils zijn veerbelast, wees voorzichtig bij het afstellen om letsel te voorkomen.

11— A) Verwijder de vooraf geinstalleerde hardware en trek de hendel van de stoelschuif omhoog en zet de stoel in de meest voorste stand. B) Lijn de montagegaten op de stoelschuiven uit met de
montageplaatsen van de stoel (zie afbeelding) op het linker- en rechterstoelframe. C) Aan de achterkant doorbouten en vastzetten met 2 x M8 vierkante halsbouten, nylon borgmoeren en ringen.

12 - A) Trek de hendel van de stoelschuif omhoog en zet de stoel in de achterste stand. B) Aan de voorkant doorbouten en vastzetten met 2 x M8 vierkante halsbouten, nylon borgmoeren en ringen.

13 - A) Lijn de montagesleuven op de linker- en rechterzijarmen uit met de doorgaande gaten op het linker- en rechterstoelframe en de zijpanelen. B) Doorbouten en vastzetten met 4 x M8 bouten, ringen en
flensmoeren.

14 - AFSTELLING VAN DE ZIJARM - Draai de bouten los om de zijarmen op de gewenste hoogte en hoek af te stellen. Draai de bouten vast om ze op hun plaats te vergrendelen. Gebruik de extra doorlopende
gaten op de stoelframes voor achter- en voorwaartse verstelling.

15 - Lijn de draadbouten op de muisplaat en vluchtplaat uit met de montagegaten op de linker- en rechterzijarmen. Zet vast met 8 x M8 flensmoeren.

16 — OPTIONELE HOTAS-INSTALLATIE (GA NAAR PAGINA 24 VOOR UITGEBREIDE HOTAS-INSTALLATIE) - A) Lijn de montagegaten op de HOTAS-buitenpaal uit met de doorgaande gaten op de dwarsbalk. B)
Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.

17 - A) Lijn de inzetstukken met schroefdraad op de HOTAS-binnenpool uit met de gleuf op de HOTAS-buitenpool. B) Schroef door en zet vast met 2 x knoppen.

18 -A) Lijn de montagegaten op de HOTAS-plaat uit met de doorgaande gaten op de HOTAS-binnenpool. B) Doorbouten en vastzetten met 3 x M8 bouten, ringen en flensmoeren.

19 - A) Lijn de montagegaten op de middelste buitenstang uit met de gaten op het pedaalframe. B) Lijn het afstandsstuk van de loop uit met de gaten in de middelste buitenpaal. Doorbouten en vastzetten met 2
x M8 bouten, ringen en flensmoeren.

20a -Plaats de middenmast voorzichtig op het pedaalframe en zorg ervoor dat de vergrendeling naar beneden is.

20b - Haak de U-bout in het vergrendelingslipje op het pedaalframe.

20c - Zorg ervoor dat de U-bout goed in het vergrendelingslipje zit en trek aan de vergrendeling totdat deze vastzit.

20d - Voor een strakkere vergrendeling maakt u de vergrendeling los, stelt u de moeren aan de bovenkant van de vergrendeling af en sluit u deze weer weer.

21 - A) Installeer 1x viltkussen op de bovenkant van de middelste binnenpaal. Lijn de inzetstukken met schroefdraad op de middelste binnenpool uit met de sleuven op de middelste buitenpool. B) Schroef door
en zet vast met 2 x knoppen.

22a - INSTALLATIE VAN DE MIDDELSTE JUKPLAAT - A) Lijn de montagegaten op de middelste jukplaat uit met de doorgaande gaten op de middelste binnenmast. B) Doorbouten en vastzetten met 3 x M8 55
mm bouten, ringen en flensmoeren.

22b - OPTIONELE INSTALLATIE VAN DE TURTLE BEACH-ADAPTER (Vervolg vanaf stap 19a) - A) Steek de 2 x M6-noppen in de achterste gaten op de middelste jukplaat. B) Lijn de montagegaten op de Turtle

37



8 support@nextlevelracing.com

Beach-adapterplaat uit met de draadbouten en zet ze vast met 2 x M6-flensmoeren.

22¢ - JUK/KLEMPLAAT INSTALLEREN - A) Plaats de klemplaat op de middelste binnenpaal. B) Schuif de klemplaat naar voren en lijn de montagegaten op de middelste binnenpool en de klemplaat uit. C)
Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.

22d - INSTALLATIE VAN DE MIDDELSTE TOETSENBORDPLAAT - A) Lijn de montagegaten en sleuven op de toetsenbordplaat uit met de doorlopende gaten op de middelste binnenpool. B) Doorbouten en
vastzetten met 2 x M8 bouten, ringen en flensmoeren.

23 - A) Lijn de verstelbare voeten uit met de inzetstukken met schroefdraad aan de onderkant van het pedaalframe en de stoelframes. B) Vergrendel op zijn plaats door de verstelbare voetjes in de inzetstukken
met schroefdraad te draaien. Om een verstelbare voet omhoog te brengen, draait u tegen de klok in.

24 - De cockpit van je Flight Simulator is compleet.

25 - OPTIONELE ONDERSTEUNINGSBEUGEL INSTALLEREN - Lijn het draaipunt op de steunbeugel uit met de montagegaten op de steunbeugelbevestiging. Bouten doorboren en vastzetten met 1 x M8 bout,
ring, cilinderafstandhouder en flensmoer.

26 - A) Verwijder de knoppen waarmee de middelste binnenpool aan de middelste buitenpool is bevestigd en verwijder de middelste buitenpool. B) Verwijder de 2 x M8 flensmoeren waarmee de HOTAS-
buitenpool aan de dwarsbalk is bevestigd.

27 - A) Lijn de montagegaten op de steunbeugel uit met de doorgaande gaten op de dwarsbalk. B) Zet vast met 2 x M8-flensmoeren die eerder in stap 26 zijn verwijderd.

28 - A) Lijn de inzetstukken met schroefdraad op de middelste buitenpool uit met de sleuven op de steunbeugel. Bouten door met 2 x knoppen. b) Plaats de middelste binnenpool in de middelste buitenpool.
Lijn de inzetstukken met schroefdraad op de middelste binnenpool uit met de gleuf in de middelste buitenpool. Schroef door en zet vast met 2 x knoppen die eerder zijn verwijderd in stap 26.

29 - OPTIONELE ZIJBEVESTIGING VAN DE TOETSENBORDPLAAT - Lijn de montagesleuven op de toetsenbordarm uit met de gaten op de muisplaat. Doorbouten en vastzetten met 2 x M6 bouten, ringen en
flensmoeren.

30 - A) Lijn de montagegaten op de toetsenbordplaat uit met de doorlopende gaten op de toetsenbordarm. B) Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.

31- OPTIONELE RECHTE ZIJARM - A) Verwijder 2 x M8 bouten, ringen en flensmoeren waarmee de zijarm is bevestigd. Maak de vluchtplaat los van de zijarm. B) Verwijder 2 x M8 bouten, ringen en flensmoeren
waarmee één kant van de dwarsbalk aan het stoelframe is bevestigd.

32 - A) Lijn de rechte zijarm uit met de doorgaande gaten in het stoelframe en de dwarsbalk. B) Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren die in stap 31zijn verwijderd.

33 - A) Lijn de draadbouten van de muisplaat uit met de montagegaten op de rechte zijarm. B) Zet vast met 4 x M8 flensmoeren.

34 - AFSTELLING VAN DE HOEK VAN DE PEDAALPLAAT - Verwijder de voorste bouten, vierkante ringen en flensmoeren waarmee de pedaalhoekplaat aan het pedaalframe is bevestigd en draai de achterste
bouten los. Stel in op de gewenste hoek. Bouten doorklikken en vastzetten met de bouten, vierkante ringen en flensmoeren die eerder zijn verwijderd.

35 - HOOGTEVERSTELLING VAN DE HOTAS-PAAL - Draai de knoppen los waarmee de HOTAS-binnenpool aan de HOTAS-buitenpaal is bevestigd. Stel in op de gewenste hoogte en draai de knoppen vast om
ze op hun plaats te vergrendelen.

36 - AANPASSING VAN DE HOEK VAN DE HOTAS-PAAL - Verwijder de voorste bouten, ringen en flensmoeren waarmee de HOTAS-plaat aan de binnenpool van de HOTAS is bevestigd. Hoek naar de gewenste
positie. Bout door en zet vast met 1x bout, ring en flensmoer die eerder zijn verwijderd.

37 - HOOGTEVERSTELLING VAN DE MIDDENMAST - Draai de knoppen los waarmee de binnenste middenmast aan de buitenste middenmast is bevestigd. Stel de binnenste middenpaal in op de gewenste
hoogte en draai de knoppen vast om ze op hun plaats te bevestigen. Gebruik de inzetstukken met meerdere schroefdraad voor een perfecte pasvorm.

38 - AFSTELLING VAN DE HOEK VAN DE MIDDENPLAAT - Verwijder de voorste bouten, ringen en flensmoeren waarmee de middenplaat aan de binnenste middenmast is bevestigd. Hoek naar de gewenste
positie. Bout door en zet vast met 1x bout, ring en flensmoer die eerder zijn verwijderd.

39 - INSTALLATIE TPR ROER - Installeer 4 x M6 draadbouten in de TPR-adapter.

40 - A) Lijn de montagegaten aan de voorkant van het TPR-roer uit met de draadbouten op de TPR-adapter. B) Zet vast met 2 x M6 flensmoeren. De TPR-roeren zijn klaar om op de cockpit te worden
geinstalleerd.

41 - UITGEBREIDE HOTAS-INSTALLATIE - Lijn de montagegaten op de verlengde HETAS-beugel uit met de montagegaten op de dwarsbalk. Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.
42 - Lijn de montagegaten op de HOTAS-plaat uit met de montagegaten op de verlengde HOTAS-beugel. Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.

43 - AANPASSING VAN DE HOEK VAN DE HOTAS-BEUGEL - Verwijder de voorste M8-bout, ring en flensmoer waarmee de HOTAS-plaat aan de HOTAS-beugel is bevestigd. Stel de HOTAS-plaat in op de
gewenste hoek en installeer de hardware opnieuw om deze vast te zetten.

44 - INSTALLATIE VAN DE COLLECTIEVE BEUGEL - Lijn de horizontale sleuven op de collectieve beugel uit met de montagegaten op het frame van de cockpit. Doorbouten en vastzetten met 2 x M8 bouten,
ringen en flensmoeren.

45 - UITGEBREIDE COLLECTIEVE INSTALLATIE (AANBEVOLEN VOOR UITGEBREIDE COLLECTIEVEN) - Lijn de horizontale sleuven op de collectieve beugel uit met de montagegaten op het frame van de
cockpit. Doorbouten en vastzetten met 2 x M8 bouten, ringen en flensmoeren.

46 - AFSTELLING VAN DE COLLECTIEVE BEUGEL - Draai de bouten los waarmee de collectieve beugel aan de cockpit is bevestigd. Stel in op de gewenste positie en draai de bouten vast om ze vast te zetten.
47 - BUTTKICKER POLE INSTALLEREN - Lijn de montagegaten op de Buttkicker Pole uit met de inzetstukken met schroefdraad onder de onderkant van de zitting. Doorbouten en vastzetten met 2 x M8 bouten
en ringen.

48 - MUISMAT INSTALLEREN - Er kan een muismat op de vlucht- of muisplaat worden geinstalleerd. Er mag nu een muis worden gebruikt.

49 - INSTALLATIE VAN DE TOETSENBORDMAT - Plaats de toetsenbordmat op de toetsenbordplaat. Er kan nu een toetsenbord worden gebruikt.

38



Video Instruction: bit.ly/nirbuild

Manuale di istruzioni di Microsoft Flight Simulator
Sappiamo che non vedi l'ora di iniziare a volare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai per il successo seguendo il libretto di istruzioni per
ottimizzare completamente il tuo prodotto.

VERIFICHE PRE-GARA

AVVERTENZE E CONSIGLI DI MONTAGGIO

. Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

. Disporre e costruire la cabina di pilotaggio su una superficie piana.

. Non forzare le parti insieme.

. Evitare di filettare i bulloni a croce.

. In caso di dubbio, consultare il video di installazione.

. Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente e successivamente periodicamente per sicurezza e stabilita.
. Le parti in movimento presentano un pericolo di schiacciamento. Prestare attenzione durante la regolazione per evitare lesioni.

. Non utilizzare il sedile se una parte & rotta, strappata o mancante.

Se hai bisogno di supporto per il tuo prodotto, contatta il nostro team all'indirizzo: support@nextlevelracing.com

AVVERTENZA PERICOLO DI SOFFOCAMENTO
Piccole parti non per bambini di eta inferiore a 3 anni o individui che hanno la tendenza a mettere in bocca oggetti non commestibili.

INIZIO

Fare riferimento alla procedura per le immagini nelle istruzioni.

01— A) Allineare i fori di montaggio sulla piastra angolare del pedale con le fessure sul telaio del pedale. B) Imbullonare e fissare con 4 bulloni M8, rondelle quadrate e dadi flangiati.

02 - A) Allineare le fessure di montaggio sulla piastra del pedale con gli inserti filettati sulla piastra angolare del pedale. B) Imbullonare e fissare con 4 bulloni e rondelle M8.

03 - A) Allineare i fori di montaggio sui telai del sedile con i fori di montaggio e gli inserti filettati sul telaio del pedale. B) Sulla parte superiore del telaio, awvitare e fissare i telai del sedile con 2 bulloni e rondelle
M8 da 16 mm. C) Imbullonare al centro del telaio e fissarlo con 2 bulloni, rondelle e dadi flangiati M8 da 55 mm.

04 - A) Allineare gli inserti filettati sulla piastra terminale con i fori di montaggio sui telai del sedile sinistro e destro. B) Imbullonare e fissare con 4 bulloni e rondelle M8.

05 - Allineare i fori di montaggio sui pannelli laterali con i fori passanti sui telai dei sedili. Imbullonare e fissare con 4 bulloni M8, rondelle e dadi flangiati.

06 - A) Allineare i fori di montaggio sulla traversa con i fori passanti sui telai dei sedili sinistro e destro e sui pannelli laterali. B) Imbullonare e fissare con 4 bulloni M8, rondelle e dadi flangiati.

07 - POSIZIONE TRAVERSA OPZIONALE - A) Disinstallare 'hardware e la traversa. B) Allineare i fori di montaggio sulla traversa con i fori passanti sui telai dei sedili sinistro e destro e sui pannelli laterali. NOTA:
Per abbassare il Flight Stick per il gruppo HOTAS opzionale, & possibile utilizzare questa posizione. Questa regolazione sposta anche lo stick pili in avanti. Inoltre, in questa posizione opzionale, la staffa di
supporto del palo centrale per il gruppo YOKE non si colleghera.

08 - A) Allineare gli inserti filettati sullo schienale del sedile con i fori di montaggio sulle poltrone reclinabili del sedile. B) Imbullonare e fissare con i bulloni e le rondelle M8. ATTENZIONE: Assicurarsi che
entrambi i bracci della poltrona reclinabile siano impostati alla stessa angolazione prima di montare il sedile. Se & necessaria una regolazione, utilizzare un panno per proteggere la mano durante la regolazione.
Rimuovere le etichette di avvertenza una volta effettuata la regolazione.

09 - A) Allineare il foro di montaggio sui coperchi delle poltrone reclinabili con le poltrone reclinabili. B) Imbullonare e fissare con i bulloni M5 e inserire a pressione i coperchi dei bulloni per coprire il foro.

10 - REGOLAZIONE DELLA POLTRONA RECLINABILE - Sollevare entrambe le leve della poltrona reclinabile per modificare 'angolazione dello schienale. Rilasciare le leve che regolano lo schienale per bloccarlo
in posizione. ATTENZIONE: Le poltrone reclinabili dei sedili sono caricate a molla, prestare attenzione durante la regolazione per evitare lesioni.

11— A) Rimuovere la bulloneria preinstallata e tirare verso I'alto la maniglia del cursore del sedile e regolare il sedile nella posizione pili avanzata. B) Allineare i fori di montaggio sui cursori del sedile con le
posizioni di montaggio del sedile (fare riferimento allimmagine) sui telai del sedile sinistro e destro. C) Nella parte posteriore, avvitare e fissare con 2 bulloni a collo quadrato M8, controdadi in nylon e rondelle.
12 - A) Tirare verso I'alto la maniglia del cursore del sedile e regolare il sedile nella posizione pili arretrata. B) Nella parte anteriore, awvitare e fissare con 2 bulloni a collo quadrato M8, controdadi in nylon e
rondelle.

13 - A) Allineare le fessure di montaggio sui bracci laterali sinistro e destro con i fori passanti sui telai dei sedili sinistro e destro e sui pannelli laterali. B) Imbullonare e fissare con 4 bulloni M8, rondelle e dadi
flangiati.

14 - REGOLAZIONE DEL BRACCIO LATERALE - Allentare i bulloni per regolare i bracci laterali all'altezza e allangolazione desiderate. Serrare i bulloni per bloccarli in posizione. Utilizzare i fori passanti extra sui
telai dei sedili per la regolazione in avanti e indietro.

15 - Allineare i prigionieri filettati sulla piastra del mouse e sulla piastra di volo con i fori di montaggio sui bracci laterali sinistro e destro. Fissare con 8 dadi flangiati M8.

16 - INSTALLAZIONE HOTAS OPZIONALE (PASSARE A PAGINA 24 PER LA CONFIGURAZIONE ESTESA DI HOTAS) - A) Allineare i fori di montaggio sul palo esterno HOTAS con i fori passanti sulla traversa. B)
Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

17 - A) Allineare gli inserti filettati sull'asta interna HOTAS con la fessura sull'asta esterna HOTAS. B) Imbullonare e fissare con 2 manopole.

18 -A) Allineare i fori di montaggio sulla piastra HOTAS con i fori passanti sull'asta interna HOTAS. B) Imbullonare e fissare con 3 bulloni M8, rondelle e dadi flangiati.

19 - A) Allineare i fori di montaggio sull'asta esterna centrale con i fori sul telaio del pedale. B) Allineare il distanziatore della canna con i fori sul palo esterno centrale. Imbullonare e fissare con 2 bulloni M8,
rondelle e dadi flangiati.

20a -Posizionare delicatamente I'asta centrale sopra il telaio del pedale e assicurarsi che il fermo sia abbassato.

20b - Agganciare il bullone a U nella linguetta di bloccaggio sul telaio del pedale.

20c - Assicurarsi che il bullone a U sia posizionato correttamente nella linguetta di bloccaggio e tirare il fermo finché non & ben stretto.

20d - Per una chiusura piu stretta, svitare il fermo, regolare i dadi nella parte superiore del fermo e richiuderlo.

21- A) Installare 1feltro sulla parte superiore dell’asta interna centrale. Allineare gli inserti filettati sull’asta interna centrale con le fessure sull'asta esterna centrale. B) Imbullonare e fissare con 2 manopole.
22a - INSTALLAZIONE DELLA PIASTRA DEL GIOGO CENTRALE - A) Allineare i fori di montaggio sulla piastra del giogo centrale con i fori passanti sull'asta interna centrale. B) Imbullonare e fissare con 3 bulloni
M8 da 55 mm, rondelle e dadi flangiati.

22b - INSTALLAZIONE DELLADATTATORE OPZIONALE PER TURTLE BEACH (Continuare dal passaggio 19a) - A) Inserire i 2 perni M6 nei fori piu arretrati della piastra del giogo centrale. B) Allineare i fori di

39



8 support@nextlevelracing.com

montaggio sulla piastra dell'adattatore Turtle Beach con i prigionieri filettati, fissarli con 2 dadi flangiati M6.

22¢ - INSTALLAZIONE DELLA PIASTRA DI FISSAGGIO/STAFFA - A) Posizionare la piastra di bloccaggio sopra I'asta interna centrale. B) Far scorrere il Clamp Piastra in avanti e allineare i fori di montaggio sul
palo interno centrale e sulla piastra di fissaggio. C) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

22d - INSTALLAZIONE DELLA PIASTRA CENTRALE DELLA TASTIERA - A) Allineare i fori di montaggio e le fessure sulla piastra della tastiera con i fori passanti sul palo interno centrale. B) Imbullonare e fissare
con 2 bulloni M8, rondelle e dadi flangiati.

23 - A) Allineare i piedini regolabili con gli inserti filettati sul fondo del telaio del pedale e del sedile. B) Bloccare in posizione ruotando i piedini regolabili negli inserti filettati. Per sollevare un piedino regolabile,
ruotare in senso antiorario.

24 - | a cabina di pilotaggio del simulatore di volo & completa.

25 - INSTALLAZIONE DELLA STAFFA DI SUPPORTO OPZIONALE - Allineare il punto di articolazione sulla staffa di supporto con i fori di montaggio sul supporto della staffa di supporto. Imbullonare e fissare con
1bullone M8, rondella, distanziatore della canna e dado flangiato.

26 - A) Disinstallare le manopole che fissano I'asta interna centrale all'asta esterna centrale e rimuovere I'asta esterna centrale. B) Disinstallare i 2 dadi flangiati M8 che fissano il palo esterno HOTAS alla
traversa.

27 - A) Allineare i fori di montaggio sulla staffa di supporto con i fori passanti sulla traversa. B) Fissare con 2 dadi flangiati M8 precedentemente disinstallati al passaggio 26.

28 - A) Allineare gli inserti filettati sul palo esterno centrale con le fessure sulla staffa di supporto. Avvitare con 2 manopole. B) Montare il palo interno centrale nel palo esterno centrale. Allineare gli inserti
filettati sul palo interno centrale con la fessura nel palo esterno centrale. Imbullonare e fissare con 2 manopole precedentemente disinstallate al passaggio 26.

29 - MONTAGGIO LATERALE OPZIONALE DELLA PIASTRA DELLA TASTIERA - Allineare le fessure di montaggio sul braccio della tastiera con i fori sulla piastra del mouse. Imbullonare e fissare con 2 bulloni M6,
rondelle e dadi flangiati.

30 - A) Allineare i fori di montaggio sulla piastra della tastiera con i fori passanti sul braccio della tastiera. B) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

31-BRACCIO LATERALE DRITTO OPZIONALE - A) Disinstallare 2 bulloni M8, rondelle e dadi flangiati che fissano il braccio laterale. Staccare la piastra di volo dal braccio laterale. B) Disinstallare 2 bulloni,
rondelle e dadi flangiati M8 che fissano un lato della traversa al telaio del sedile.

32 - A) Allineare il braccio laterale diritto con i fori passanti nel telaio del sedile e nella traversa. B) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati disinstallati al passaggio 31.

33 - A) Allineare i prigionieri filettati della piastra del mouse con i fori di montaggio sul braccio laterale dritto. B) Fissare con 4 dadi flangiati M8.

34 - REGOLAZIONE DELLANGOLO DELLA PIASTRA DEL PEDALE - Disinstallare i bulloni anteriori, le rondelle quadre e i dadi flangiati che fissano la piastra angolare del pedale al telaio del pedale e allentare i
bulloni posteriori. Regolare I'angolazione desiderata. Imbullonare e fissare con i bulloni, le rondelle quadrate e i dadi flangiati precedentemente disinstallati.

35 - REGOLAZIONE ALTEZZA PALO HOTAS - Allentare le manopole che fissano I'asta interna HOTAS all'asta esterna HOTAS. Regolare all'altezza desiderata e serrare le manopole per bloccarle in posizione.
36 - REGOLAZIONE DELLANGOLO DEL PALO HOTAS - Disinstallare i bulloni anteriori, le rondelle e i dadi flangiati che fissano la piastra HOTAS al palo interno HOTAS. Angolare nella posizione desiderata.
Imbullonare e fissare con 1 bullone, rondella e dado flangiato precedentemente disinstallati.

37 - REGOLAZIONE ALTEZZA PALO CENTRALE - Allentare le manopole che fissano il palo centrale interno al palo centrale esterno. Regolare I'asta centrale interna all'altezza desiderata e serrare le manopole
per fissarle in posizione. Utilizza gli inserti filettati multipli per una vestibilita perfetta.

38 - REGOLAZIONE DELLANGOLO DELLA PIASTRA CENTRALE - Disinstallare i bulloni anteriori, le rondelle e i dadi flangiati che fissano la piastra centrale al palo centrale interno. Angolare nella posizione
desiderata. Imbullonare e fissare con 1 bullone, rondella e dado flangiato precedentemente disinstallati.

39 - INSTALLAZIONE DEL TIMONE TPR - Installare 4 prigionieri filettati M6 nelladattatore TPR.

40 - A) Allineare i fori di montaggio sulla parte anteriore del timone TPR con i prigionieri filettati sull'adattatore TPR. B) Fissare con 2 dadi flangiati M6. | timoni TPR sono pronti per essere installati sul pozzetto.
41— INSTALLAZIONE HOTAS ESTESA - Allineare i fori di montaggio sulla staffa HOTAS estesa con i fori di montaggio sulla traversa. Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

42 - Allineare i fori di montaggio sulla piastra HOTAS con i fori di montaggio sulla staffa HOTAS estesa. Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

43 - REGOLAZIONE DELLANGOLO DELLA STAFFA HOTAS - Disinstallare il bullone M8 anteriore, la rondella e il dado flangiato che fissano la PIASTRA HOTAS alla staffa HOTAS. Regolare la piastra HOTAS
all'angolazione desiderata e reinstallare I'hardware per fissarla.

44 - INSTALLAZIONE STAFFA COLLETTIVA - Allineare le fessure orizzontali sulla staffa collettiva con i fori di montaggio sul telaio dell'abitacolo. Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.
45 - INSTALLAZIONE COLLETTIVA ESTESA (CONSIGLIATA PER COLLETTIVI ESTESI) - Allineare le fessure orizzontali sulla staffa collettiva con i fori di montaggio sul telaio della cabina di pilotaggio. Imbullonare
e fissare con 2 bulloni M8, rondelle e dadi flangiati.

46 - REGOLAZIONE STAFFA COLLETTIVA - Allentare i bulloni che fissano la staffa collettiva all'abitacolo. Regolare nella posizione desiderata e serrare i bulloni per fissarli.

47 - INSTALLAZIONE DEL PALO BUTTKICKER - Allineare i fori di montaggio sul palo Buttkicker con gli inserti filettati sotto il fondo del sedile. Imbullonare e fissare con 2 bulloni e rondelle M8.

48 — INSTALLAZIONE TAPPETINO PER MOUSE - Un tappetino per mouse puo essere installato sopra il volo o la piastra del mouse. A questo punto & possibile utilizzare un mouse.

49 — INSTALLAZIONE DEL TAPPETINO DELLA TASTIERA - Posizionare il tappetino della tastiera sopra la piastra della tastiera. A questo punto € possibile utilizzare una tastiera.

40



Video Instruction: bit.ly/nirbuild

Microsoft Flight Simulator Bedienungsanleitung
Wir wissen, dass Sie es kaum erwarten konnen, mit dem Fliegen zu beginnen! Nehmen Sie sich Zeit mit den Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie bereiten sich
auf den Erfolg vor, indem Sie der Bedienungsanleitung folgen, um Ihr Produkt vollsténdig zu optimieren.

CHECKS VOR DEM RENNEN

WARNUNG & MONTAGETIPPS

. Bitte verwenden Sie fiir die Montage keine Elektrowerkzeuge, da ein zu festes Anziehen Ihren Rahmen beschédigen kann.

. Gestalten und bauen Sie das Cockpit auf einer ebenen Fldche.

. Schieben Sie die Teile nicht gewaltsam zusammen.

. Vermeiden Sie Kreuzgewindebolzen.

. Im Zweifelsfall konsultieren Sie das Installationsvideo.

. Stellen Sie sicher, dass alle Montageteile ordnungsgeméB und danach regelméBig festgezogen werden, um Sicherheit und Stabilitét zu gewdhrleisten.
. Bewegliche Teile stellen eine Einklemmgefahr dar. Seien Sie vorsichtig bei der Anpassung, um Verletzungen zu vermeiden.

. Verwenden Sie die Sitze nicht, wenn ein Teil gebrochen, zerrissen oder fehlend ist.

Wenn Sie Unterstiitzung bei lhrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG VOR ERSTICKUNGSGEFAHR
Kleinteile, nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegenstande in den Mund zu nehmen.

ANFANGEN

Beziehen Sie sich auf die Schritte zu den Bildern in der Anleitung.

01- A) Richten Sie die Befestigungsldcher an der Pedalwinkelplatte an den Schlitzen am Pedalrahmen aus. B) Durchschrauben und mit 4 x M8 Schrauben, Vierkantscheiben und Flanschmuttern sichern.

02 - A) Richten Sie die Befestigungsschlitze an der Pedalplatte an den Gewindeeinsatzen an der Pedalwinkelplatte aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.

03 - A) Richten Sie die Befestigungslocher an den Sitzrahmen an den Befestigungslochern und Gewindeeinsétzen am Pedalrahmen aus. B) Schrauben Sie die Sitzrahmen oben am Rahmen durch und
befestigen Sie sie mit 2 x M8 16 mm Schrauben und Unterlegscheiben. C) Schrauben Sie durch die Mitte des Rahmens und befestigen Sie es mit 2 x M8 55mm Schrauben, Unterlegscheiben und Flanschmuttern.
04 - A) Richten Sie die Gewindeeinsétze an der Endplatte an den Befestigungslochern am linken und rechten Sitzrahmen aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.

05 - Richten Sie die Befestigungslécher an den Seitenwénden an den Durchgangsléchern an den Sitzrahmen aus. Durchschrauben und mit 4 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.
06 - A) Richten Sie die Befestigungsldcher am Quertrdger an den Durchgangsléchern am linken und rechten Sitzrahmen und an den Seitenwénden aus. B) Durchschrauben und mit 4 x M8 Schrauben,
Unterlegscheiben und Flanschmuttern sichern.

07 - OPTIONALE QUERTRAGERPOSITION - A) Deinstallieren Sie die Hardware und den Quertréger. B) Richten Sie die Befestigungslocher am Quertréger an den Durchgangslochern am linken und rechten
Sitzrahmen und an den Seitenwénden aus. HINWEIS: Um Ihren Flight Stick fiir die optionale HOTAS-Montage abzusenken, kénnen Sie diese Position verwenden. Durch diese Einstellung wird der Stick auch
weiter nach vorne verschoben. Dariiber hinaus lasst sich in dieser optionalen Position die Mittelstangenhalterung fiir die YOKE-Baugruppe nicht verbinden.

08 - A) Richten Sie die Gewindeeinsétze an der Sitzlehne an den Befestigungsldchern an den Sitzlehnen aus. B) Durchschrauben und mit den M8 Schrauben und Unterlegscheiben sichern. ACHTUNG: Stellen
Sie sicher, dass beide Sitzlehnen im gleichen Winkel eingestellt sind, bevor Sie den Sitz zusammenbauen. Wenn eine Einstellung erforderlich ist, verwenden Sie ein Tuch, um lhre Hand wéhrend der Einstellung
zu schiitzen. Entfernen Sie Warnhinweise, sobald die Einstellung vorgenommen wurde.

09 - A) Richten Sie das Befestigungsloch an den Sitzlehnenbeziigen an den Sitzlehnen aus. B) Schrauben Sie die M5-Schrauben durch und sichern Sie sie mit ihnen und pressen Sie die Bolzenabdeckungen
ein, um das Loch abzudecken.

10 - EINSTELLUNG DER SITZLEHNE - Heben Sie beide Hebel der Sitzlehne an, um den Winkel der Sitzlehne zu dndern. Lassen Sie die Hebel los und stellen Sie die Riickenlehne so ein, dass sie einrastet.
ACHTUNG: Die Sitzlehnen sind federbelastet, seien Sie vorsichtig bei der Einstellung, um Verletzungen zu vermeiden.

11- A) Entfernen Sie die vorinstallierte Hardware, ziehen Sie den Griff des Sitzschiebers nach oben und stellen Sie den Sitz in die vorderste Position. B) Richten Sie die Befestigungslécher an den Sitzschiebern
an den Befestigungspositionen der Sitze (siehe Bild) am linken und rechten Sitzrahmen aus. C) Hinten mit 2 x M8 Vierkantschrauben, Nylon-Sicherungsmuttern und Unterlegscheiben durchschrauben und
sichern.

12 - A) Ziehen Sie den Griff des Sitzschiebers nach oben und stellen Sie den Sitz in die hinterste Position. B) Vorne durchschrauben und mit 2 x M8 Vierkantschrauben, Nylon-Kontermuttern und
Unterlegscheiben sichern.

13 - A) Richten Sie die Befestigungsschlitze an den linken und rechten Seitenarmen an den Durchgangsléchern am linken und rechten Sitzrahmen und an den Seitenwénden aus. B) Durchschrauben und mit 4 x
M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

14 - EINSTELLUNG DER SEITENARME - Losen Sie die Schrauben, um die Seitenarme auf die gewiinschte Hohe und den gewiinschten Winkel einzustellen. Ziehen Sie die Schrauben fest, damit sie einrasten.
Nutzen Sie die zusétzlichen Durchgangsldcher an den Sitzrahmen fiir die Riicken- und Vorwartsverstellung.

15 - Richten Sie die Gewindebolzen an der Mausplatte und der Flugplatte an den Befestigungsldchern an den linken und rechten Seitenarmen aus. Mit 8 x M8 Flanschmuttern sicher.

16 — OPTIONALE HOTAS-INSTALLATION (SPRINGEN SIE ZU SEITE 24 FUR ERWEITERTE HOTAS-EINRICHTUNG) - A) Richten Sie die Befestigungsldcher an der HOTAS-AuBenstange mit den Durchgangslochern
am Quertrdger aus. B) Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

17 - A) Richten Sie die Gewindeeinsétze an der HOTAS-Innenstange mit dem Schlitz an der HOTAS-AuBenstange aus. B) Durchschrauben und mit 2 x Kndpfen sichern.

18 -A) Richten Sie die Befestigungslocher an der HOTAS-Platte an den Durchgangsléchern an der HOTAS-Innenstange aus. B) Durchschrauben und mit 3 x M8 Schrauben, Unterlegscheiben und Flanschmuttern
sichern.

19 - A) Richten Sie die Befestigungslocher an der mittleren AuBenstange an den Ldchern am Pedalrahmen aus. B) Richten Sie den Laufabstandshalter an den Lochern an der mittleren AuBenstange aus.
Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

20a -Setzen Sie die Mittelstange vorsichtig auf den Pedalrahmen und stellen Sie sicher, dass die Verriegelung nach unten geklappt ist.

20b - Haken Sie den U-Bolzen in die Verriegelungslasche am Pedalrahmen ein.

20c - Vergewisser Sie sich, dass der U-Bolzen richtig in der Verriegelungslasche sitzt, und ziehen Sie den Riegel fest, bis er fest sitzt.

20d - Fiir eine festere Verriegelung 16sen Sie die Verriegelung, stellen Sie die Muttern oben an der Falle ein und schlieBen Sie sie wieder.

41



8 support@nextlevelracing.com

21 - A) Montieren Sie 1x Filzgleiter auf der Oberseite der mittleren Innenstange. Richten Sie die Gewindeeinsatze an der mittleren Innenstange an den Schlitzen an der mittleren AuBenstange aus. B)
Durchschrauben und mit 2 x Kndpfen sichern.

22a - EINBAU DER MITTELJOCHPLATTE - A) Richten Sie die Befestigungsldcher an der Mitteljochplatte an den Durchgangsldchern an der mittleren Innenstange aus. B) Durchschrauben und mit 3 x M8 55mm
Schrauben, Unterlegscheiben und Flanschmuttern sichern.

22b - OPTIONALE INSTALLATION DES TURTLE BEACH-ADAPTERS (Fahren Sie mit Schritt 19a fort) - A) Setzen Sie die 2 x M6-Bolzen in die hintersten Locher an der mittleren Jochplatte ein. B) Richten Sie die
Befestigungsldcher an der Turtle Beach Adapterplatte an den Gewindebolzen aus und befestigen Sie sie mit 2 x M6 Flanschmuttern.

22¢ - EINBAU DER JOCH-/KLEMMPLATTE - A) Platzieren Sie die Klemmplatte auf der mittleren Innenstange. B) Schieben Sie die Klemmplatte nach vorne und richten Sie die Befestigungslocher an der mittleren
Innenstange und der Klemmplatte aus. C) Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

22d - INSTALLATION DER MITTLEREN TASTATURPLATTE - A) Richten Sie die Befestigungsldcher und Schiitze auf der Tastaturplatte mit den Durchgangslochern an der mittleren Innenstange aus. B)
Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

23 - A) Richten Sie die verstellbaren FiiBe an den Gewindeeinsétzen an der Unterseite des Pedalrahmens und der Sitzrahmen aus. B) Einrasten, indem Sie die verstellbaren Fiie in die Gewindeeinsétze
eindrehen. Um einen verstellbaren FuB anzuheben, drehen Sie ihn gegen den Uhrzeigersinn.

24 - |hr Flugsimulator-Cockpit ist fertig.

25 — OPTIONALE INSTALLATION DER STUTZHALTERUNG - Richten Sie den Drehpunkt an der Halterung mit den Befestigungsidchern an der Halterung fiir die Halterung aus. Durchschrauben und mit 1x M8
Schraube, Unterlegscheibe, Laufabstandshalter und Flanschmutter sichern.

26 - A) Losen Sie die Kndpfe, mit denen die mittlere Innenstange an der mittleren AuBenstange befestigt ist, und entfernen Sie die mittlere AuBenpole. B) Deinstallieren Sie die 2 x M8 Flanschmuttern, mit denen
die HOTAS-AuBenstange am Quertrager befestigt ist.

27 - A) Richten Sie die Befestigungsldcher an der Halterung mit den Durchgangsldchern am Quertrdger aus. B) Mit 2 x M8 Flanschmuttern sichern, die zuvor in Schritt 26 deinstalliert wurden.

28 - A) Richten Sie die Gewindeeinsatze an der mittleren AuBenstange an den Schlitzen an der Halterung aus. Mit 2 x Kndpfen durchschrauben. b) Setzen Sie die mittlere Innenstange in die mittlere
AuBenstange ein. Richten Sie die Gewindeeinsétze an der mittleren Innenstange an dem Schlitz in der mittleren AuBenstange aus. Durchschrauben und mit 2 x Kndpfen sichern, die zuvor in Schritt 26
deinstalliert wurden.

29 - OPTIONALE SEITLICHE HALTERUNG DER TASTATURPLATTE - Richten Sie die Befestigungsschlitze am Tastaturarm an den Lochern auf der Mausplatte aus. Durchschrauben und mit 2 x M6 Schrauben,
Unterlegscheiben und Flanschmuttern sichern.

30 - A) Richten Sie die Befestigungslocher auf der Tastaturplatte mit den Durchgangslochern am Tastaturarm aus. B) Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern
sichern.

31- OPTIONALER GERADER QUERLENKER - A) Demontieren Sie 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern, mit denen der Querlenker befestigt ist. Nehmen Sie die Flugplatte vom Seitenarm ab.
B) Deinstallieren Sie 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern, mit denen eine Seite des Quertragers am Sitzrahmen befestigt ist.

32 - A) Richten Sie den geraden Seitenarm an den Durchgangslochern im Sitzrahmen und am Quertréger aus. B) Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern, die
in Schritt 31 deinstalliert wurden.

33 - A) Richten Sie die Gewindebolzen der Mausplatte mit den Befestigungsldchern am geraden Seitenarm aus. B) Befestigen Sie sie mit 4 x M8 Flanschmuttern.

34 - EINSTELLUNG DES PEDALPLATTENWINKELS - Deinstallieren Sie die vorderen Schrauben, quadratischen Unterlegscheiben und Flanschmuttern, mit denen die Pedalwinkelplatte am Pedalrahmen befestigt
ist, und 16sen Sie die hinteren Schrauben. Stellen Sie den gewiinschten Winkel ein. Schrauben Sie durch und sichern Sie sie mit den Schrauben, Vierkantscheiben und Flanschmuttern, die zuvor deinstalliert
wurden.

35 - HOTAS POLE HEIGHT ADJUSTMENT - Losen Sie die Kndpfe, mit denen die HOTAS Innenstange an der HOTAS AuBenstange befestigt ist. Stellen Sie die gewiinschte Hohe ein und ziehen Sie die Kndpfe
fest, um sie zu verriegeln.

36 - EINSTELLUNG DES HOTAS-STANGENWINKELS - Deinstallieren Sie die vorderen Schrauben, Unterlegscheiben und Flanschmuttern, mit denen die HOTAS-Platte an der HOTAS-Innenstange befestigt ist.
Winkel in die gewiinschte Position. Durchschrauben und mit 1x Schraube, Unterlegscheibe und Flanschmutter sichern, die zuvor deinstalliert wurden.

37 - HOHENVERSTELLUNG DER MITTELSTANGE - Lésen Sie die Kndpfe, mit denen die innere Mittelstange an der duBeren Mittelstange befestigt ist. Stellen Sie die innere Mittelstange auf die gewiinschte
Héhe ein und ziehen Sie die Kndpfe fest, um sie zu sichern. Verwenden Sie die Mehrfachgewindeeinsatze filr eine perfekte Passform.

38 - EINSTELLUNG DES WINKELS DER MITTELPLATTE - Deinstallieren Sie die vorderen Schrauben, Unterlegscheiben und Flanschmuttern, mit denen die Mittelplatte an der inneren Mittelstange befestigt ist.
Winkel in die gewiinschte Position. Durchschrauben und mit 1x Schraube, Unterlegscheibe und Flanschmutter sichern, die zuvor deinstalliert wurden.

39 - TPR-RUDEREINBAU - Installieren Sie 4 x M6-Gewindebolzen in den TPR-Adapter.

40 - A) Richten Sie die Befestigungslocher an der Vorderseite des TPR-Ruders mit den Gewindebolzen am TPR-Adapter aus. B) Mit 2 x M6 Flanschmuttern sichern. Die TPR-Ruder sind bereit fiir den Einbau in
das Cockpit.

41 - ERWEITERTE HOTAS-INSTALLATION - Richten Sie die Befestigungslocher an der erweiterten HOTAS-Halterung an den Befestigungslochern am Quertrager aus. Durchschrauben und mit 2 x M8 Schrauben,
Unterlegscheiben und Flanschmuttern sichern.

42 - Richten Sie die Befestigungslocher an der HOTAS-Platte an den Befestigungslochern an der erweiterten HOTAS-Halterung aus. Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und
Flanschmuttern sichern.

43 - HOTAS BRACKET ANGLE ADJUSTMENT - Deinstallieren Sie die vordere M8-Schraube, die Unterlegscheibe und die Flanschmutter, mit denen die HOTAS PLATE an der HOTAS BRACKET befestigt ist. Stellen
Sie die HOTAS-Platte auf den gewiinschten Winkel ein und installieren Sie die Hardware wieder, um sie zu sichern.

44 - INSTALLATION DER KOLLEKTIVEN HALTERUNG - Richten Sie die horizontalen Schlitze an der Sammelhalterung an den Befestigungsléchern am Rahmen des Cockpits aus. Durchschrauben und mit 2 x M8
Schrauben, Unterlegscheiben und Flanschmuttern sichern.

45 — ERWEITERTE KOLLEKTIVE INSTALLATION (EMPFOHLEN FUR ERWEITERTE KOLLEKTIVE) - Richten Sie die horizontalen Schlitze an der Sammelhalterung an den Befestigungsldchern am Rahmen des
Cockpits aus. Durchschrauben und mit 2 x M8 Schrauben, Unterlegscheiben und Flanschmuttern sichern.

46 - EINSTELLUNG DER KOLLEKTIVEN HALTERUNG - Losen Sie die Schrauben, mit denen die kollektive Halterung am Cockpit befestigt ist. Stellen Sie die gewiinschte Position ein und ziehen Sie die
Schrauben fest, um sie zu sichern.

47 - BUTTKICKER POLE INSTALL - Richten Sie die Befestigungsldcher an der Buttkicker Pole mit den Gewindeeinsétzen unter der Sitzunterseite aus. Durchschrauben und mit 2 x M8 Schrauben und
Unterlegscheiben sichern.

48 - MAUSPAD INSTALLIEREN - Ein Mauspad kann auf der Flug- oder Mausplatte installiert werden. Es kann nun auch eine Maus verwendet werden.

49 - TASTATURMATTE INSTALLIEREN - Legen Sie die Tastaturmatte auf die Tastaturplatte. Es kann nun eine Tastatur verwendet werden.

42



Video Instruction: bit.ly/nirbuild

Microsoft FlightSimulatorBUikseiE
HRIDRUBHZ L ERELTVWA LA BIF R TV ETHERICEREE DT COA1 R TR EAAL T T SV BURRE I T mE R ICRB T A LT A
ADOEFEEZBUNTELS,

L=2FIDF Yy

ZEVBRITOEVN

BOTERLIL—LABET AN H A0 BAL TICEH TEAFERALALTE S,

Iy NEESREICLA TR TBELET,

BREERICHLEHhERVTE S,

JOZALYRRILMEBF TS,

BOLVERIAVANIETARBRBL TS,

REWYREROT-DILIATOEAL T ENBYIHDS N ZOBREENIHEDSNTNB L ERRL TS,
AHHRIEE S FORRELEOLET BHELAVESICHR T AL EHEIEL TS,

BRMENTD BN ELTVAERI U~ M ERLANTE S,

HRIOVTHR-MRERBRIEROTL YR —BF—LICBREVEHEE &V support@nextlevelracing.com

EEER0RR
IFABDFHR BASNBVSOZOIANSEAN BB ANDIODNERIMTIRBDEE A,

13

FIEDEFADFIERBBL TSN,

01-ARALT VIV TL—OBDEF R ERLI TL—LOZAOYMIEHEET BRI N CEE L AXMSFILN BTy v — TV Ty CEELETY,

02- ARANTL—FOEDFF ROy IERLN T VI T L= bOZIAFEL U —MCBDEETB) RN TEEL 4 X MSRIL I Ty v —TRELETY,

03-A) V=R IL—LOBDFHFNERLN IL—LOBDFHFREAINCEDEETB) 7L —LD LT V= IL—LERILNTEL.2 X M3 16mmAL b Ty v —TEELET,C)7
L—=LORRICRILNTEEL2 X M8 S5mmAIL N Ty o4 — 7700y b TEELET,

04 - AIVRTL—bORIFEA V=M ERDY— b IL—LORDRIFRICE DR ET.B) RN TEEL 4 X MSRILN Ty v —TEELET,

05 -4 RAZILOEDIFIES =N IL—LOBBICEHEFTA4XMSRILN Ty sv— 77V FwNTRILNCEELET,
06-A)TEZAXYN=OBDFHFREEADY— R IL—LEFARAZLOBBRICEHE£T.B)RILNCEEL 4 X MSFRILN Ty v — 77V Iy TEELET,
07-F72avDIARRYN=KIYaV-AN\=RITTEIARRYN=%T V4 VA= LET.B)7OZA Y N—DRD R R ERDY— N IL—LE A RARIOBERICED
BETAR A7VaVOHOTAST LY D T7A M AT 72 T BICIE COMBAFATEE T, CORBICED AT/ h EBICHAIREI L E T, I COA T AV DB T

[ YOKET 27D =A== T5ry MR T E A,

08-A)V=FEDTNDRIREA = e Y—N) IS VT FITORDHFRICEhEETB) RN TEEL MSRIL N Ty v —TEELET E5: O~ MelBAL TARIIC TS
OY=NIIFAZ0) 7= LD R BEICREIN TV ARSI L T VBB U BERE R FARET A0 EBL TRBL T VBN T LA EEIALEH
BRLET,

09-A)Y=N)IF1=VTAN=-0OBRDFFNRE S~ N1V F 7 ICEDEEB) RN TEEL A IIA-2EAL T EBVET,

10-=N)IFAZVIF T OBE-FHOY— M) IF1ZVFUN=2E5 LT - ME b ENOAERZELE T BN BL TV ALA- 2L TREOMEICOY/LET,
L8 =N IFAZVTFITIRN KR TTO T BHRELBVESICABT AL SITFRL TS,

1-ATVA VA= ENTVWBN=RIT7ERDAL, =R RFA4F= NV RIVESE LT O~ e RBETHFOUEICHRLET.B) Y — RS/ - 0RO & RO Y~ IL—
LY =MD HIE(EEHBR) ICEDEETOEAT.2XMSRIIT Ry IRI N F1OYOy 7Ty NIy —THRINTEELET,

12-Ao=PRS18=N\VRIVERIE LI U= MR BOMEICHRLE T B)EIE T2 X MSRI I 7 2y IR N F4O YOy I+ YN 7y v —THRILNTEELE T,

13- AERDHA RT7-LORDRFAOY N EEDY =R IL—LE AR OBBNICEDEET.B)RILNCEEL 4 X MSRILN Ty v — 75V Iy hTREL T,

W4 -HFART7=LORB- R EED THART7—LERLOS S BEICHRLET. A IMEBO TREOMEICOY/LES. V- N IL—LORPREEEFIBL T ARICHELET,
15-YIRTL=RETFANTL—PORIREZRY R E EROT—LOBDFIFRICEDEET.8 XM 750 YR CEELET,

16-473YOHOTASA YA M=)LHRRHOTAS Y R 7w F I DWTIE24R—JIC R F v T )-AHOTAS 704 — R =L OB R IO ZX VN - DB @ RICahE £9.B)RILNTEE
L2XMBRIL N Dy o= 8&U77 00Ty N TRELET,

17- AHOTASA = R= D2 IFEL U= NeHOTAS T 92— A= )LD A0y MCEHE FT.B)RIVNTEE L. 2%/ T TEEL Y,

18 -A)HOTAS /L —bOERDfF73EHOTASY V=R =L O EBRICEDE ET.B) RN TEE LI X MSRILN Dy iv— 750 I+ R TEELET,

19- At a=T98=R= OB ERLIN TL—LONICEDEETB) AL AR =T —ERROTIA—R=LORICEHEE T RN TEEL2 X MSRILN Dy iv—T5Y
Iy CEELET,

20a-tA—R=)ERANTL—LD LICF L BE FYFATHO TV AR LET,

20b-URILNERZILTL—LOOY 72 T125 8T £ 7,

20c-URIL DOy IR TICELKRESTWA S e AR 7w F 2 LoD Y B IKE TR |05k £ T,

20d-Av % FAXTBIE TV FETICEL Iy FO LI HA TN AEL T BEBLET,

43



8 support@nextlevelracing.com

21- AT MY REE A=A = R= VO EBICBRD T E T VA=A V=R = OR IR EA =NtV A=T 2= R=)LO A0y M EHEET,B)RILNTERE L. 2x/
JTEELET,

2a-tA—3-77L—-bORDRF-A Y= =77 L= FOBDINE L 2= VT —R=LOBBNICEHEET,B) RN TEEL. 3 x M8 S5mmAIL N Tyv— 7797
yhTERELET,

2b-F72aVDA-MVE=F 7T 2—-DEROF(RTY F19ah 5 547)-A)2 M6 2y RE 1V A— =0T L - OREROTUCEALET.B)A—NLE-F 74747 L~ DED
FFREXIFERLYRICEDE2XM677Y DTy CRELET,

20-3=9/970T7V=ROBOFF-A )TV TTL—MehROA Y+ —K= D LICEEE Y. B)Clamp TL—MEEIHICZZ1 RS RO 1 F ==Lk Clamp 7L —OERDf
7 EEDEET,ORINTEEL2XMSRILN Ty v — 770 TR CEELET,

24 -t A—%—K—RTL—FORDfF-A)F—R—R7L—FOBDRFRE A0t A= U F—R— L OB @ISR hEET.B)RILNTERE L 2 X MSRIL M Ty v —T5
Iy CEELET,

23 - AFABARERHERAN TL—LE =P IL—LOTHICH R IR EA A —MNIEHhEE T B AR LHARLILAEM - MR THREDHEICDY I LET, 7Iv A%
TN 74— LFBICE REEHRDICORD £T,

24 - Flight Simulator D3y MR E LTz

25-A72aV O R= NI Zry NOBD R T R= N ISy hDERY MRA VMR =R T 5y bRV ROBD R RICEDE £ T, 1 X MRIL N Ty v — NN ZAR=Y=T5Y
ITYRCRILNTERELET,

26-ANtYa—1 V==&t a=T78— K= UBEL TV TEZBOA L 2T 8 —R =)L #BOA L £, BHOTAS T 7 A—R =)L 2 JORX YN =ICEELT\32 X M8
TV FURERDALET,

27 - N R=N T2y hOBDR 7R 7OZX Y N—OEBNICED R ET.B) ATV T 26 TURIC T VA VAN L2 X M8 77V I+ R TEEL £,

8- AV A=T )= K= DR IFEA = MR Ty RO ZAOYMIBHEET. 20/ TTRILNTEE L ET.b)RROA V=R =)L ERROT 75 —HR=LICBD T £,
A=A T =R= DR IFEA V= ot a=T 72— K= OZOYMIEDhEE T ATy S 26 CHURIC T VA VAN LT/ T THRILNTEELES,
29-F77300F—R—RTL—MARYIV M F—R=RT7=LOBRDRF RO NI R T L= bOTICEDE E T RN TEE L 2 X MERIL N Ty ov— 770 Iy R TRELE
B

30-AF—F=RTL-FOBDF N EF—F—RT7-LOBBNICEHEET,  BJRILNTEEL.2XMSFILN Tyov— 770 9Ty N TEELET,

31-F7VaVDAMN A~ M RT=L-A) AR T7=LEEE L TWB2ROMIRIL N Ty v = T5 0 I FyNERDAL. 754 ML= et A RT7=LABEDALET, B) JOZXVN
—QE % —FIL—LICERLTVWAMSRILN Dy v — 770 DTy KB LT,

32-ANAM—=MART=LEY= N IL—LEIAZX Y N—DBBNICEDEETB) ATy T3 TIMOALE2 X MSFRILN T4 — 7509 Ty TRILNTEELET,
33-ARTRTL—FORIFERZYRE AN~ MART7—LORDR ISR D EET.B)4xM8TF Y I Ty TEELET,

U-RANTL =P OBEFR-RANT VIV T = eRGNTL—=LICEE LTV ZAVNRILN I I T Dy v— 7700y BOA L TR N D £ T, 5 20AEICHEL
FEARINCERE L SMEICEROALT RN DY v — 770 DTy TEELET,

35- HOTASHR— )LD E EHHZ - HOTASA >+ —R—ILEHOTAS 74— R —LICEE L TWA /T2 EH F T, 5205 SICREL. /7 HO TREDMLEICOYILET,

36 - HOTASR— )L AT - HOTAS /L —MEHOTASA Y — K= ILICEE L TWA AV MRILN Ty v— 7509 Ty B L £, BRI EADAE, KL CEE L xRl
N7y = 7709 Ty NEBRDALRETEELEY,

37-EVA-F-OSSHEE-RAD LY 2—R= )LD 2-F=UICBE LTV /TR EDE T VT —t - K= 2 FE0E SICHEL. /T2 RO TFRENUEICET L
FTEROR ORI - EABAL T REICT1vLET,

B-t -7 OBERE-A-TL - MeRBIOT Y 2—R=)LICBELTWAIOVNALN Dy v— 770 0Ty N BDALE S, BROMEADBE, RN TEEL X A
WDy =750y NEBRDA LI RETEE L £ T,

39-TPRZA—MEOT - 4 x MR VI ERZYRETPRT A /2= ICBIDHH £,

40- A)TPRS 4 —DBIEICHAMD T NETPRT 4 T A— DR ORER Y RICADEET,B)2Xx M6 75V Uy CRIELE T, TPRIA— IR Iy By MR 22 BH TETVET,
41 -JLRHOTASA Y A M= )L-HERHOTAS 777y FOBRD 7 2 7O ZX VN = DB D RICE D EE T RN TEEL 2 X MRV Ty Sv =770 Uy TRIELET,

42 - HOTAS7L— R OERD A N EILRHOTAS 75y FOBRD A I RICE D E E T RN TEE L 2 X MSRILN Ty — 770 Iy N TREL £ T,

43-HOTAST 7%y hDAEE TR - HOTAS 7L —MEHOTAS 75y MCEE L TWA 7BV MMSRIL N Ty v — 7709y MDA L E T HOTAS /L — M B RO BB IR L.\ -
R 7BERDFHTEELET,

44 -2V 9747 77y NORDRF-OL I T4 T T2y b OKEZADY N2 D97y RO TL—LOBD T TRICEhE T RN TEE L2 X M8RILN Ty v — 77V I Fy N TEE
LET,

45 HRALITATAVAN=IEREIL 7T TIER)- IV T4 T 77y hOKEZOY M Dy 7 By D TL—LOBD R IFRICEDE E TR N TEE L 2 X MRIL M Ty S v—,
7700 FYNTEELETS,

46-IL 974772y OFE-IL Y747 75y Me v Iy MIBRLTWA RN ED F T, FLOMEICHEL NN EH TEELET,

47 - Ny by h=FR=LOBDET - NybFyA—R=L OB ES—MRRADTFORIFEA I —MIEDEET RN TEEL2 X M8 RV Dy v —TEELET,

48 -YIARYMDA Y AN=IV-RTARYME TFA N T ET R IRTL =D EICRD R e D TEE T, YRR ERTERLSICRDELS,

49 -F—R=RIYrDS VA= )-F—R—RIybeF—R—RTL— D LICEFE T, ¥ —R—REERTIRLSICRDELS,

44



Video Instruction: bit.ly/nirbuild

Manual de instrucdes do Microsoft Flight Simulator
Sabemos que vocé esta ansioso para comegar a voar! Leve o seu tempo com as instrugdes e siga este guia para montar seu produto. Vocé estara se preparando para o sucesso seguindo o manual de
instrucGes para otimizar totalmente seu produto.

VERIFICACOES PRE-CORRIDA

DICAS DE AVISO E MONTAGEM

. Por favor, ndo use ferramentas elétricas para montagem, pois o aperto excessivo pode danificar sua estrutura.

. Disponha e construa o cockpit em uma superficie plana.

. Nao force as pecas juntas.

. Evite parafusos de rosca cruzada.

. Em caso de duvida, consulte o video de instalacao.

. Certifique-se de que todos os acessdrios de montagem estejam devidamente apertados e periodicamente para seguranca e estabilidade.
. As pecas mdveis apresentam risco de esmagamento. Tome cuidado ao ajustar para evitar lesdes.

. N&o use o assento se alguma peca estiver quebrada, rasgada ou faltando.

Se vocé precisar de suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com

AVISO PERIGO DE ASFIXIA
Pegas pequenas ndo para criangas menores de 3 anos ou qualquer individuo que tenha tendéncia a colocar objetos ndo comestiveis na boca.

COMECAR

Consulte as etapas para imagens nas instrugdes.

01-A) Alinhe os orificios de montagem na placa angular do pedal com as ranhuras na estrutura do pedal. B) Aparafuse e prenda com 4 parafusos M8, arruelas quadradas e porcas de flange.

02 - A) Alinhe as ranhuras de montagem na placa do pedal com as insercdes rosqueadas na placa angular do pedal. B) Aparafuse e prenda com 4 parafusos e arruelas M8.

03 - A) Alinhe os orificios de montagem nas estruturas dos assentos com os orificios de montagem e insercGes rosqueadas na estrutura dos pedais. B) Na parte superior da estrutura, aparafuse e prenda as
estruturas do assento com 2 parafusos e arruelas M8 de 16 mm. C) Aparafuse no centro da estrutura e prenda com 2 parafusos, arruelas e porcas de flange M8 de 55 mm.

04 - A) Alinhe as insercdes roscadas na placa final com os orificios de montagem nas estruturas dos bancos esquerdo e direito. B) Aparafuse e prenda com 4 parafusos e arruelas M8.

05 - Alinhe os orificios de montagem nos painéis laterais com os orificios de passagem nas estruturas dos assentos. Aparafuse e prenda com 4 x parafusos M8, arruelas e porcas de flange.

06 - A) Alinhe os orificios de montagem na travessa com os orificios de passagem nas estruturas dos assentos esquerdo e direito e nos painéis laterais. B) Aparafuse e prenda com 4 parafusos M8, arruelas e
porcas de flange.

07 - POSICAO OPCIONAL DA TRAVESSA - A) Desinstale o hardware e a travessa. B) Alinhe os orificios de montagem na travessa com os orificios de passagem nas estruturas dos assentos esquerdo e direito
€ nos painéis laterais. NOTA: Para abaixar o manche de voo para o conjunto HOTAS opcional, vocé pode usar esta posicdo. Esse ajuste também move o manche mais para frente. Além disso, nesta posicdo
opcional, 0 suporte do poste central para o conjunto YOKE ndo se conecta.

08 - A) Alinhe as insercdes roscadas no encosto do assento com os orificios de montagem nas poltronas reclindveis. B) Aparafuse e prenda com os parafusos e arruelas M8. AVISO: Certifique-se de que ambos
0s bracos reclindveis do assento estejam no mesmo angulo antes de montar o assento. Se for necessario um ajuste, use um pano para proteger a mao durante o ajuste. Remova as etiquetas de adverténcia
assim que o ajuste for feito.

09 - A) Alinhe o orificio de montagem nas capas das poltronas reclindveis com as poltronas reclindveis. B) Aparafuse e prenda com os parafusos M5 e pressione as tampas dos parafusos para cobrir o orificio.
10 - AJUSTE DA POLTRONA RECLINAVEL - Levante ambas as alavancas da poltrona reclindvel para alterar o angulo do encosto do assento. Solte as alavancas que ajustam o encosto para travar no lugar.
AVISO: As poltronas reclindveis sdo acionadas por mola, tome cuidado ao ajustar para evitar ferimentos.

11— A) Remova o hardware pré-instalado e puxe a alca deslizante do assento para cima e ajuste o assento para a posicdo mais avangada. B) Alinhe os orificios de montagem nos controles deslizantes do
assento com os locais de montagem do assento (consulte a imagem) nas estruturas dos assentos esquerdo e direito. C) Na parte traseira, aparafuse e prenda com 2 parafusos de pescoco quadrado M8, porcas
de travamento de nylon e arruelas.

12 - A) Puxe a alca deslizante do assento para cima e ajuste o0 assento para a posicao mais recuada. B) Na frente, aparafuse e prenda com 2 parafusos de pescogo quadrado M8, porcas de nylon e arruelas.
13 - A) Alinhe as ranhuras de montagem nos bracos laterais esquerdo e direito com os orificios de passagem nas estruturas dos bancos esquerdo e direito e nos painéis laterais. B) Aparafuse e prenda com 4
parafusos M8, arruelas e porcas de flange.

14 - AJUSTE DO BRAGO LATERAL - Afrouxe os parafusos para ajustar os bracos laterais na altura e angulo desejados. Aperte os parafusos para travar no lugar. Utilize os orificios extras nas estruturas dos
assentos para ajuste para tras e para frente.

15 - Alinhe os pinos rosqueados na placa do mouse e na placa de transporte com os orificios de montagem nos bragos laterais esquerdo e direito. Prenda com 8 x porcas de flange M8.

16 - INSTALAGAO HOTAS OPCIONAL (PULE PARA A PAGINA 24 PARA CONFIGURAGAO ESTENDIDA DO HOTAS) - A) Alinhe os orificios de montagem no poste externo do HOTAS com os orificios de passagem
na travessa. B) Aparafuse e prenda com 2 parafusos, arruelas e porcas de flange M8.

17 - A) Alinhe as insercdes roscadas no poste interno HOTAS com a ranhura no poste externo HOTAS. B) Aparafuse e prenda com 2 x botdes.

18 -A) Alinhe os orificios de montagem na placa HOTAS com os orificios de passagem no poste interno HOTAS. B) Aparafuse e prenda com 3 parafusos M8, arruelas e porcas de flange.

19 - A) Alinhe os orificios de montagem no poste externo central com os orificios na estrutura do pedal. B) Alinhe o espagador do cano com os orificios no poste externo central. Aparafuse e prenda com 2 x
Parafusos M8, Arruelas e Porcas de Flange.

20a - Coloque cuidadosamente o poste central em cima da estrutura do pedal e certifique-se de que a trava esteja abaixada.

20b - Prenda o parafuso em U na aba de travamento da estrutura do pedal.

20c - Certifique-se de que o parafuso em U esteja encaixado corretamente na aba de travamento e puxe a trava até que esteja apertada.

20d - Para uma trava mais apertada, solte a trava, ajuste as porcas na parte superior da trava e feche-a novamente.

21- A) Instale 1x almofada de feltro na parte superior do poste interno central. Alinhe as inser¢des rosqueadas no poste interno central com as ranhuras no poste externo central. B) Aparafuse e prenda com 2
x botdes.

22a - INSTALACAO DA PLACA DO GARFO CENTRAL - A) Alinhe os orificios de montagem na placa do garfo central com os orificios de passagem no poste interno central. B) Aparafuse e prenda com 3

45



8 support@nextlevelracing.com

parafusos, arruelas e porcas de flange M8 de 55 mm.

22b - INSTALACAO OPCIONAL DO ADAPTADOR TURTLE BEACH (Continue a partir da Etapa 19a) - A) Insira 0s 2 pinos M6 nos orificios mais traseiros da placa do garfo central. B) Alinhe os orificios de
montagem na placa adaptadora Turtle Beach com os pinos roscados, prenda com 2 porcas de flange M6.

22c - INSTALACAO DO GARFO/PLACA DE FIXACAO - A) Coloque a placa de fixacdo em cima do poste interno central. B) Deslize o Clamp Placa para frente e alinhe os orificios de montagem no Poste Interno
Central e Clamp Placa. C) Aparafuse e prenda com 2 parafusos M8, arruelas e porcas de flange.

22d - INSTALACAO DA PLACA CENTRAL DO TECLADO - A) Alinhe os orificios de montagem e ranhuras na placa do teclado com os orificios de passagem no poste intemo central. B) Aparafuse e prenda com 2
parafusos M8, arruelas e porcas de flange.

23 - A) Alinhe os pés ajustaveis com as inser¢Ges rosqueadas na parte inferior da estrutura do pedal e das estruturas do assento. B) Trave no lugar girando os pés ajustéveis nas insercdes rosqueadas. Para
levantar um pé ajustdvel, gire no sentido anti-hordrio.

24 - O cockpit do seu Flight Simulator estd completo.

25 - INSTALACAO OPCIONAL DO SUPORTE DE SUPORTE - Alinhe 0 ponto de articulacéo no suporte de suporte com os orificios de montagem no suporte de suporte. Aparafuse e prenda com 1x Parafuso M,
Arruela, Espacador de Barril e Porca de Flange.

26 - A) Desinstale os botdes que prendem o poste interno central ao poste externo central e remova o poste externo central. B) Desinstale as 2 porcas de flange M8 que prendem o pdlo externo HOTAS a
travessa.

27 - A) Alinhe os orificios de montagem no suporte com os orificios de passagem na travessa. B) Prenda com 2 porcas de flange M8 previamente desinstaladas na Etapa 26.

28 - A) Alinhe as inserces rosqueadas no poste externo central com as ranhuras no suporte de suporte. Aparafuse com 2 x botdes. B) Encaixe o poste interno central no poste externo central. Alinhe as
insercdes rosqueadas no poste interno central com a ranhura no poste externo central. Aparafuse e prenda com 2 x botdes desinstalados anteriormente na Etapa 26.

29 - PLACA DE TECLADO OPCIONAL MONTAGEM LATERAL - Alinhe as ranhuras de montagem no braco do teclado com os orificios na placa do rato. Aparafuse e prenda com 2 x Parafusos M6, Arruelas e
Porcas de Flange.

30 - A) Alinhe os orificios de montagem na placa do teclado com os orificios de passagem no braco do teclado. B) Aparafuse e prenda com 2 parafusos M8, arruelas e porcas de flange.

31-BRACO LATERAL RETO OPCIONAL - A) Desinstale 2 parafusos, arruelas e porcas de flange M8 que prendem o braco lateral. Solte a placa de voo do brago lateral. B) Desinstale 2 parafusos, arruelas e
porcas de flange M8 que prendem um lado da travessa a estrutura do assento.

32 - A) Alinhe o braco lateral reto com os orificios de passagem na estrutura do assento e na travessa. B) Aparafuse e prenda com 2 parafusos, arruelas e porcas de flange M8 desinstalados na Etapa 31.

33 - A) Alinhe os pinos roscados da placa do mouse com os orificios de montagem no braco lateral reto. B) Prenda com 4 porcas de flange M8.

34— AJUSTE DO ANGULO DA PLACA DO PEDAL - Desinstale os parafusos dianteiros, as arruelas quadradas e as porcas do flange que prendem a placa angular do pedal a estrutura do pedal e solte os
parafusos traseiros. Ajuste para o angulo desejado. Aparafuse e prenda com os parafusos, arruelas quadradas e porcas de flange desinstaladas anteriormente.

35 - AJUSTE DE ALTURA DO POSTE HOTAS - Afrouxe os botdes que prendem o poste interno HOTAS ao poste externo HOTAS. Ajuste para a altura desejada e aperte os botdes para travar no lugar.

36 - AJUSTE DO ANGULO DO POSTE HOTAS - Desinstale os parafusos, arruelas e porcas de flange frontais que prendem a placa HOTAS ao poste interno HOTAS. Angulo para a posicdo desejada. Aparafuse e
prenda com 1x parafuso, arruela e porca de flange desinstalados anteriormente.

37 - AJUSTE DA ALTURA DO POSTE CENTRAL - Solte os botdes que prendem o poste central interno ao poste central externo. Ajuste o poste central interno para a altura desejada e aperte os botdes para
prendé-los no lugar. Utilize as muiltiplas insercGes roscadas para um ajuste perfeito.

38 - AJUSTE DO ANGULO DA PLACA CENTRAL - Desinstale os parafusos dianteiros, arruelas e porcas de flange que prendem a placa central ao poste central interno. Angulo para a posicdo desejada.
Aparafuse e prenda com 1x parafuso, arruela e porca de flange desinstalados anteriormente.

39 - INSTALACAO DO LEME TPR - Instale 4 pinos roscados M6 no adaptador TPR.

40 - A) Alinhe os orificios de montagem na frente do leme TPR com os pinos rosqueados no adaptador TPR. B) Prenda com 2 porcas de flange M6. Os lemes TPR estdo prontos para serem instalados no
cockpit.

41— INSTALACAO HOTAS ESTENDIDA - Alinhe os orificios de montagem no suporte HOTAS estendido com os orificios de montagem na travessa. Aparafuse e prenda com 2 x Parafusos M8, Arruelas e Porcas
de Flange.

42 - Alinhe os orificios de montagem na placa HOTAS com os orificios de montagem no suporte HOTAS estendido. Aparafuse e prenda com 2 x Parafusos M8, Arruelas e Porcas de Flange.

43 - AJUSTE DO ANGULO DO SUPORTE HOTAS - Desinstale o parafuso M8 dianteiro, a arruela e a porca do flange que prendem a PLACA HOTAS ao suporte HOTAS. Ajuste a placa HOTAS no angulo desejado
e reinstale o hardware para prendé-lo.

44 - INSTALACAO DO SUPORTE COLETIVO - Alinhe as ranhuras horizontais no suporte coletivo com os orificios de montagem na estrutura do cockpit. Aparafuse e prenda com 2 x Parafusos M8, Arruelas
Porcas de Flange.

45 - INSTALACAO COLETIVA ESTENDIDA (RECOMENDADA PARA COLETIVOS ESTENDIDOS) - Alinhe as ranhuras horizontais no Suporte Coletivo com os orificios de montagem na estrutura do cockpit.
Aparafuse e prenda com 2 x Parafusos M8, Arruelas e Porcas de Flange.

46 - AJUSTE DO SUPORTE COLETIVO - Afrouxe os parafusos que prendem o suporte coletivo ao cockpit. Ajuste para a posicdo desejada e aperte os parafusos para prender.

47 - INSTALACAO DO POSTE BUTTKICKER - Alinhe os orificios de montagem no poste Buttkicker com as insercdes rosqueadas sob a parte inferior do assento. Aparafuse e prenda com 2 parafusos e arruelas
M8.

48 - INSTALACAO DO TAPETE DE RATO - Um tapete de rato pode ser instalado em cima da placa de voo ou da placa de rato. Um mouse agora pode ser usado.

49 - INSTALACAO DO TAPETE DO TECLADO - Coloque o tapete do teclado em cima da placa do teclado. Um teclado agora pode ser usado.

46



Video Instruction: bit.ly/nirbuild

WHcTpyKkuws no skennyatauwu Microsoft Flight Simulator
Ml 3HaeM, YT Bbl C HETEPTIEHUEM XETE Hayana noneTos! He TOPONUTECH C MHCTPYKLMSIMU 1 ClIedyiiTe 3TOMY PYKOBOACTBY, YToGbl COGpaTb CBOV MPOYKT. Bbl HacTpouTe cebs Ha yenex, cnemys Gyknety ¢
WHCTPYKLMSAMH, YTOGbI MONHOCTBIO ONTUMM3UPOBATH CBOIA MPOBYKT.

MPEATOHOYHbIE NMPOBEPKN

NPELYMPEXIEHNS 1 COBETbI MO CBOPKE

. MoxanyiicTa, He MCNONb3yiTe 3NEKTPOUHCTPYMEHTBI AN COOPKH, TaK Kak Upe3MepHast 3aTsHkka MOXET NOBpeauTb pamy.

. Pa3noxwre 1 nOCTPOWTE KOKMUT HA POBHOI MOBEPXHOCTH.

. He cbnuxaiite petanu cunoi.

. 36eraiite 6oNTOB C NePEKPECTHON pe3bBoi.

. B cnyyae comHeHmit 06paTUTECh K BUAEO NO YCTAHOBKE.

. Y6eantech, YTo BCE MOHTAXHBIE GUTUHTM MPABIUIBHO 3aTAHYTHI 1 NEPUOANYECKM 3aTAMUBAIOTCA NOCNE 3TOr0 ANs 06ecneyeHns 6e30nacHOCTH 1 YCTOMYMBOCTA.
. [lBuXyLumecs YacTi NpeacTaBnSIoT ONacHOCTb 3allemneHus. bybte 0CTOPOXHbI NPY PerynnpoBKe, YToObl U36EXaTb TPABM.

. He ucnonb3yitte cupeHbe, ecnv Kakas-nnbo fetanb CnomMaHa, NopBaHa, OTCYTCTBYET.

Ecnu Bam Tpebyetcs nopaepxKa no Baluemy NpoayKTy, CBSXUTECH C HaLuelt ApyxentoGHol KoMaHAow no afpecy: support@nextlevelracing.com

MPEOYNPEXAEHWE Ob ONMACHOCTM YOYLLUbA
Menkiue feTanv He NpepHasHaueHbl AnS AeTeil Mnagwe 3 NeT v 1GbIX JnL, KOTOPbIE MMEHOT CKIOHHOCTb KNacTb B POT HeCbeA0GHbIe NpeaMeThI.

HAYANO

O6patuTech K M306paxeHnsIM B MHCTPYKLMN,

01- A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUSA Ha YT/OBOI NAACTUHE Neaanu ¢ Npopessmy Ha pame nepanu. b) 3akpenwte 6ontamu 1 3akpenute 4 Gontamu M8, kBagpaTHbIMK LaiiGamu 1 GNaHLEBbIMM raitkamu.
02 - A) CoBMecTHTE MOHTaXHbIE Na3bl Ha NeanbHOM NNacTUHe ¢ pe3bGOBbIMM BCTaBKaMy Ha yr0BOi nnacTuHe nefanu. b) 3akpenute 6ontamu v 4 6ontamu 1 waiiGamu M8.

03 - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS HA PaMax CUAEHHI C MOHTAXHbIMI OTBEPCTUSIMU 11 Pe3bGOBLIMI BCTaBKaMM Ha pame nepany. B) B BepxHeit YacTit pambl 3akpenuTe pambl CUaeHHii Gontamm u
3akpenute ux 2 6onTamu 1 Wwaitbamu M8 16 mm. C) MpokpyTuTe 6onTamu Yepes LEHTP paMbl v 3akpenuTe 2 Gontamu M8 55 MM, WwaiiGamu 1 GpnaHLeBbIMM raitkamu.

04 - A) CoBMecTuTe pe3b6oBbIe BCTaBKY Ha TOPLIEBOM NNACTUHE C MOHTAXHBIMI OTBEPCTUSIMYU Ha NEBOIA 1 NpaBoii paMax cupeHuil. b) 3akpenute 6ontamu u 4 6ontamu 1 WwaiiGammn M8.

05 - CoBMecT!TE MOHTaXHbIe OTBEPCTUS Ha GOKOBBIX MaHENAX CO CKBO3HBIMM OTBEPCTUAMM Ha paMax CuaeHuit. 3akpyTute 60nTbl v 3akpenute 4 6ontamn M8, waibamm v dnaHLeBbIMM raiikamm.

06 - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha MONEPEUNHE CO CKBO3HBIMI OTBEPCTUSIMU Ha NIEBOIA M NPaBOV paMax CupeHHii 1 6oKoBbIX NaHensix. B) 3akpenute Gontamu v 3akpenute 4 6ontamu M8, waitbamu
11 GNaHLEBbIMM raikamu.

07 - LONONMHUTENIbHOE NMONOXEHWE NOMEPEYMHBI - A) CHumuTe kpenex 1 nonepeyuty. B) CoBMECTUTE MOHTaXHbIE OTBEPCTUS Ha NONEPEUMHE CO CKBO3HBIMU OTBEPCTUSMM Ha NEBON 1 NpaBoi
pamax cuneHuii u 6okoBbix naHensix. MPUMEYAHWE: Yrobbl onycTutb pyuKy ynpaBneHus nonetoM Ans fononHutensHoro yana HOTAS, Bbl MOXETE UCMONb30BaTb 3T0 NONOXEHUE, ITa PerynupoBKa Takxe
nepemeLLaeT BXONCTUK Aanblue Bnepes. KpoMe Toro, B 3TOM AONONHUTENBHOM NOMOXEHUM OMOPHbI KPOHLUTENH LieHTpanbHoro cronba Ans y3na YOKE He Gyaet coenuHsaThes.

08 - A) CoBmecTuTe pe3b6oBble BCTaBKY Ha CNIMHKE CUAEHbS C MOHTaXHbBIMY OTBEPCTUAMM Ha KPecnax ¢ OTKUAHOI CnuHKoi. B) 3akpenute Gontamu u waitGamu M8. MPELYMPEXAEHWE: Mepen

c6opKoii cupeHbs ybeauTecs, 4to 06a pblyara KpeCna ycTaHoBNEHbI NOA OANHAKOBBIM yriioM. Ecin Tpeyetcs perynupoBka, Conb3ayiiTe TKaHb, YTOBbI 3aLLMTUTL PYKY BO BPEMS PEryMMpOBKY. Yaanute
npeaynpexaatoLLe HaAMUCH NOCNe BbINOTHEHUS PErynvpoBKY.

09 - A) CoBMeCTUTE MOHTAXHOE OTBEPCTUE Ha Yexnax ANs OTKUAIBAHNS KPECen C OTKUAHBIMM CTIMHKaMI cupeHuii. B) Mpokpytute 6onTsl M5 1 3akpenuTe ux 60nTaMm, a 3aTeM 3aXMHTe KpbILLKY GONTOB,
4T06bI 3aKpbITh OTBEPCTHE.

10 - PETYIIPOBKA OTKMABIBAHWA CUAEHBS - MogHuMmTe 06a pblvara OTKIAbIBAHUS CUAEHbS, YTOObI U3MEHWTb YroN HaKNOHa CMIMHKM cuaeHbs. OTNyCTUTE phivarii, Perynnpys CHKY Ans Gukcaumum Ha
mecte. MPELYMPEXAEHWE: Kpecna ¢ OTKMBHOM CMHKOM CAEHbS NOANPYXUHEHbI, GYAbTe OCTOPOXHbI MPY PEryMPoBKe, YToGbl U36EXaTb TPaBM.

11— A) CHumuTe npepycTaHoBNEHHOE 060PYA0BaHME, NOTAHUTE PY4Ky NON3YHKA CUAEHBS BBEPX U OTPETYNNPYiTE CUAEHBE B KpailHee nepepHee nonoxenue. B) CoBmecTute MoHTaxHble OTBEPCTUS Ha
Mon3yHKax CUAEHHIA C MeCTaMm1 KpenneHust CUAeHUi (cM. M306paxeHine) Ha neBoii v npaBoil pamax cuperuit. C) C3aav 3akpyTute 60nTbl v 3akpenuTe 2 6ontamMu M8 ¢ KBaapaTHOI roPNOBUHON, HENOHOBBIMM
CTONOPHbIMM Faitkamu 1 Wabamu.

12 - A) MotsHKTe pyyKy NON3YHKA CUAEHbS BBEPX W OTPETYNUPYWTe CUpeHbe B KpaiiHee 3apHee nonoxenue. b) Cnepeav 3akpyTute 60nThl v 3akpenuTe 2 6ontamu M8 ¢ KBaapaTHOi rOPNOBUHON,
HEANOHOBLIMI CTOMOPHbIMM ralkamu 1 LWainbamm.

13 - A) CoBMeCTUTE MOHTaXHbIE Na3bl Ha IEBOM U NPaBOM GOKOBIX Pblyarax CO CKBO3HbIMM OTBEPCTUSIMI Ha paMe NEBOrO W NPaBOr0 CHAEHHUIA 1 GOKOBbIX NaHensx. B) 3akpenute 6ontamu 1 3akpenute 4
Gonramu M8, waitGamu 1 GnaHUEBbIMU raiikamu.

14 - PETY/IMPOBKA BOKOBOI'O PbIYATA - Ocnabbre 60nTbl, 4T06bI OTPErynMpoBaTh GOKOBbIE pblvary Ha Xenaemylo BbICOTY U yron. 3aTaHuTe 60nTbl, 4ToBbI 3ahMKCUPOBaTh MX Ha MecTe. cnonbayiire
[OMNONHUTENbHbIE CKBO3HBIE OTBEPCTUS HA PaMax CUAEHHIA NS PEryNUPOBKY HA3ag U BNepen.

15 — CoBMecTyTe pe3b6oBbIe WNMAbKM Ha NNACTUHE MBIV W MNACTUHE MONETa C MOHTaXHbIMU OTBEPCTUAMM Ha IEBOM U NPaBOM GOKOBbIX pblyarax. 3akpenute 8 GnaHLesbIMM raiikamm M8.

16 - [IONONMHUTENBHAS YCTAHOBKA HOTAS (MEPEMANTE HA CTP. 24 NS PACLUIMPEHHOI HACTPOWKM HOTAS) - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha BHeLuHeM nonoce HOTAS co CKBO3HbIMI
OTBEPCTUSIMYU Ha nonepeynHe. B) 3akpenute 6ontamu 1 3akpenute 2 6ontamn M8, waibamm v dnaHLeBbIMY raiikamu.

17 - A) ComecTuTe pe3bboBble BCTaBKM Ha BHYTpeHHeM nontoce HOTAS ¢ nasom Ha BHewwHeM nontoce HOTAS. B) 3akpenute GonTamy 1 3akpenuTe ¢ NoMOLLbHO 2 pyyekK.

18 —A) CoBmecTuTe MOHTaXHbIe 0TBEpCTMs Ha nnacTue HOTAS co CKBO3HbIMM OTBEPCTUSIMY Ha BHyTpeHHeM nontoce HOTAS. b) 3akpenute 6ontamu 1 3akpenute 3 Gontamu M8, Wwaiiamu 1 GpnaHueBbIMM
raikamu.

19 - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS HA LIEHTPANbHOM BHELLHEM MONIOCE C OTBEPCTUAMYU Ha pame nefany. B) CoBmecTuTe pacnopky CTBOMa ¢ OTBEPCTUAMM Ha LIEHTPANbHOM BHELUHEM NOMOCE.
3akpyTute GonTbl ¥ 3akpenuTe 2 Gontamu M8, Wwaiibamu 1 GnaHLEBbIMU ratkami,

20a - AKkypaTHO MOMECTUTE LIEHTPA/bHYIO CTOKY Ha BEPXHIOK YaCTb NEAanbHOM Pambl M YOEAUTECH, YTO 3alLieNKa OnyLLEHa.

20b - 3auenute U-06pasHblit 6onT 3a GUKCHPYIOLLMIA S3bI4OK Ha pame negani.

20c - Yoeautech, uto U-06pasHblii 60T NpaBuibHO CHANMT B GUKCUPYIOLLEM S3bIUKE, Y NOTSHUTE 3a 3allenky 40 yropa.

20d - [ins 6onee NnoTHON UKCaLMM PacCTErHUTe 3aLLenky, OTPErynupyiite raiikv B BEpXHelt YacTy 3aLLenk 1 CHOBA 3aKpoilTe ee.

47



8 support@nextlevelracing.com

21- A) YeraHoure 1 X BOMNOYHYIO NPOKNAAKY Ha BEPXHIOK YaCTb LIEHTPANbHOrO BHYTPEHHero cton6a. CoBMecTuTe pe3b6oBble BCTABKM Ha LIEHTPANbHOM BHYTPEHHEM NOMKOCE C NasaMy Ha LiEHTPansHOM
BHeLWHeM nontoce. b) 3akpenute 6onTtamy 1 3akpenuTe ¢ NOMOLLBIO 2 pyyeK.

22a - YCTAHOBKA LIEHTPA/IbHOW PELLIETKY - A) CoBMeCTUTe MOHTaXHbIE OTBEPCTUS Ha LIGHTPANbHOI MNACTHHE BUMKM CO CKBO3HbIMI OTBEPCTUAMM Ha LIGHTPANbHOM BHYTPEHHeM nonioce. B) 3akpenute
6onramu 3 6ontamn M8 55 MM, waibamv v dnaHLeBbIMY raiikamu.

22b - AOMNONHUTENBHAS YCTAHOBKA ALLAMTEPA TURTLE BEACH (Mpoponxaiite ¢ wara 19a) - A) Beragbre 2 wnunbkut M6 B kpaiike 3aH1e 0TBEPCTUSA Ha LieHTpanbHoii NnacTuHe Bunki. b) Coemectute
MOHTaXHble OTBEPCTUS Ha NepexoaHoii NnacTuHe Turtle Beach ¢ pe3b6oBbIMY LNAbKamy, 3akpenuTe 2 GnaHUeBbIMX raiikamu M6.

22¢ - YCTAHOBKA XOMYTA/3AXVMHOV NMMACTUHbI - A) MoMecTuTe 3aXUMHYI0 NNACTUHY Ha BEPXHIOK YaCTh LIEHTPANbHOMO BHYTPEHHEro nontoca. 5) CABMHETE 3aXMMHYIO MNACTUHY Briepef 1 COBMECTUTE
MOHTaXHble OTBEPCTUS Ha LEHTPaNbHOM BHYTPEHHEM Nonioce 1 3aXmMHoi nnactuHe. C) 3akpenuTte 6ontamu v 3akpenute 2 6ontamn M8, waibamv v dnaHLeBbIMY raiikamu.

22d - YCTAHOBKA LIEHTPANIBHO KNTABWATYPHOW MMACTVHBI - A) CoBMeCTUTe MOHTaXHbIE OTBEPCTUS 1 Na3bl Ha KNaBUaTyPHOI NMACTUHE CO CKBO3HBIMY OTBEPCTUSMI Ha LIEHTPANbHOM BHYTPEHHEM
nontoce. B) 3akpenute 6ontamu 1 3akpenute 2 6ontamu M8, waiibamu 1 pnaHLeBbIMY raitkamm.

23 - A) CoBMecTUTE perynupyemble HOXKY C pe3bbOBbIMY BCTaBKaMy B HIKHE YacTv paMbl Nefan U pam cuaeHbs. b) 3adukcupyiite Ha MecTe, NOBEPHYB perynupyeMble HOXKH B Pe3b6OBbIe BCTaBKY.
Y106bI NOAHATL PErynMpyeMble HOXKK, MOBEPHHUTE MPOTUB YaCOBOV CTPENKM.

24 - KabuHa BaLLero aBuacuMynsTopa rorosa.

25 - YCTAHOBKA [I0MO/HUTE/NHOIO OMOPHOMO KPOHLLTEMHA - CoBMecTiTe TouKY MOBOPOTA HA OMOPHOM KPOHILITENHE C MOHTaXHBIMY OTBEPCTUSMIM Ha KpEneH M OMOPHOTO KPOHLLTEIHa.
3akpyTute 6onT 1 3akpenute 160nTom M8, Wait6oi, NPOCTaBKOA LMAMHAPA W GnaHLEBOV railkoii.

26 - A) CHUMMTE Py4KM, KpENALLME LEHTPAbHBIA BHYTPEHHUI NONIOC K LEHTPaNbHOMY BHELUHEMY NONIOCY, U CHUMUTE LieHTPanbHbIi BHELHWI nontoc. b) OtcoeanHuTe 2 dnaHuesble raiiku M8, kpensiime
BHewwHwit nontoc HOTAS k nonepeumHe.

27 - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha ONOPHOM KPOHLLTEIiHE CO CKBO3HBIMYU OTBEPCTUAMM Ha MonepeunHe. B) 3akpenute 2 dnaHueBbiMU raiikamu M8, paHee CHSTbIMM Ha Ware 26.

28 - A) CoBMecTuTe pe3b6oBbIe BCTABKY Ha LIEHTPanbHOM BHELLHEM NOMIOCe C NasaMy Ha ONopHOM KPOHLUTeliHe. MpokpyTiTe GONTHI C NOMOLLbIO 2 pyYek. 6) YCTaHOBUTE LIEHTPabHbIA BHYTPEHHWI NONioC B
LIeHTPanbHbIi BHELHMA nontoc. CoBMeCTUTe Pe3b60Bble BCTABKM Ha LIEHTPANbHOM BHYTPEHHEM NOMIOCE € MPOPE3bIO B LIEHTPANbHOM BHELUIHEM MONIoCe. 3akpyTuTe GONTaMM1 1 3aKPENUTe C NOMOLLBIO 2 Py4ek,
paHee CHATBIX Ha Lware 26.

29 - I0MONHUTE/NBHOE BOKOBOE KPEM/EHVE HA KNABWATYPHOW MNACTVHE - CoBMeCTiT MOHTaXHbIe N1a3bl Ha KPOHLLITE/HE KNABUATYpbI C OTBEPCTUAMM Ha MNACTUHE [N MbiLLM. 3aKpyTUTe
6onTamu v 3akpenute 2 6ontamu M6, Wwaitbamu v GnaHUEBLIMY raiikamu.

30 - A) CoBMeCTUTE MOHTaXHbIE OTBEPCTUS HA NNACTUHE KNaBUaTypbl CO CKBO3HBIMU OTBEPCTUSIMYU Ha KPOHLLTEIAHE KnaBuaTypbl. B) 3akpenute GonTamu v 3akpenute 2 6ontamu M8, waitbamu 1
GNaHLEBbIMM raikamu.

31— JOMONHUTE/bHBIA MPAMOI BOKOBOW PHIYAT - A) Otcoeaunute 2 6onTa, Waitbbl 1 GnaHueBble raiiku M8, kpensiume 60koBO# pbiuar. OTCOANHIUTE NACTUHY NONeTa O 6OKOBOTO pbivara. B)
OrtcoepuHuTe 2 60nTa, Waibbl U GnaHuesble raiiku M8, kpensiuue ogHy CTOPOHY NONePeUMHbI K pame CUAEHbS.

32 - A) ComecTuTe NpsiMOil GOKOBOI pbiyar co CKBO3HBIMU OTBEPCTUAMM B paMe CUAeHbs v nonepeumHe. B) 3akpenute 6ontamu 2 6onta M8, Wwaiibbl 1 pnaHueBble raitku, CHaTble Ha ware 31.

33 - A) CoBmecTiTe pe3bboBble WNUbKI NNACTUHbI MbILLKM C MOHTAXHbIMU OTBEPCTUSIMI Ha MPIMOM 6OKOBOM pblvare. B) 3akpenute 4 dnaHueBbiMU raiikamu M8.

34 - PETY/IPOBKA YI/IA HAK/TOHA NEAMBHOM NAACTUHI - Otcoeauhute nepepHve 601Tbl, KBaAPaTHbIE Waiibbl 1 GnaHLEeBbIe raiiku, Kpensiuue NNacTHy Nefany K pame neganu, v ocnabbre 3aaHue
6onbl. OTperynupyiite Mo HyXHbIM yrnoM. 3akpenuTe 6onTamu, KBafpaTHbIMK WaitGamu 1 GnaHUEBbIMU raiikami, KoTopble paHee Gbinv CHATbI.

35 - PETY/IMPOBKA BbICOTbI CTOVKM HOTAS - OcnabiTe pyuku, kpensiuye BHyTpeHHioko Bexy HOTAS k BHeLuHeii Bexe HOTAS, OTperynupyiite Xenlaemyko BbICOTY 1t 3aTRHUTE pyukH, 4ToBbl 3adMKCHPOBaTH
IX Ha MecTe.

36 - PEM'Y/IMPOBKA YTTIA HAK/TOHA MOJIKOCA HOTAS - OtcoepuhuTe nepepHue 60nTbl, Wwaiibbl v dnaHuesble raitku, kpenawyme nnactudy HOTAS k BHyTpeHHemy nontocy HOTAS. Yron B HyxHoe
nonoxeHve. 3akpenute 6onTtamy u 3akpenute 1 NpeABapUTENLHO CHATBIM GONTOM, Waii6oii 1 dnaHLeBoi raikoi.

37 - PEMY/IMPOBKA BbICOTHI LIEHTPAZIBHOV CTOMKM - OcniaBbte pyukH, Kpensiiiue BHYTPEHHIOK LEHTPabHYK CTOMKY K BHELLHeV LieHTpanbHoiA cTolike. OTperynvpyiTe BHYTPEHHMUI LEHTPanbHbIit NoMioc
Ha Xenaemylo BbICOTY 1 3aTAHUTE PYUKi, YTOBLI 3adUKCUPOBATL UX Ha MecTe. Mcnonb3ayiite MHOroKaHanbHble pe3b6oBbIe BCTaBKY ANS MAEanbHO NOCaaKy.

38 - PETY/IPOBKA YI/IA HAK/IOHA LIEHTPA/IbHOW MTACTUHBI - OtcoenvHuTe nepentie 6onTsl, WwaiiGbi v GnaHLeBble raiiki, KDENALIME LEHTPANbHYIO NNACTUHY K BHYTPEHHEMY LISHTPaNbHOMY Nofkocy.
Yron B Hy)XHOe nonoxexue. 3akpenute 601Tamu 1 3akpenute 1 npenBapuTenbHO CHATLIM 6ONTOM, LWaitGoi 1 GnaHLEeBO raiikoi.

39 - YCTAHOBKA PY/I1 HAMPAB/TEHWS TPR - YctaHosuTe 4 pe3b6oBbie Wnunbkv M6 B agantep TPR.

40 - A) CoBMecTUTE MOHTaXHbIE OTBEPCTUS Ha NepeaHel YacTv pyns Hanpaenexus TPR ¢ pe3b6oBbIMM Wnnbkamu Ha agantepe TPR. B) 3akpenute 2 dnaHueBbiMu raiikamu M6. Pynu TPR rotoBbl K
YCTAHOBKE Ha KOKMHT.

41- YCTAHOBKA EXTENDED HOTAS - CoBMecTuTe MOHTaXHble 0TBEPCTUS Ha KpoHLuTeitHe Extended HOTAS ¢ MOHTaXHbIMM OTBEPCTUAIMM Ha nonepeymHe. 3akpyTuTe 60nTbI 1 3akpenute 2 6ontammn M8,
Lait6amu 1 GnaHUEBbIMX raiikamu.

42 - CoBMeCTUTE MOHTaXHble 0TBePCTUS Ha nnacTHe HOTAS ¢ MOHTaXHBIMU OTBEPCTUAMM Ha pacLuMpeHHoM kpoHwTeitHe HOTAS. 3akpyTuTe 60nThl 1 3akpenute 2 6ontami M8, waibamm v dnaHLesbiM1
raikami.

43 - PETY/IMPOBKA YI/IA HAK/TOHA KPOHLUTEMHA HOTAS - OtcoepuHnTe nepeHuii 6ont M8, waii6y 1t dnaHLesyio raiiky, kotopsivu MACTUHA HOTAS kpenutcst K kpowLuteiivy HOTAS. Otperynupyitte
nnactuhy HOTAS nog HyXHbIM YrIIoM 1 yCTaHOBHUTE 060pYAOBaHIE ANS GUKCaLMM.

44 - YCTAHOBKA OBLLIETO KPOHLLTEMHA - CoBMeCTUTe ropu3oHTanbHble Nasbl Ha 06LIEM KPOHLLTEIIHE C MOHTaXHBIMM OTBEPCTUAMM Ha paMe KOKNUTa. 3akpyTuTe GOATI M 3akpenute 2 6onTamu M8,
Lait6amu 1 GnaHUEBbIMX raiikamu.

45 - PACLLMPEHHAS KONNEKTMBHASA YCTAHOBKA (PEKOMEHAYETCA AN9 PACLIMPEHHbIX KOJINEKTBOB) - CoBMeCTHTE rOpU30HTa/bHbIE Masbl Ha KONNEKTUBHOM KPOHLUTEHE C MOHTAXHbIMI
OTBEPCTUSIMU Ha pame KOKMKTa. 3akpyTiTe 6onThl 1 3akpenuTe 2 Gontamu M8, Wwaiibami 1 GpnaHLeBbIMU ratkamu,

46 - PETY/IMPOBKA KO/IEKTUBHOIO KPOHLLTEMHA - OcnaGiTe Gonthl KpenneHust KOAMEKTVBHOMO KPOHLLITENHA K KOKNUTY. OTpErynupyiTe B HyXHOE NOMOXEHHE 1 3aTAHUTE BONTbI NS GUKCALMH,

47 - YCTAHOBKA CTOWKM BUTTKICKER - CoBMECTUTE MOHTaXHbIe oTBEPCTUS Ha cToike Buttkicker ¢ pe3b60oBbIMM BCTaBKaMy MOA AHULLEM CUAEHbS. 3akpenuTe 6onTamm v 3akpenuTe 2 60TaMm 1 Waibamm
M8.

48 - YCTAHOBKA KOBPYKA AN1% MbILLW - KoBpuK Anst MbiLLM MOXET GbiTb YCTAHOBNEH NOBEPX NAACTUHbI ANS NONETa UMK MbILLK. Tenepb MOXHO MCMONb30BaTh Mblb.

49 - YCTAHOBKA KOBPUKA AN KNABUATYPbI - MomecTuTe KOBPUK ANS KNaBUaTypbl NOBEPX NNACTUHbI ANS KNaBuaTypbl. Tenepb MOXHO MCNOMb30BaTh KNaBuaTypy.

48



Video Instruction: bit.ly/nirbuild

Microsoft Flight Simulator Kullanim Kilavuzu
Ucmaya baslamak icin sabirsizlandiginizi biliyoruz! Talimatlarla zaman ayirin ve {iriiniiniizii monte etmek igin bu kilavuzu izleyin. Uriintiniizii tamamen optimize etmek icin talimat kitapcigini takip ederek kendinizi
basariya hazirlayacaksiniz.

YARIS ONCES| KONTROLLER
UYARI VE MONTAJ IPUCLARI

. Asin sikma ercevenize zarar verebileceginden, liitfen montaj icin elektrikli aletler kullanmayin.

. Kokpiti diiz bir ylizeye yerlestirin ve insa edin.

. Parcalar birbirine zorlamayin.

. Capraz disli civatalardan kaginin.

. Siipheniz varsa, kurulum videosuna bakin.

. Giivenlik ve stabilite icin tim montaj baglantilarinin uygun sekilde sikildigindan ve daha sonra periyodik olarak sikildigindan emin olun.
. Hareketli parcalar sikisma tehlikesi olusturur. Yaralanmay 6nlemek icin ayarlarken dikkatli olun.

. Herhangi bir parcasi kirik, yirtik veya eksikse oturma yerini kullanmayin.

Uriiniiniizle ilgili herhangi bir destege intiyaciniz varsa, liitfen asagidaki adresten giiler yiizlii ekibimizle iletisime gecin: support@nextlevelracing.com

UYARI BOGULMA TEHLIKES
Kiiglik parcalar, 3 yasin altindaki cocuklar veya agizlarina yenmeyen nesneler koyma egilimi olan kisiler icin degildir.

BASLAMAK

Talimatlardaki resimlere yonelik adimlara bakin.

01- A) Pedal Aci Plakas! tizerindeki montaj deliklerini Pedal Cercevesi iizerindeki yuvalarla hizalayin. B) 4 x M8 Civata, Kare Pul ve Flans Somunu ile civatalayin ve sabitleyin.

02 - A) Pedal Plakas tizerindeki montaj yuvalarini Pedal Aci Plakasi lizerindeki disli eklerle hizalayin. B) 4 x M8 Civata ve Pul ile civatalayin ve sabitleyin.

03 - A) Koltuk Cerceveleri lizerindeki montaj deliklerini Pedal Cercevesi iizerindeki montaj delikleri ve disli ek parcalarla hizalayin. B) Cergevenin iistiinde, Koltuk Cercevelerini 2 x M8 16 mm Civata ve Pul ile
civatalayin ve sabitleyin. C) Cercevenin ortasindan civatalayin ve 2 x M8 55mm Civata, Pul ve Flang Somunu ile sabitleyin.

04 - A) U Plakadaki disli ekleri Sol ve Sag Koltuk Cercevelerindeki montaj delikleriyle hizalayin. B) 4 x M8 Civata ve Pul ile civatalayin ve sabitleyin.

05 - Yan Panellerdeki montaj deliklerini Koltuk Cercevelerindeki acik deliklerle hizalayin. 4 x M8 Civata, Pul ve Flang Somunu ile civatalayin ve sabitleyin.

06 - A) Capraz Eleman izerindeki montaj deliklerini Sol ve Sag Koltuk Cerceveleri ve Yan Panellerdeki acik deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

07 - OPSIYONEL CAPRAZ ELEMAN POZISYONU - A) Donanimi ve Cross Member'i kaldinn. B) Gapraz Eleman iizerindeki montaj deliklerini Sol ve Sag Koltuk Cerceveleri ve Yan Panellerdeki aik deliklerle
hizalayin. NOT: istege bagjli HOTAS montaj icin Flight Stick'inizi indirmek igin bu konumu kullanabilirsiniz. Bu ayar ayni zamanda cubugu daha da ileri hareket ettirir. Ek olarak, bu istege bagjh konumda, YOKE
tertibati icin merkez kutup destek braketi baglanmayacaktrr.

08 - A) Koltuk Sirtiigindaki disli ekleri Koltuk Koltuklari iizerindeki montaj delikleriyle hizalayin. B) M8 Civata ve Pullar ile civatalayin ve sabitleyin. UYARI: Koltugu monte etmeden énce her iki Koltuk Yatar Kolunun
da ayni aclya ayarlandigindan emin olun. Bir ayarlama gerekiyorsa, ayarlama sirasinda elinizi korumak icin bir bez kullanin. Ayarlama yapildiktan sonra uyari etiketlerini cikarin.

09 - A) Koltuk Yatirma Kiliflar izerindeki montaj deligini Koltuk Koltuklari ile hizalayin. B) M5 Civatalari ile civatalayin ve sabitleyin ve deli§i kapatmak icin Civata Kapaklarini bastirin.

10 — KOLTUK YATAR KOLTUK AYARI - Koltuk Sirthginin agisini degistirmek icin her iki Koltuk Yatirma Kolunu kaldirin. Kollari serbest birakin, yerine kilitlemek icin sirthigi ayarlayin. UYARI: Koltuk Koltuklari yaylidir,
yaralanmalari 6nlemek icin ayarlarken dikkatli olun.

11 - A) Onceden Takilmis Donanimi gikarin ve Koltuk Siirgii kolunu yukari cekin ve Koltugu en ileri konuma ayarlayin. B) Koltuk Silrgiileri {izerindeki montaj deliklerini Sol ve Sag Koltuk Cercevelerindeki koltuk
montaj konumlariyla (Resme bakin) hizalayin. C) Arkada, 2 x M8 Kare Boyunlu Civata, Naylon Kilit Somunu ve Pul ile civatalayin ve sabitleyin.

12 - A) Koltuk Kaydirma kolunu yukari gekin ve Koltugu en arka konuma ayarlayin. B) On tarafta, 2 x M8 Kare Boyunlu Civata, Naylon Kilit Somunu ve Pul ile civatalaym ve sabitleyin.

13 - A) Sol ve Sag Kollardaki montaj yuvalarini Sol ve Sag Koltuk Cerceveleri ve Yan Panellerdeki acik deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

14 - YAN KOL AYARI - Yan Kollari istenen yiikseklik ve aclya ayarlamak icin Civatalan gevsetin. Yerine kilitlemek icin Civatalari sikin. Geri ve ileri ayarlama icin Koltuk Cercevelerindeki ekstra delikleri kullanin.
15 - Fare Plakasi ve Ugus Plakasl iizerindeki Disli Saplamalari Sol ve Sag Yan Kollardaki montaj delikleriyle hizalayin. 8 x M8 Flans Somunu ile sabitleyin.

16 - ISTEGE BAGLI HOTAS KURULUMU (GENISLETILMIS HOTAS KURULUMU IGIN SAYFA 24°E ATLAYIN) - a) HOTAS Dis Diregi izerindeki montaj deliklerini Capraz Eleman iizerindeki acik deliklerle hizalayin. B)
2 x M8 Civata, Pul ve Flang Somunu ile civatalayin ve sabitleyin.

17 - A) HOTAS I¢ Kutup izerindeki disli uclan HOTAS Dis Kutup iizerindeki yuva ile hizalaym. B) Civatalayin ve 2 x Diigme ile sabitleyin.

18 —A) HOTAS Plakas! iizerindeki montaj deliklerini HOTAS i Diregjindeki acik deliklerle hizalayin. B) 3 x M8 Cvata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

19 - A) Merkez Dis Direk tizerindeki montaj deliklerini Pedal Cercevesi iizerindeki deliklerle hizalayin. B) Namlu Ara Parcasini Merkez Dis Kutup Uzerindeki deliklerle hizalayin. 2 x M8 Civata, Pul ve Flans Somunu
ile civatalayin ve sabitleyin.

20a -Orta Diregi nazikce Pedal Cercevesinin lizerine yerlestirin ve mandalin asagida oldugundan emin olun.

20b - U-Civatay! Pedal Cergevesindeki kilitleme tirnagina asin.

20c - U civatasinin kilitleme tirnagina diizgiin sekilde oturdugundan emin olun ve mandali sikilasana kadar gekin.

20d - Daha siki bir kilit icin mandali agin, mandalin iist kismindaki somunlan ayarlayin ve tekrar kapatin.

21 - A) Merkez i Diregin iistiine 1 x Kege Ped takin. Merkez I¢ Kutup iizerindeki disli ulan Merkez Dis Kutup iizerindeki yuvalarla hizalayin. B) Civatalayin ve 2 x Diigme ile sabitleyin.

22a - MERKEZ BOYUNDURUK PLAKASI MONTAJI - A) Merkez Boyunduruk Plakas! iizerindeki montaj deliklerini Merkez i¢ Kutup iizerindeki agik deliklerle hizalayin. B) 3 x M8 55mm Civata, Pul ve Flans
Somunlari ile civatalayin ve sabitleyin.

22b - ISTEGE BAGLI KAPLUMBAGA PLAJ ADAPTORU KURULUMU (Adim 19a’dan devam edin) - A) 2 x M6 Saplamay Merkez Boyunduruk Plakasinin en arkadaki deliklerine yerlestirin. B) Kaplumbaga Sahili
Adaptdr Plakasi lizerindeki montaj deliklerini disli saplamalarla hizalaymn, 2 x M6 Flang Somunu ile sabitleyin.

22c¢ - BOYUNDURUK/CLAMP PLAKASI KURULUMU - A) CLyi yerlestirinamp Plakasini Merkez i¢ Diregin iizerine yerlestirin. B) Kelepce Plakasini ileri kaydirin ve Merkez i Kutup ve Clamp Plakas! iizerindeki
montaj deliklerini hizalayin. C) 2 x M8 Civata, Pul ve Flang Somunu ile civatalayin ve sabitleyin.

22d - MERKEZ KLAVYE PLAKASI KURULUMU - A) Klavye Plakas! iizerindeki montaj deliklerini ve yuvalan Merkez ic Kutup iizerindeki acik deliklerle hizalayin. B) 2 x M8 Civata, Pul ve Flans Somunu ile civatalaymn

49



8 support@nextlevelracing.com

ve sabitleyin.

23 - A) Ayarlanabilir Ayaklari, Pedal Cercevesinin ve Koltuk Cercevelerinin altindaki disli eklerle hizalayin. B) Ayarlanabilir ayaklar disli uclara cevirerek yerine kilitleyin. Ayarlanabilir Ayaklan kaldirmak icin saat
yoniiniin tersine gevirin.

24 - Flight Simulator kokpitiniz tamamlandi.

25 - [STEGE BAGLI DESTEK BRAKETI KURULUMU - Destek Braketi iizerindeki pivot noktasini Destek Braketi Montajindaki montaj delikleriyle hizalayin. 1x M8 Civata, Rondela, Namlu Ara Parcasi ve Flang
Somunu ile civatalayin ve sabitleyin.

26 - A) Merkez i¢ Diregji Merkez Dis Direge sabitleyen Topuzlari sokiin ve Merkez Dis Diregji cikarin. B) HOTAS Dis Diregjini Capraz Elemana sabitleyen 2 x M8 Flans Somununu gikarin.

27 - A) Destek Braketi tizerindeki montaj deliklerini Capraz Eleman tizerindeki acik deliklerle hizalayin. B) Adim 26’da daha dnce sokiilmemis 2 x M8 Flang Somunu ile sabitleyin.

28 - A) Merkez Dis Kutup iizerindeki disli ekleri Destek Braketi {izerindeki yuvalarla hizalayin. 2 x Diigme ile civatalayin. B) Merkez i¢ Kutbu Merkez Dis Direge yerlestirin. Merkez i¢ Kutup iizerindeki disli uclan
Merkez Dis Kutup icindeki yuva ile hizalayin. Adim 26'da daha dnce kaldirmis olan 2 x Diigme ile civatalayin ve sabitleyin.

29 - ISTEGE BAGLI KLAVYE PLAKASI YAN MONTAJ - Klavye Kolundaki montaj yuvalarini Fare Plakasi iizerindeki deliklerle hizalaymn. 2 x M6 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

30 - A) Klavye Plakasi {izerindeki montaj deliklerini Klavye Kolundaki agik deliklerle hizalaymn. B) 2 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

31- OPSIYONEL DUZ YAN KOL - A) Yan Kolu sabitleyen 2 x M8 Civata, Pul ve Flans Somununu gikarin. Ugus Plakasini Yan Koldan Ayirin. B) Capraz Elemanin bir tarafini Koltuk Cercevesine sabitleyen 2 x M8
Civata, Pul ve Flans Somununu ¢ikarin.

32 - A) Diiz Yan Kolu Koltuk Cercevesi ve Capraz Elemandaki acik deliklerle hizalayin. B) Adim 31'de takilmayan 2 x M8 Civata, Pul ve Flang Somunu ile civatalayin ve sabitleyin.

33 - A) Fare Plakasi Disli Saplamalarini Diiz Yan Koldaki montaj delikleriyle hizalayin. B) 4 x M8 Flans Somunu ile sabitleyin.

34 - PEDAL PLAKASI ACI AYARI - Pedal Aci Plakasini Pedal Gercevesine sabitleyen 6n Civatalan, Kare Pullari ve Flang Somunlanini sokiin ve arka Civatalari gevsetin. istenilen aciya ayarlayin. Daha dnce
takilmamis olan Civatalar, Kare Pullar ve Flang Somunlari ile civatalayin ve sabitleyin.

35 - HOTAS DIREGI YUKSEKLIK AYARI - HOTAS i¢ Diregjini HOTAS Dis Diregje sabitleyen Diigmeleri gevsetin. istenilen yilkseklide ayarlayin ve yerine kilitlemek icin Diigmeleri sikin.

36 - HOTAS KUTUP ACISI AYARI - HOTAS Plakasini HOTAS i¢ Direge sabitleyen 6n Civatalari, Pullar ve Flans Somunlarini skiin. Istenilen konuma agl. Daha dnce takilmamis 1 x Civata, Pul ve Flans Somunu ile
civatalayin ve sabitleyin.

37 - MERKEZ DIREK YUKSEKLIK AYAR! - i¢ Merkez Diregi Dis Merkez Direge sabitleyen Diigmeleri gevsetin. ic Merkez Diregi istenen yiikseklige ayarlayin ve yerine sabitlemek icin Diigmeleri sikin. Miikemmel
bir uyum igin cok disli kesici uglart kullanin.

38 - MERKEZ PLAKA ACI AYARI - Merkez Plakay! ic Merkez Direge sabitleyen 6n Civatalar, Pullari ve Flans Somunlarini sokiin. istenilen konuma ag1. Daha 6nce takilmamis 1 x Civata, Pul ve Flans Somunu ile
civatalayin ve sabitleyin.

39 - TPR DUMEN MONTAJI - TPR Adaptoriine 4 x M6 Disli Saplama takin.

40 - A) TPR Diimeninin 6n tarafindaki montaj deliklerini TPR Adaptdrii iizerindeki Disli Saplamalar ile hizalayin. B) 2 x M6 Flang Somunu ile sabitleyin. TPR Diimenleri kokpite monte edilmeye hazirdir.

41 - GENISLETILMIS HOTAS KURULUMU - Genisletilmis HOTAS Braketi iizerindeki montaj deliklerini capraz eleman {izerindeki montaj delikleriyle hizalayin. 2 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve
sabitleyin.

42 - HOTAS Plakasi lizerindeki montaj deliklerini Uzatiimis HOTAS Braketi lizerindeki montaj delikleriyle hizalayin. 2 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

43 - HOTAS BRAKET ACI AYARI - HOTAS PLAKASINI HOTAS Braketine sabitleyen on M8 Civata, Rola ve Flans Somununu sckiin. HOTAS Plakasini istediginiz aglya ayarlayin ve sabitlemek icin donanimi yeniden
kurun.

44 - TOPLU BRAKET KURULUMU - Toplu Braket lizerindeki yatay yuvalan kokpit cercevesindeki montaj delikleriyle hizalayin. 2 x M8 Civata, Pul ve Flans Somunu ile civatalayin ve sabitleyin.

45 — GENISLETILMIS TOPLU KURULUM (GENISLETILMIS KOLLEKTIFLER IGIN TAVSIYE EDILMISTIR) - Toplu Braket iizerindeki yatay yuvalar kokpit ercevesindeki montaj delikleriyle hizalaym. 2 x M8 Civata, Pul
ve Flans Somunu ile civatalayin ve sabitleyin.

46 - TOPLU BRAKET AYARI - Toplu Braketi kokpite sabitleyen civatalari gevsetin. istenilen konuma ayarlayin ve sabitiemek icin civatalan sikin.

47 - BUTTKICKER DIREGI KURULUMU - Buttkicker Diregi izerindeki montaj deliklerini Koltuk Tabaninin altindaki disli uclarla hizalayin. 2 x M8 Civata ve Pul ile civatalayin ve sabitleyin.

48 - MOUSE MAT KURULUMU - Ugus veya Fare Plakasinin iizerine bir Fare altligi takilabilir. Artik bir fare kullanilabilir.

49 - KLAVYE MATI KURULUMU - Klavye Matini Klavye Plakasinin iizerine yerlestirin. Artik bir klavye kullanilabilir.

50



Video Instruction: bit.ly/nirbuild

Navod k pouziti Microsoft Flight Simulator
Vime, ze se nemUzete dockat, az za¢nete Iétat! Udélejte si Cas s pokyny a pii sestavovani produktu postupuite podie tohoto priivodce. Pripravite se na tspéch tim, ze budete postupovat podle névodu k tipiné
optimalizaci svého produktu.

KONTROLY PRED ZAVODEM

VAROVANI A TIPY PRO MONTAZ

. K montdzi nepouzivejte elektrické ndfadi, protoze nadmémé utazeni mize poskodit vas ram.

. Rozlozte a postavte kokpit na rovném povrchu.

. Na dily netlacte nasilim.

. Vyhnéte se Sroublim s kiizovym zdvitem.

. V pfipadé pochybnosti se podivejte na instalacni video.

. Ujistéte se, ze jsou viechny montazni armatury fédné utazeny a poté pravidelné pro bezpecnost a stabilitu.
. Pohyblivé ¢asti pfedstavuji nebezpedi priskfipnuti. Pfi nastavovani budte opatrni, aby nedoslo ke zranéni.

. Sedacku nepouzivejte, pokud je néktera ¢dst rozbitd, roztrzend nebo chybi.

Pokud potiebujete jakoukoli podporu s vasim produktem, kontaktujte né$ prételsky tym na adrese: support@nextlevelracing.com

VAROVANI NEBEZPECI UDUSENI
Malé ¢sti, ne pro déti do 3 let nebo pro jakékoli jedince, ktefi maji tendenci vkladat do Ust nepoZivatelné predméty.

ZACINAT

Postup naleznete na obrazcich v pokynech.

01- A) Zarovnejte montdzni otvory na Ghlové desce pedalu s drazkami na rému pedalu. B) Prosroubuite a zajistéte pomoci 4 x Sroubl M8, ¢tvercovych podlozek a prirubovych matic.

02 - A) Zarovnejte montdzni sloty na pedalové desce se zdvitovymi viozkami na dhlové desce pedalu. B) Prosroubuite a zajistéte 4 x Srouby a podlozkami M8.

03 - A) Zarovnejte montazni otvory na rémech sedadel s montaznimi otvory a zavitovymi viozkami na ramu pedalu. B) Na horni strané ramu prosroubuite a zajistéte ramy sedadel pomoci 2 x M8 16mm Sroubli a
podlozek. C) Sroubuite stredem ramu a zajistéte 2 x M8 55 mm $rouby, podiozkami a piitubovymi maticemi.

04 - A) Zarovnejte zavitové viozky na koncové desce s montaznimi otvory na levém a pravém rdmu sedadla. B) ProSroubuite a zajistéte 4 x Srouby a podlozkami M8.

05 - Zarovnejte montazni otvory na bocnich panelech s priichozimi otvory na rémech sedadel. Prosroubuijte a zajistéte pomoci 4 x M8 $roub, podlozek a pirubovych matic.

06 - A) Zarovnejte montazni otvory na pficniku s priichozimi otvory na levém a pravém ramu sedadla a bo¢nich panelech. B) Prosroubuite a zajistéte pomoci 4 x M8 $roub, podlozek a pfirubovych matic.

07 - VOLITELNA POZICE PRIENEHO NOSNIKU - A) Odiinstalujte hardware a piiény nosnik. B) Zarovnejte montézn otvory na piiéniku s priichozimi otvory na levém a pravém ramu sedadla a bocnich panelech.
POZNAMKA: Cheete-li spustit Flight Stick pro volitelnou montaz HOTA, miizete pouit tuto polohu. Tato iprava také posouva paku vice dopredu. Navic se v této volitelné poloze nepfipoji podpémy drzak
stfedové tyce pro sestavu YOKE.

08 - A) Zarovnejte zévitové viozky na opéradie sedadla s montaznimi otvory na lehétkdch. B) Prosroubuite a zajistéte $rouby a podiozkami M8. UPOZORNENI: Pfed montazi sedadla se ujistéte, 7e jsou obé
ramena kiesla nastavena do stejného thlu. Pokud je nutna tiprava, pouZijte hadrik k ochrané ruky pfi nastavovdni. Po provedent tprav odstranite vystrazné stitky.

09 - A) Zarovnejte montazni otvor na potahech kiesel se sedadly s lehatky sedadel. B) Prosroubuite a zajistéte Srouby M5 a zalisujte kryty Sroubd, aby zakryly otvor.

10 - NASTAVENI KRESLA - Zvednéte obé pécky kesla a zméfite thel opéradia sedadla. Uvolnéte packy pro nastaveni opéradla a zajistéte se na misté. UPOZORNENI: Polohovaci kfesla jsou odpruzend, pii
nastavovani budte opatrni, aby nedoslo ke zranéni.

11- A) Vyjméte predinstalovany hardware a vytahnéte rukojet jezdce sedadla nahoru a nastavte sedadlo do polohy zcela vpredu. B) Zarovnejte montdzni otvory na jezdcich sedadel s misty pro montdz sedadel
(viz obrazek) na levém a pravém ramu sedadla. C) Na zadni strané prosroubujte a zajistéte 2 x Srouby M8 se Ctyfhrannym krkem, nylonovymi pojistnymi maticemi a podlozkami.

12 - A) Vytdhnéte rukojet posuvniku sedadla nahoru a nastavte sedadlo do polohy zcela vzadu. B) Na pfedni strané pro$roubuite a zajistéte 2 x Srouby se Ctyfhrannym krkem M8, nylonovymi pojistnymi maticemi
a podlozkami.

13 - A) Zarovnejte montazni otvory na levém a pravém bo¢nim rameni s prichozimi otvory na ramu levého a pravého sedadla a bo¢nich panelech. B) Prosroubuite a zajistéte pomoci 4 x M8 $roubd, podlozek a
prirubovych matic.

14 - NASTAVENI BOCNICH RAMEN - Povolenim $roubii nastavte bocni ramena na pozadovanou vysku a tihel. Utazenim $roub zajistéte na misté. Vyuzijte extra priichozi otvory na ramech sedadel pro nastavent
zad a dopredu.

15 - Zarovnejte zavitové ¢epy na desce mysi a letové desce s montéznimi otvory na levém a pravém bocnim rameni. Zajistéte 8 x M8 pfirubovymi maticemi.

16 — VOLITELNA INSTALACE HOTAS (PRESKOCTE NA STRANU 24 PRO ROZSIRENE NASTAVENI HOTAS) - A) Zarovnejte montézni otvory na vnéjsi tyci HOTAS s priichozimi otvory na pficném nosniku. B)
Prosroubuijte a zajistéte 2 x Srouby M8, podlozky a pfirubové matice.

17 - A) Zarovnejte zdvitové vlozky na vnitini ty¢i HOTAS se Stérbinou na vnéjsi ty¢i HITAS. B) Prosroubujte a zajistéte pomoci 2 x knoflikd.

18 -A) Zarovnejte montdzni otvory na desce HOTAS s priichozimi otvory na vnitini ty¢i HTAS. B) Prosroubuijte a zajistéte pomoci 3 x M8 Sroub, podlozek a pfirubovych matic.

19 - A) Zarovnejte montdzni otvory na stfedové vnéjsi ty¢i s otvory na ramu pedalu. b) Zarovnejte distancni viozku hlavné s otvory na stfedovém vnéj$im pdlu. Prosroubuijte a zajistéte pomoci 2 x M8 $roubd,
podiozek a prirubovych matic.

20a - Jemné umistéte stfedovou ty¢ na horni ¢ést ramu pedalu a ujistéte se, Ze je zdpadka dole.

20b - Zahaknéte U-$roub do zajistovaciho jazycku na ramu pedalu.

20c - Ujistéte se, ze U Sroub sprdvné sed na zajistovacim jazycku a zatahnéte za zdpadku, dokud nebude utazena.

21- A) Nainstalujte 1x plsténou podlozku na horni ¢ast stfedové vnitfni tyce. Zarovnejte zdvitové viozky na stredovém vnitfnim pdlu s drazkami na stfedovém vnéjsim pélu. B) ProSroubuijte a zajistéte pomoci 2 x
knoflikd.

22a - INSTALACE DESKY STREDOVEHO TRMENU - A) Zarovnejte montézni otvory na desce stiedového timenu s priichozimi otvory na stfedové vnitfni tyci. B) Prosroubuijte a zajistéte pomoci 3 x M8 55mm
$roubl, podlozek a prirubovych matic.

22b - INSTALACE VOLITELNEHO ADAPTERU TURTLE BEACH (pokracujte od kroku 19a) - A) Vlozte 2 x M6 ¢epy do nejzadnéjich otvor(i na stfedové timenové desce. B) Zarovnejte montani otvory na desce

51



8 support@nextlevelracing.com

adaptéru Turtle Beach se zavitovymi Cepy, zajistéte 2 x pfirubovymi maticemi M6.

22¢ - TRMEN/TRAMPINSTALACE DESKY - A) Umistéte tramp desku na horni ¢dst stfedové vnitini tyce. B) Posurite tramp desku dopfedu a zarovnejte montani otvory na stredové vnitfni ty¢i a tramp deska. C)
Pro$roubujte a zajistéte 2 x Srouby M8, podlozky a pfirubové matice.

22d - INSTALACE STREDOVE DESKY KLAVESNICE - A) Zarovnejte montézni otvory a drazky na desce kldvesnice s priichozimi otvory na stfedové vnitini tyi. B) Prosroubuijte a zajistéte 2 x $rouby M8, podiozky
a prirubové matice.

23 - A) Zarovnejte nastavitelné nozicky se zavitovymi viozkami na spodni strané ramu peddlu a rému sedadla. B) Zajistéte na misté otocenim nastavitelnych nozicek do zdvitovych viozek. Cheete-li zvednout
nastavitelné nozicky, otocte proti sméru hodinovych rucicek.

24 - Vas kokpit leteckého simulatoru je kompletni.

25 - INSTALACE VOLITELNEHO PODPERNEHO DRZAKU - Zarovnejte otoény bod na podptirném drzéku s montaznimi otvory na drzaku podptirného drzéku. Prosroubuite a zajistéte pomoc 1x $roubu M8,
podlozky, distancni viozky hlavné a prirubové matice.

na stfedovém vnitfnim pélu se stérbinou ve stredovém vnéjsim pélu. Prosroubujte a zajistéte pomoci 2 x knoflik, které byly dfive odinstalovany v kroku 26.

29 - VOLITELNY BOCN{ DRZAK NA KLAVESNICI - Zarovnejte montazni sloty na rameni kldvesnice s otvory na desce mysi. Prosroubuijte a zajistéte 2 x M6 $rouby, podiozkami a prirubovymi maticemi.

30 - A) Zarovnejte montazni otvory na desce Klévesnice s prichozimi otvory na rameni klavesnice. B) Prosroubuite a zajistéte 2 x Srouby M8, podlozky a piirubové matice.

31— VOLITELNE ROVNE BOCNi RAMENO - A) Odmontujte 2 x $rouby, podiozky a prirubové matice M8 zajistujici bocni rameno. Odpojte letovou desku od bo¢niho ramene. B) Odmontuite 2 x $rouby, podiozky a
prirubové matice M8 pripevnujici jednu stranu pricniku k rdmu sedadla.

32 - A) Zarovnejte rovné bocni rameno s priichozimi otvory v rdmu sedadla a pfiéném nosniku. B) Prosroubuite a zajistéte 2 x Srouby M8, podlozky a pfirubové matice odinstalované v kroku 31.

33 - A) Vyrovnejte zavitové cepy desky mysi s montaznimi otvory na rovném bocnim rameni. B) Zajistéte 4 x pfirubovymi maticemi M8.

34 - NASTAVENI UHLU PEDALOVE DESKY - Odmontute predni $rouby, ¢tyrhranné podiozky a pfitubové matice upeviujici thlovou desku pedalu k rdmu pedalu a povolte zadni $rouby. Nastavte pozadovany
(ihel. Pro$roubujte a zajistéte pomoci dfive odinstalovanych Sroubd, ¢tvercovych podlozek a pirubovych matic.

36 - NASTAVENI UHLU POLU HOTAS - Odmontujte predni $rouby, podiozky a piirubové matice zajistujici desku HOTAS k vnitfnimu pélu HATAS. Uhel do pozadované polohy. Prosroubuite a zajistéte pomoci 1x
Sroubu, podlozky a prirubové matice, které byly dfive odinstalovany.

37 - NASTAVENI VYSKY STREDOVE TYCE - Povolte knofliky zajistujici vnitini stredovou ty¢ k vn&jéi stredové tyci. Nastavte vnitini stfedovou ty¢ na pozadovanou vysku a utéhnéte knofliky, aby zapadly na misto.
Pro dokonalé uchyceni poutijte viozky s vice zavity.

38 - NASTAVENI UHLU STREDOVE DESKY - Odmontujte predni $rouby, podiozky a prirubové matice zajistujici stredovou desku k vnitini stredové tyci. Uhel do pozadované polohy. Prosroubuite a zajistéte
pomoci 1x $roubu, podlozky a pfirubové matice, které byly dfive odinstalovny.

39 - INSTALACE KORMIDLA TPR - Nainstalujte 4 x zavitové ¢epy M6 do adaptéru TPR.

40 - A) Zarovnejte montazni otvory na predni strané kormidla TPR se zavitovymi ¢epy na adaptéru TPR. B) Zajistéte 2 x pirubovymi maticemi M6. Smérovky TPR jsou pfipraveny k instalaci do kokpitu.

41- PRODLOUZENA INSTALACE HOTAS - Zarovnejte montazni otvory na prodlouzeném drzaku HOTAS s montdznimi otvory na piiéném nosniku. Prosroubuite a zajistéte pomoci 2 x M8 $roubi, podlozek a
prirubovych matic.

42 - Zarovnejte montazni otvory na desce HOTAS s montaznimi otvory na prodlouzeném drzéku HITAS. Prosroubuite a zajistéte pomoci 2 x M8 $roubt, podlozek a pfirubovych matic.

43 - NASTAVENI UHLU DRZAKU HOTAS - Odmontujte predni $roub M8, podlozku a piirubovou matici zajistujici HOTAS PLATE k drzaku HITAS. Nastavte desku HOTAS do pozadovaného thlu a znovu
nainstalujte hardware pro zajisténi.

44 - INSTALACE KOLEKTIVNIHO DRZAKU - Zarovnejte vodorovné térbiny na spolecném drzaku s montéznimi otvory na ramu kokpitu. Prosroubuite a zajistéte pomoci 2 x M8 $roubi, podlozek a pfirubovych
matic.

45 - ROZSIRENA KOLEKTIVNI INSTALACE (DOPORUCENO PRO ROZSIRENE KOLEKTIVY) - Zarovnejte vodorovné &térbiny na spolecném drzéku s montaznimi otvory na ramu kokpitu. Prosroubuite a zajistéte
pomoci 2 x M8 sroubu, podlozek a pfirubovych matic.

46 - NASTAVENI KOLEKTIVNIHO DRZAKU - Povolte $rouby upeviiujici kolektivni drzak k kokpitu. Nastavte pozadovanou polohu a zajistéte utazenim $roubi.

47 - INSTALACE TYCE BUTTKICKER - Zarovnejte montazni otvory na tyci Buttkicker se zévitovymi viozkami pod dnem sedadla. Prosroubujte a zajistéte pomoci 2 x $roubti a podlozek M8.

48 - INSTALACE PODLOZKY POD MYS - Podlozka pod mys miize byt instalovéna na horni ¢ast desky Flight nebo Mouse. Nyni lze pouzit mys.

49 - INSTALACE PODLOZKY POD KLAVESNICI - Umistéte podiozku pod kldvesnici na horni ¢ast desky klavesnice. Nyni Ize pouzit klévesnici.

52



Video Instruction: bit.ly/nirbuild

Instrukcja obstugi symulatora lotu firmy Microsoft
Wiemy, ze nie mozesz sie doczekac, aby zaczac latac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ produkt. Bedziesz przygotowywac sie na sukces, postepujac zgodnie z
instrukcja obstugi, aby w petni zoptymalizowac swéj produkt.

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIA | WSKAZOWKI MONTAZOWE

. Do montazu nie uzywaj elektronarzedzi, poniewaz zbyt mocne dokrecenie moze uszkodzic rame.

. Roztdz i zbuduj kokpit na réwnej powierzchni.

. Nie dociskaj do siebie czesci.

. Unikaj z gwintem krzyzowym.

. W razie watpliwosci zapoznaj sie z filmem instalacyjnym.

. Upewnij sie, ze wszystkie ztaczki montazowe sg odpowiednio dokrecone, a nastepnie okresowo, aby zapewnic bezpieczenstwo i stabilnosc.
. Ruchome czesci stwarzaja ryzyko przytrzasniecia. Zachowaj ostroznos¢ podczas regulacji, aby uniknac obrazen.

. Nie uzywaj siedziska, jes|i jakakolwiek czesc jest uszkodzona, rozdarta lub jej brakuje.

Jesli potrzebujesz pomocy dotyczacej swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIENIA
Mate czesci nie s przeznaczone dla dzieci ponizej 3 roku zycia ani dla 0s6b, ktdre majg tendencje do wkitadania niejadalnych przedmiotéw do ust.

POCZATEK

Zapoznaj sie z instrukcjami na ilustracjach w instrukcjach.

01- A) Dopasuj otwory montazowe w ptycie katowej pedatu do szczelin w ramie pedatu. B) Przekrec i zabezpiecz 4 M8, podktadkami kwadratowymi i nakretkami kotnierzowymi.

02 - A) Dopasuj szczeliny montazowe na ptycie pedatu do wktadek gwintowanych na ptycie katowej pedatu. B) Przekrec i zabezpiecz 4 i podktadkami M8.

03 - A) Wyréwnac otwory montazowe w ramach siedzenia z otworami montazowymi i wktadkami gwintowanymi w ramie pedatéw. B) Na gérze ramy przykrec i zabezpiecz ramy siedzenia za pomocg 2 i
podktadek M8 16 mm. C) Przykrec przez Srodek ramy i zabezpiecz 2 M8 55 mm, podktadkami i nakretkami kotnierzowymi.

04 - A) Dopasuj gwintowane wktadki na ptycie koricowej do otworéw montazowych w lewej i prawej ramy siedzenia. B) Przekrec i zabezpiecz 4 i podktadkami M8.

05 - Dopasuj otwory montazowe w panelach bocznych do otworéw przelotowych w ramach siedzen. Przekrec i zabezpiecz za pomocg 4 M8, podktadek i nakretek kotnierzowych.

06 - A) Wyréwnac otwory montazowe w belce poprzecznej z otworami przelotowymi w lewej i prawej ramie siedzenia oraz panelach bocznych. B) Przekrec i zabezpiecz 4 M8, podktadkami i nakretkami
kotnierzowymi.

07 - OPCJONALNA POZYCJA BELKI POPRZECZNEJ - A) Zdemontowac osprzet i belke poprzeczng. B) Dopasuj otwory montazowe w belce poprzecznej do otworéw przelotowych w lewej i prawej ramie
siedzenia oraz panelach bocznych. UWAGA: Aby opuscic drazek sterowy do opcjonalnego montazu HOTAS, mozesz uzyc tej pozycji. Ta regulacja przesuwa rowniez drazek dalej do przodu. Dodatkowo, w tej
opcjonalnej pozycji, wspornik srodkowego stupa dla zespotu YOKE nie zostanie podtaczony.

08 - A) Wyréwnac gwintowane wktadki oparcia siedzenia z otworami montazowymi w fotelach fotelowych. B) Przekrec i zabezpiecz i podktadkami M8. UWAGA: Przed montazem siedziska upewnij sie, ze oba
ramiona fotela s ustawione pod tym samym katem. Je$li wymagana jest regulacja, uzyj szmatki, aby chronic dtoi podczas regulacji. Usun etykiety ostrzegawcze po dokonaniu regulacji.

09 - A) Wyréwnac otwdr montazowy w pokrowcach foteli rozktadanych do foteli rozktadanych. B) Przykre¢ M5 i docisnij ostony, aby zakry¢ otwr.

10 - REGULACJA FOTELA ROZKLADAJACEGO - Podnies obie dZwignie fotela, aby zmieni¢ kat nachylenia oparcia siedzenia. Zwolnij dZwignie regulujace oparcie, aby zablokowac sie na miejscu. UNAGA: Fotele
sg obcigzone sprezyna, nalezy zachowac ostrozno$¢ podczas regulacji, aby uniknac obrazen.

11— A) Zdemontowac wstepnie zainstalowany osprzet, pociagna¢ uchwyt suwaka siedzenia do gory i ustawic siedzenie w najbardziej wysunietej do przodu pozycji. B) Dopasuj otwory montazowe w suwakach
siedzenia do miejsc montazu siedziska (patrz rysunek) na lewej i prawej ramie siedzenia. C) Z tytu przekrec i zabezpiecz 2 z kwadratowg szyjka M8, nylonowymi nakretkami blokujacymi i podktadkami.

12 - A) Pociggna¢ uchwyt suwaka siedzenia do gdry i ustawi¢ siedzenie w najbardziej wysunietej do tytu pozycji. B) Z przodu przekre€ i zabezpiecz 2 z kwadratowg szyjka M8, nylonowymi nakretkami
blokujgcymi i podktadkami.

13 - A) Wyréwnaj szczeliny montazowe na lewym i prawym ramieniu bocznym z otworami przelotowymi w lewej i prawej ramie siedzenia oraz panelach bocznych. B) Przekrec i zabezpiecz 4 M8, podktadkami i
nakretkami kotnierzowymi.

14 - REGULACJA RAMIENIA BOCZNEGO - Poluzuj, aby ustawic ramiona boczne na zadanej wysokosci i pod zgdanym katem. Dokrec, aby zablokowac sie na miejscu. Wykorzystaj dodatkowe otwory przelotowe
w ramach siedzenia do regulacji do tytu i do przodu.

15 - Dopasuj gwintowane kotki na ptytce myszy i ptycie zabieraka do otworéw montazowych w lewym i prawym ramieniu bocznym. Zabezpiecz za pomocq 8 nakretek kotnierzowych M8.

16 - OPCJONALNA INSTALACJA HOTAS (PRZEJDZ DO STRONY 24, ABY UZYSKAC ROZSZERZONA KONFIGURACJE HOTAS) - A) Wyréwnaj otwory montazowe w stupie zewnetrznym HOTAS z otworami
przelotowymi w poprzecy. B) Przekrec i zabezpiecz 2 M8, podktadkami i nakretkami kotnierzowymi.

17 - A) Wyréwnac wktadki gwintowane na stupie wewnetrznym HOTAS ze szczeling w stupie zewnetrznym HOTAS. B) Przykrec i zabezpiecz 2 x pokretta.

18 —A) Wyréwnac otwory montazowe w ptycie HOTAS z otworami przelotowymi w stupie wewnetrznym HOTAS. B) Przekrec i zabezpiecz 3 M8, podktadkami i nakretkami kotnierzowymi.

19 - A) Dopasuj otwory montazowe w $rodkowym stupku zewnetrznym do otwordw w ramie pedatu. B) Dopasuj przektadke lufy do otworéw w srodkowym stupku zewnetrznym. Przekrec i zabezpiecz za
pomoca 2 M8, podkfadek i nakretek kotnierzowych.

20a -Delikatnie umies¢ srodkowy drazek na gérze ramy pedatu i upewnij sie, ze zatrzask jest opuszczony.

20b - Zaczepic w ksztatcie litery U w zaczepie blokujacym na ramie pedatu.

20c - Upewnij sie, ze Sruba w ksztatcie litery U jest prawidtowo osadzona w zaczepie blokujacym i pociagnij zatrzask, az zostanie dokrecony.

20d - Aby uzyskac mocniejszy zamek, odkre€ zatrzask, wyreguluj nakretki w gdrnej czesci zatrzasku i zamknij go z powrotem.

21- A) Zamontuj 1x podktadke filcowa na gérze srodkowego stupka wewnetrznego. Dopasuj gwintowane wktadki na srodkowym stupie wewnetrznym do szczelin na Srodkowym stupie zewnetrznym. B)
Przykre¢ i zabezpiecz 2 x pokretfa.

22a - MONTAZ SRODKOWEJ PLYTY JARZMA - A) Dopasuj otwory montazowe w $rodkowe] plycie jarzma do otworéw przelotowych w érodkowym stupie wewnetrznym. B) Przekred i zabezpiecz 3 M8 55 mm,
podktadkami i nakretkami kotnierzowymi.

53



8 support@nextlevelracing.com

22b - INSTALACJA OPCJONALNEGO ADAPTERA TURTLE BEACH (Kontynuuj od kroku 19a) - A) Wt6z 2 kotki M6 do najbardziej wysunigtych do tytu otworéw w srodkowej ptycie jarzma. B) Dopasuj otwory
montazowe w ptycie adaptera Turtle Beach do gwintowanych kotkow, zabezpiecz 2 nakretkami kotnierzowymi M6.

22c - JARZMO/CLAMP PLYTA INSTALACJA - A) Umiescic clamp ptyta na gdrze srodkowego stupka wewnetrznego. B) Przesun Clamp Plyta do przodu i wyréwnaj otwory montazowe na $rodkowym stupie
wewnetrznym i Clamp pyta. C) Przekrec i zabezpiecz za pomoca 2 M8, podktadek i nakretek kotnierzowych.

22d - MONTAZ SRODKOWEJ PLYTY KLAWIATURY - A) Dopasuj otwory montazowe i szczeliny w ptycie klawiatury do otwordw przelotowych w $rodkowym stupku wewnetrznym. B) Przekre i zabezpiecz 2 M8,
podktadkami i nakretkami kotnierzowymi.

23 - A) Dopasuj regulowane ndzki do gwintowanych wktadek na spodzie ramy pedatow i ramy siedzenia. B) Zablokuj na miejscu, przekrecajac regulowane ndzki w gwintowane wkiadki. Aby podnies¢
regulowane n6zki, przekrec je w kierunku przeciwnym do ruchu wskazowek zegara.

24 - Twoj kokpit symulatora lotu jest gotowy.

25 - MONTAZ OPCJONALNEGO WSPORNIKA NOSNEGO - Wyrdwnac punkt obrotu na wsporniku nosnym z otworami montazowymi w uchwycie wspornika. Przekre¢ i zabezpiecz za pomoca 1x M8, podkfadki,
tulejki dystansowej lufy i nakretki kotnierzowej.

26 - A) Zdemontowac pokretta mocujace srodkowy stupek wewnetrzny do srodkowego stupka zewnetrznego i zdja¢ Srodkowy drazek zewnetrzny. B) Odinstaluj 2 nakretki kotnierzowe M8 mocujace stup
zewnetrzny HOTAS do belki poprzecznej.

27 - A) Wyréwnac otwory montazowe we wsporniku z otworami przelotowymi w belce poprzecznej. B) Zabezpiecz 2 nakretkami kotnierzowymi M8 wezesniej odinstalowanymi w kroku 26.

28 - A) Wyréwnaj gwintowane wktadki na srodkowym stupie zewnetrznym ze szczelinami we wsporniku. Przykrec za pomoca 2 x pokretet. B) Dopasuj Srodkowy stupek wewnetrzny do Srodkowego bieguna
zewnetrznego. Dopasuj gwintowane wktadki na srodkowym stupku wewnetrznym do szczeliny w $rodkowym stupie zewnetrznym. Przykrec i zabezpiecz za pomoca 2 pokretet wezesniej odinstalowanych w
kroku 26.

29 - OPCJONALNY MONTAZ BOCZNY PLYTY KLAWIATURY - Dopasuj szczeliny montazowe w ramieniu klawiatury do otwordw w plytce myszy. Przekred i zabezpiecz za pomoca 2 M6, podktadek i nakretek
kotnierzowych.

30 - A) Dopasuj otwory montazowe w ptycie klawiatury do otworéw przelotowych w ramieniu klawiatury. B) Przekrec i zabezpiecz 2 M8, podktadkami i nakretkami kotnierzowymi.

31- OPCJONALNE PROSTE RAMIE BOCZNE - A) Zdemontowac 2 M8, podktadki i nakretki kotnierzowe mocujgce ramie boczne. Odtgczy¢ ptyte lotowq od ramienia bocznego. B) Zdemontowac 2 M8, podktacki i
nakretki kotnierzowe mocujace jedng strone belki poprzecznej do ramy siedzenia.

32 - A) Wyréwnaj proste ramie boczne z otworami przelotowymi w ramie siedzenia i belce poprzecznej. B) Przekrec i zabezpiecz za pomocg 2 M8, podktadek i nakretek kotnierzowych odinstalowanych w kroku
31

33 - A) Dopasuj kotki gwintowane ptytki myszy do otworéw montazowych w prostym ramieniu bocznym. B) Zabezpiecz 4 nakretkami kotnierzowymi M8.

34 — REGULACJA KATA NACHYLENIA PLYTY PEDALU - Odkreci¢ przednie, podktadki kwadratowe i nakretki kotnierzowe mocujace ptytke katowa pedatu do ramy pedatu i poluzowac tylne. Dostosuj do
73danego kata. Przykrec i zabezpiecz, podktadkami kwadratowymi i nakretkami kotnierzowymi, ktdre zostaty wczesniej zdemontowane.

35 - REGULACJA WYSOKOSCI SLUPA HOTAS - Poluzowac pokretta mocujace tyczke wewnetrzng HOTAS do tyczki zewnetrznej HOTAS. Dostosuj do zadanej wysokosci i dokre¢ pokretta, aby zablokowac sie na
miejscu.

36 — REGULACJA KATA NACHYLENIA SLUPA HOTAS - Zdemontowac przednie, podktadki i nakretki kotnierzowe mocujace ptytke HOTAS do stupa wewnetrznego HOTAS. Kat do zadanej pozycji. Przykre¢ i
zabezpiecz 1 x Sruba, podktadka i nakretka kotnierzowa, ktdre zostaty wezesniej odinstalowane.

37 - REGULACJA WYSOKOSCI SRODKOWEGO DRAZKA - Poluzowac pokreta mocujace wewnetrzny drazek srodkowy do zewnetrznego drazka $rodkowego. Ustaw wewnetrzny drazek $rodkowy na zadane]
wysokosci i dokrec pokretta, aby zamocowac je na miejscu. Wykorzystaj wiele wktadek gwintowanych, aby uzyskac idealne dopasowanie.

38 - REGULACJA KATA NACHYLENIA PLYTY SRODKOWEJ - Zdemontowac przednie, podktadki i nakretki kotnierzowe mocujace ptyte srodkowa do wewnetrznego stupka srodkowego. Kat do zadanej pozycji.
Przykrec i zabezpiecz 1x $ruba, podktadka i nakretk kotnierzowa, ktdre zostaty wezesniej odinstalowane.

39 - MONTAZ STERU KIERUNKU TPR - Zamontowac 4 kotki gwintowane M6 w adapterze TPR.

40 - A) Wyréwnac otwory montazowe z przodu steru kierunku TPR z gwintowanymi kotkami adaptera TPR. B) Zabezpiecz za pomoca 2 x nakretek kotnierzowych M6. Stery kierunku TPR sg gotowe do
zamontowania w kokpicie.

41 - ROZSZERZONY MONTAZ HOTAS - Wyréwna otwory montazowe w przedtuzonym wsporniku HOTAS z otworami montazowymi w belce poprzecznej. Przekre¢ i zabezpiecz za pomoca 2 M8, podkiadek i
nakretek kotnierzowych.

42 — Wyréwnac otwory montazowe w ptycie HOTAS z otworami montazowymi w przedtuzonym wsporniku HOTAS. Przekrec i zabezpiecz za pomocg 2 M8, podktadek i nakretek kotnierzowych.

43 - REGULACJA KATA NACHYLENIA WSPORNIKA HOTAS - Zdemontowac przednia M8, podktadke i nakretke kotnierzowa mocujac ptyte HOTAS do wspornika HOTAS. Ustaw ptyte HOTAS pod zadanym
katem i ponownie zainstaluj sprzet, aby go zabezpieczy(.

44 - MONTAZ WSPORNIKA ZBIORCZEGO - Wyréwnac poziome szczeliny na wsporniku zbiorczym z otworami montazowymi w ramie kokpitu. Przekrec i zabezpiecz za pomoca 2 M8, podkiadek i nakretek
kotnierzowych.

45 - ROZSZERZONA INSTALACJA ZBIORCZA (ZALECANA DLA ROZSZERZONYCH KOLEKTYWOW) - Wyréwnac poziome szczeliny na wsporniku zbiorczym z otworami montazowymi w ramie kokpitu. Przekrec i
zabezpiecz za pomoca 2 M8, podktadek i nakretek kotnierzowych.

46 - REGULACJA WSPORNIKA ZBIORCZEGO - Poluzowac mocujace wspornik zbiorczy do kokpitu. Dostosuj do Zgdanej pozycji i dokrec, aby zabezpieczy.

47 - MONTAZ StUPA BUTTKICKER - Wyréwnac otwory montazowe w drazku Buttkicker z gwintowanymi wkfadkami pod dnem siedziska. Przykre¢ i zabezpiecz za pomocg 2 i podktadek M8.

48 — INSTALACJA PODKLADKI POD MYSZ - Podktadka pod mysz moze byc zainstalowana na gorze piyty lotu lub myszy. Mozna teraz uzywac myszy.

49 - MONTAZ MATY POD KLAWIATURE - Umies¢ podkiadke pod klawiature na ptycie klawiatury. Mozna teraz uzywac klawiatury.

54



Video Instruction: bit.ly/nirbuild

Microsoft Flight Simulator cledss JuJs
< JolIL o Guuod) Ologldl CusS Lk ool i dsmiuw waitio grozid) JdWl 130 @iy wledsill go lidy 43 10]dall e e panys ol _alss g0

Gl J3 Lo Blogd
2ozl Zlasy yiss
el alty O Sy B wtdl 5V msemal) L3L,eS)1 WlssVI plasiul sie 2y .
g g e 830l 6508 <l odg @0
Ao <lVl 525 Y
Lsblizall bgusdl elus iz
il 930 pield ¢ Sl § S 13)
bazaly dedbudl J2l s )95 JSts U3 dsig oo St grazidl OLSS geoz by #>] o 5B
Lolol cuimd) LSl aie yiodl g8 oyl s dSmaall eVl Jiad
A3gita ol Bran ol hguSe sz @l O 13] deliall oasius ¥

support@nextlevelracing.com :_Jc 3939)1 Uy ya1 JLai¥l (28 ¢ Sxiia) ocs §i dldaloo cas 1]

BUsYl yhs 335
< 2a0lgdl § JW dodlio it el gy Ul osbiey 3131 T ol Olgias 3 a0 095 JUEW Caand By <l

ENY)

Oladsdl § Hgeall J] wlghsdl 221

i Jolouog dmye Yty M8 oluws 4 slasiusls lainelis diutty od (0 .dulsall Hlb) e 83525all Oloxall @o dulsall dysly dog) e 835290l Cantidl Oloxid 8131wy b (1 - 01

M8 iy oluno 4 _slasiiols laisolis dintty od (0 .dulsadl &5l d>g) e ddslall OVEYI @o dulsall dog) e il Oloxid 8l3lomay o (1 - 02

(g -0 M8 16 X 2 OYluéy eoluno olasitusly lazuntis amiall @] Cutts o3 ¢ oYl 3o salsll 5201 & (0 wduwlsll Hlb] e dglall cylssYly Candtill Oloxid g Asmiall Bhlb] e 8352gall o] loxis bl3loney o8 (1-03
Ly Juolguog CYluiy oo M8 55 X 2 yoluny digeiiy o8 )bl bauwg SN (30 digeiity o8

M8 g oluno 4 _slasitols laiselis diutty od (0 o6 pudls (Ganll amiall G| e 8392 9a)l Catil] Ooloid ga L3lgall dogll e Lshall VSV 8l3lmay o (1- 04

M8 dass Juslguos OYlus soluwo 4 slasiinls Lgiualis gttty o8 cacliall Ghlbl Je 8392 all Oloiall o duilodl 2Ig1 e il Ooloxtd bl3lonay od - 05

M8 dass Juolguos OVl yoluns 4 slasiinls liselis dindty od (0 .&udledl 2lgllls (6 pudls Gl amiall G| e 639250l Oloxial] ga gblizall gl Je 8352 gall Cantid] Oloxid 13l od (1 - 06

15N . diladl 2195 (5 udly Gasdl amiall Ghlb] e 39250l Oloall g gbliall sl e 8392 gall Cadil] Olonid b3l od (0 dsblizall dyguiamlly Szl s el o8 (1 - )lasVl pemblisell sbacdl g - 07
degamal §3Sall il ac ugd Juogi e o ¢ 3LVl @ogll 1o & ¢ U5 U] dLoYl . oledl) Lasll el y> J Lol laall lio (635 gdsall 1is slasiul Uiy « dLasVI HOTAS degazal el dolsdl olyall bac jais)
YOKE

20075 UiB dygbll G e amioll g5 (e basd (30 95T 153355 M8 OV Lully Gabl alasials lginalis diutiy o8 (0 o)l oS e B39z sall Cal] Oloxid o aiiall 5l Wiawo e disloll Blgtiodl bl3lowes o (- 08
sl elyz] Symas izl Glials Ak od daall Ul oy dlesd Jiled dslnd sazils ¢ bglae Jyasill oS 13] .asiell

ol dynd) el &iadl e bl M5 el slasiuly dindi diniy od (0 wamioll ol go o)l g8 datl e B39z sall Copiil] douid 8l3lnay b (- 09

Loyl iz bapall wie jisdl (B ¢ paily Do asloll gubS 1 53in5 1l § 6t ekl Mo ) Sledlll ) amioll g diwe digl) ) dsall 9wy Leb NS @)l - wmBiall guS Jaas - 10

el asiall 6] Je (Bysall g2h) asiall S5 @lse ge asiall Glidie e 8392-9all Cuptdl Oloxid bl3lxay od (. oYl gogll e asiall bayoly Y asiall Gliie pdo uonly liwo ditoll 854291 ABL o8 (1- 11
o¥luslly oohll Jis Juslgog M8 dsyell @il yolus X 2 _slazinls lgiselis 28 ¢ @l § (g s

Y luilly 0obWI Ja8 uelgog M8 X 2 dyyall @il saluce sl Lzestis lamts od ¢ dosiiall § (0 a3l gogll e asiall bapoly Y asiall §lie pauie ol (1-12

M8 dass Jialgiog Yty salune 4 slasiuly lyiselis diiiy o3 (0 desladl 2lslVly rudlls ol asmiall Ghlb] e 839zsall Sloviall o adlly sl osladl Geb e ol ©loxid Bl3loney o8 (1-13

ANy sl b seliall Ghlb] § 8392sall d8Layl Olxiall o ikl Agits § Lt GELI L onsllaall dygllly gLyl e dusladl )31 b Gabl iy o - g3l el Jpass - 14

LOlpuSall dad M8 X 8 g0 ol .aily ¥l iladl £330 e 8392 5a)l Cantid] Olontd g Oldall gl pusladl dog) e ddslall H3V1 8l3lowey b - 15

smobso X 2 slasly Laialis ittty ad (o -@bliiall gl e 35290l Slxiil] go HOTAS (2l il e 6390l Capetid] Dlowtd 813xoy o (1 - (gessall HOTAS slacy 24 doxiall J] Jassl) s)Lisyl HOTAS ot - 16
Jdas Jwolgiog Yluig M8

coalis X 2 _alusisls lyiuelis aty o8 (& HOTAS L2)sdl il e 3929all dovidll ga HOTAS Jslull (uall e ddslall c¥lssyl 8l3lxey o8 (1-17

o Jalgioy YLty ol 3 slasiials lginaliy diuiiy o8 (0 HOTAS Jslall (ndll e 839250l Slovial] go HOTAS dog) e 399all Cantid] Oloxid bl3lone 03 (1-18

mabuso X 2 slasiioly Laiabis lgzty o8 w55el anlsdl aall e 635250l il e Jpayd] Jools blaloay ad (0 dulgall bl e 392g0)l Olxial] go 35500l Lolidl s90sdl e 8392gall Captill Oloxis bllnay o (119
Jdas Jwolgiog Yluig M8

2Jawd Vsall O e STy dulsall ylbl Jel 33 (5355001 3905l @i - 120

ulgl 5kl e Jadll (g dedle § U-Bolt Juogts sd - 0 20

Asgaiie ey o @¥sall Gl Jadll Olud § o S vk U 0sbidl of e 5B - 7 20

25531 830 lgilily @sall 5o ekl g2l § B392gall Juslguall badly ¢ @¥sall iy o8 ¢ Lals>) ST Ja8 e Jguald - 3 20

cotulio X 2 slasily Lgialiy ity ad (0 wg3Sall Gzl cadll e 8392sall Oloxiall go gl 311 (adl] e ddslall GylaYl 8l3lxey o8 g3all Jtall aill o ol g2l § yss 3laog X 1 Cutty o (- 21
o MB 55 X 3 allio dad Jyelguog ¥ty syoluso 3 slastals gisoliy diueity o8 (O s35all Sl (ol e 35290)l Oloial] go &350l sill dog) e 8392:9all Catill ©loxis bllnay o (1= 3550l il dog) gt - 122
¢ ddslall J3Y1 o Blamudl ol Jgome dog) e 8352 gall Catill olowtd Bl3lnay abd (0 d3Shall il dog) e dublsdl Oloxiall § M6 X 2 mwoys Jsol (- (119 89kl o dsulio) 63Las slasbad| Gl Jgomo Cand - 22D
M6 dass Juolguo X 2 slasely Lyt ol

M8 ysolns X 2 slasiols lgizaliy dipetiy o8 (g -cludiall dosly @35l Sl adl] e Cotil] Olowid 8l3konay _ndy sl elytiall dog) el (0 wg35pall Gl all el eliiiall dog) i (1 eliiio / 5 dovg) s - ¢ 22
o Jrolgog OYlusg

Ao Jalgiog YLy M8 saluso X 2 plaziiunly el diny ad (0 +5350dl Sl s9amdl e B39z5all O] @o uilaoll dog) e B39z sall Oloxiilly il loxid 813lmoy _od (1 - dySyall puiliall dog) o - 22d
0eSe b e ¢yl Ayl alodl @iy ddslall oYY § Jpassl) Ayl (seadl] ) Gaob o s § Ji (0 wasmiiall Ollbly dulg Wl Hlb] o el 52l & dsloll CY3Y! o Jpasild Hblal] el 8l3lnay o (- 23
Ldeludl ylac ol

Flight Simulator § 8:5Lall 8,68 lessl - 24

dad Dganog oy Jolds ¢ @ty « M8 Bolt x 1 _slasuiuly diyalis diustts o5 . acl dawS Jol> e 839290l Contd]l Olontd o pell 48 e 539250l d ygonall dinddl 8l3lowes o8 - dy)lasl pedl 4o Cat - 25

55



support@nextlevelracing.com

abliall gaml) HOTAS (2ylsdl il ot 1 M8 X 2 iy Juslguo i iy o (0 w3530l (aplsd] ail] A3 ads (55,0l (aplsd] ally (5355l Sl (il s 1 pasliall ol iy o (1 - 26

26 85501 & Lo Lgzas <L2)] o3 M8 &y Jyolguo X 2 _alasisly ool (0 -gbolizall guasll e 39290l oloxial] @o _acall &S e 839790l Caniil] ol Bl3lones o (1 - 27

Lslall YY1 8l3lney o3 535l (29l il & (5355all Sl il G o5 (G wouliio X 2 IS5 00 Gyl acll &S e b3g2sall ©loxiall g §35all (2ylsdl sgasll e ddslall oS3y blloay b (1 -28
26 bl § o Lgias =l)] o osllie X 2 plaskituls lgtseliy didty od .g35all 2yl il § 639250l doxtil] o (g35pall Jlall il e

ity Jaolguog YLty M6 yaluwo X 2 _plasital laiaals diuntit o3 .owslall dog) e 83929a)l Olotall zo pusilaall dog) g3 e 8392gall Candid] Olontd bl3lowes o5 - pusilanll dogl) (6)lisYl gildl Jalsl - 29

Ldads Juolgog YLty M8 sealus X 2 _slazily yialiy dintss o3 (0 uiliall dog) g3 e 839> gall Wlouall zo puilaall dog) e 839290l ] Ooloid Bl 05 (130

00 1519 Ll s dads Jyolgung <YLty MB ssoluss X 2 Capets =y o (00 - g3lal gyl e Ol o) il - gl eyl usl dias Jyalgiog Elluiy M8 syoluwo X 2 a8 ellly b (1 - )i _gitns (53l g3 - 31
caziall bl gblill gasl

31 bl & L ell] o5 dis Juolpuog E¥luty M8 yuoluwe X 2 _slasiisly Lgiaslis diutty o (o .gblisall gaslly asiiall lb] § 6392 a)l coloxial] @o _asditunall (gildl gl blilnay od (132

M8 dass Juslguo X 4 plasiianly 0ol (0« ssbtesell giladl bl e B3g2gall Capstill Ooloxid g wslall dgl @lall Y3Vl Blilones o5 (i - 33

bl alasiols lgtuelis gttty ad dislnall &gl e bl .&alsdl eldl eldy dulgl 5o dulsl &gl dog) cats I 11 Jualgios dssyell cylucily dusledl Il ot iy 8 - Al ] dog) dyly Jass - 34

) Ligens lausSss 2] o QI A8l Juolguog dspell o)Ll

i § lgttt) Lasliall abg Lgllnall iyl laubl HOTAS 2yl (ailly HOTAS 51l adll e 1 penlaall iy o5 - HOTAS sg0c elayl Joass - 35

Flange Nut s Washing 5 Bolt x 1 slasuly laialis diutty ad .osllall masall J &gl -HOTAS Js1ull Cadll HOTAS dog) e 1 Bl Jaolguos Y lusilly dusladl ;;-L,,Jl s sl _ad - HOTAS 3gec digly Jaass - 36

) e g ] 3 S

B3astall ddslall CYEY] pasial il § gt paslaall dby slball gapVl e 511 35l spasll bl . 2050l 55,0l (il Jlall s3Shall ssasll i I paliall cliy o - 35,0l il glil bads 237

) .dJle doedla)

Flange Nut 3 Washing 5 Bolt x 1 slasuly laialis diuty b .oslinall gisall J &l - J1all (s355all atlly 55,0l gl asts 1 Blodl relsuog ¥ Ll duolall el ol iy o - &3Syl gl gl o - 38
) s g ] 5 S

TPR Js=ne & M6 ddsle &mjx4%ﬂ§—TPR&é>Q¢fﬁ-l‘39

B3 8,05 § Canettl) G50l TPR I8 Ol uall dad M6 X 2 20 0l (0 TPR Jgono e ddslall )3Vl g TPR @5 dodde § Bas2gall ol ©oloxid blilonay o (1 - 40

s Juolguog YLy M8 ol X 2 _alasiuly Lisslis Lyt od . gbolisall guaml e 8392500l Candid] Oloid o busond] HOTAS dasS e 8392500l catid] oo Bl3lowes o3 - ioall HOTAS apsl - 41

b Juolgog ¥ lués M8 ol X 2 _salasuiuly Lyissliy it od .5usecll HOTAS 4 e 839250l catid] Oloxi s HOTAS dog) e 839gall Copstil] ilonid Bl3loney b - 42

Agiualt) 850531 s acly gllnall Gl e HOTAS dog) lail .HOTAS ugiy HOTAS dog) s (1 d8lod] @gang Dlucilly M8 olall uly;dl o ey o3 - HOTAS ogd dysly Jauiss - 43

b Juolguos Yy MB uoluwo X 2 _alacitals Lginalis Lgguiin ad 5Ll 8,08 ylol e 5357 50)l cansil] ooz e elazdl usill e 35290l a8V ool Blilnay o8 - elazdl pusill (oS5 - 44

Jselsog EYluts M8 saluss X 2 slasiusly Laialis Lottty o8 .83l 03 ylb] e 35290l Coniil] Blontd o elomdl osil] e 635250l &8V ool 8l3lnay o5 - (3taall Glegaznall d) 030) mugall elazdl Condl] - 45
bl adg Lglhall gogall e bansl 63La 8108 § elomdl Gugdll et JI el Sy o8 - elazdl Gugdll Joas - 46
4 o5 amiioll g8 Jau] ddslall ©Y1S3Y1 ze Buttkicker Sgoc e 839250l -
cooslall szl (VI oSy +gusledl ol Oldall dsgd el oglall Byuas cand (Soy - uglall Byuas Candi - 48

uilaall dog) plasiul GYI oSas .puilaall dog) el puilaall dog) Byuas g - puilaall dog) Byuas Cask - 49

M8 &l soluws X 2 slasiiwls Lyinelis

56



Video Instruction: bit.ly/nirbuild

Microsoft Flight Simulator R334
RGBS AT BRI T, R AEEAR TN R CHRRIB BB BN R, AERIHT£E,

b g
EENARRET
. BAEREREN T BHTAR, WNIEr RRRMEMER,
AKTRE LREAESRE,

FEREHBITHE—E,

BRERRAERIE,

SRR, B R LA

BRAERREASEERIT S, AELRERITE UBRZ2NEE,
TR AR (AR, BRI, AR (.
NSRRI, HRIBRK, B ERER.

MRENFEREEEMER, BERENTRHNEAR support@nextlevelracing.com

Iisg
&r

o 1A
ZEZEGH

NEERER 3 5 TR [ ESEARRTRR I & AMEHMA ORI

A

BEARATNEGS R,

01-A) FRRAR ENRER SIRIER LOOIERSTT. B) BRIEZTHA 41 Mo it S REN A= RREK,

02- A) FRtRiR LM% R SR AR LAVRAHRITHTT.B) AEIEZIHA 441 M8 RIENLEEE,

03- A) BEERER ENREA SIRIER R EA MBLURIHTT.B) EAERINED, BRIEZIHA 21 M8 16mm EieHLEEEERIER.C) BERZIERNF0, #B 2/ M8
55mm 12 LB E=BBET,

04- A) Rt E BG5S LA ERIER LRZRLNTB) RERETHA 41 M8 RIENEBETE,

05 - 5k ERYZET S EEMBIEER LB, RIREET A 4 1 M8 Bi2 REHA=BBEE,

06- A) FHER EMZRI 5 A ERIERIR LRGN, B) REILETHA 4/ M8 Bi2 2ENA=ERET,

07 - EIERTRRRALE - A) NS AIRR, B) FHER ERVRET S A AEBIERAMR L HOBA M7F. 25 BRIERNE HOTAS M VT, SRR E XA E R T —
SR, LAY, TELATANLE, YOKE AfNROF T TR A SR,

08-A) REERASeE LR S EERHE LT RN B) ARIEEIH A MO BRNLEETE, 85 AARERH, BRER M ERFHETRENERNAE IRFERE, &
ARRHERBRIENT R, BBRE L,

09-A) BERBRE LNRELSERFENT.B) BERZIHAE M> RIEEE, AREARRENESRI

10 - EEF ST - IEM NERSRT LS R EARENAE M BT R R AN AN ERIT. 25 ERRRRTEEMAN, BREEOLERR I,

11- A) T TRENRE, | LHEEERFR, FERBRHSFANAE.B) REMER LNTEA S AEBER ENERRELE BNEBR) HWF.C) TR, BERZIHA 2T M8
K. R X ERALEEE

12-AN) BHAERERAF R FERREIREENE,B) E3E, BRIEIHA 21 M8 S HiRiE. ELHEZERTLEEE,

13- A) FEAME LNREES A AERERNIR LB AT.B) RERETHA 41 M8 Rit BEAE=BRER,

14- IERR - LAREUSNERRIFRENRENABE. T LRI E 2L M BERER LTS TR,

15- FERMRA VTR LNERSEAE LNTRANT. A 81 M8 E=BBEE,

16 - ATEAY HOTAS %3 (B8 24 TU#1TH /8 HOTAS IRE) - A) 1 HOTAS SMT LR EA SRR RN, B) ARMEEUHHA 21 M8 it 2BAA=RBEE,

17- A) J5 HOTAS A#F L BYSREAF 5 HOTAS SMT LAYHER7F.B) FBIREIRHA 2 1 EHEE,

18-A) ¥ HOTAS # L 8% 57,5 HOTAS I#F L H0EA 7177, B) AEI2En3 A 3/ M8 it REMA=BREE.

19- A) RPOAMT ERRE SERIER L3177 B) FRER 5RO LRI A 21 M8 Bt REMA=RBRIZEE,

20a - BEMFROFIEBRIERNTRE, AREEHE T,

20b - % U BURAE 5 ARERAEER EE0BEE A R

20c - BftR U RIS IERAL T e/ 0, AR A IHE TS,

20d - BRGEZEMNH, B8, BRANRENER, AREXX A,

21 - A) 1 1 x BRRER|R ORI HIRER FROMF LARLEE 5RO LHERT.B) REREEHA 2 MEIETE.

22a - RDIEREGE - A) FROMR EORERSRORIT LHOETLH7T.B) REREEHA 31 M8 S5smm it REME=ERER.

20b - 713%R9 TURTLE BEACH EECER % (NS TR 192 44%) - A) 2 x M6 BEHEAFOAR L RBERIFLT,B) % Turtle Beach ¥tikik LR EA SEHNT, A 2/ M6 E=BBEE.
20c - Jo/RARZE - A) FFARMERONFTEYIRERB) WATAED Clamp HAXFTROMNFM Clamp | ENZER.C) BEILZIHA 2/ M8 Biz RENE=RBET.

22d - PR|EREE - A) FRER ENZRIAAES PRI LROBANTB) AEISFLHA 2/ M8 B2, BN E=RRHETE,

23- A) Bl S R E R A SR E R O RAAF 197T B) BTN R BT Ml AR (PRI UL BARTE AT T, AR e,

57



8 support@nextlevelracing.com

24 - 1589 Flight Simulator BRAE .

25 - AR RRE - T EIR A S B RN T BRI H A 1 x M8 212 BB BER A= BRERE,

26 - A) EIFRORTERE B/ OIMTR e, SAEHR FHR04MT.B) BT HOTAS SMTEEEIERE 2 x M8 =R,

27-A) B R FNREA SR ERBAMT.B) BZEESE 26 REHN 2N M8 EZERET,

28 EP % ggg:&ﬁ%E@ﬁ&ﬁ#%ﬁ%i?ﬁtﬂ@mmom 2 MEHIERb) FRORFRER RO F ORI LRSS RO ERERT  REREEH BT B
26 i 2 | EEO

29- AEMHERIRNERE - FREAE FNREES SR ERTLIT. B 21 V6 it 2EML = RRERET,

30-A) FRER ENTE SEAE FBAMT. B BEREIHE 2 M8 22 RBIAZERETE,

31-AERENE - A) B3 2 NEEMER M8 i, REFE= 2R MIE LIF T ¥T71R.8) E15 24N M8 242, BEMA =128, FERN—NE TR EHIER L.
32-A) HENESEREENMER LETHF.8) ARREIHASE 31 RHHH 21> M8 it REML = RRERE,

33-A) BEFREESENE LRNZEANFT.E) B4 M8 A= EREE,

34 - BiRiRAERE - DT RRRARE T HIRERNRE A RETAZ B, HNARRE AR FENAE. BRI B LA BENgRE, A REMEZ2REE,
35- HOTAS ST - *AFFIS HOTAS IATE S HOTAS AMTAYfes. &SI 2 s B T S i M S e S,

36 - HOTAS FFAEIFE - E1TF HOTAS fREE R HOTAS WAt iZie, BEME =28, IR AENFMEME, BRIETIHA | MiaiEngie, REMLE=2RET,
37 - OHBEET - WFHRRE T OB RIS RO e, RN R O R R E e B H i S e U B R R B S MESUEH S =S,

38 - BOIRAEIEE - TR OREER MR OFEEIRE, RENE SRR AR A BN EME BRR BT HE 1 ML aiHENRe REE=BREE,

39- TPR ATERE - 55 4 x M6 2R %43 TPR &%,

40-A) 3 TPR ARAEAIER MR 5 TPR B S EMEERNTT.B) A 2 M6 A= EREE, TPR ARt B A& TR LT BRE L,

41-1B HOTAS R - JH B HOTAS R LR EA SR EMREA 155, B 24 M8 1242, BEML = BRERET,

42 - JF HOTAS #h EVZEEF 500K HOTAS 722 ERYREEA 3855, A 2/ M8 i3i2, BEML = BREBRET,

43 - HOTAS T2/ FE 1A% - EIFF HOTAS PLATE BEIEE) HOTAS S28A981 M8 1242, REFIE =28, 5 HOTAS (AR EN AR H EFRERAUET,

44 - ERTRRE - FERT R FHOKTES BRBIER FNRELNT B 2 M8 1212 BB Z B RHEIREIE

45-TBERTE RERTT BER) - FEAT R LT ESBRBIER LNRELNT B 2 M8 1212, BRI = B RHERERE,

46 - ERTRER - W FERST FEE R ERR N, BRI RS uEHiT R UET,

47 - BUTTKICKER #F&4 - § Buttkicker # EMBET 5 BB EDHRAGRA T B 21 M8 MNP BRI ET,

48 - FIFRRE - BAFRALZERE Flight 3 Mouse Plate BITRER AR MERE 7,

49 - BEBRE - FERBRIERERNTEN, N UERER T,

58



Video Instruction: bit.ly/nirbuild

59






